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_CAUTION
~ PRUDENCE

. Keep af shieids in place.

. Always stop engine before lsaving cperator's posiiion and
inany case, make sure presautions are taken,

. Wait for all movement to stop before servicing fhis Machine.

. Keep hznds, feet and clothing away from power driven parts.
Never adjust, iubricate, clean or unclog uriess engine is
stopped.

. Read operator's manual before operating machine. Hiustrated
parts fisting is availlable from vour deaier.

. Afier servicing, make sure that tools and parts are stored and
reinsiall shields.

Make certain everyone is clear of machine before starting
engine or operation.
Contact with moving parts or with any material which can be
drawn into moving parts can result in serious injury,

. Use flashing waming lights when operating on highways
exceptwhen prohibited by law,

ACHTUNG
PRUDENZA

. Bevor mit der Maschine gearbeitet wird, sind die
Bedienungsaciaitung und die angebrachten Hinweimhilder
zut iesen. Alle Sicherhelts-vorschriften sind einzuhailten.

. Vor Inbetriebnahme ist darauf zu: achien, dass aile
Schutzeindichiungen angebracht sind, und dass sich keine
Parson im Getahranbereich der Maschine authilt,

3 instandse’rzungé. Einstellungs, Wartungs und
Reinigungsarbsiten nur bei abgeschakietem Antrieb und
stillstehender Maschine vornehmen.

- Warkzeuge oder andere lose Telle nicht in order auf der
Maschine belassen.

. Bei Fahrien auf dffentichen Strassen sind die in lhrem Lands
gelende Vorschrifien und Regelungen einzuhatten.

Maintenir tous ies protecteurs en place.
Tewiours arréterie moteur-avant de quitter lo posie de
conduite ef, d'une facon générale, s'assurer que touies les
précautions sont prises.
Attendre Farrdt de foutes les piéces en mouvement avant
d'intervenir sur iz machine.
Ne pas approcher mains, pieds, vélements des parties en
mouvement.
‘Ne jarnais régler, graisser, netioyer ou débourrer la machine
sans que e moteur soit arrdété,
. Prendre connaissance du manuel d'uliisation avant

travailier avec la machine. Le catalogue piéces de rechanges
est disponible chez votre concessionnaire.
Aprés intervention, veiller 4 ce que ies outils et pigces soient
rangés et rematire les carters en place.
" S'assurer que personne nest prés de ia machine avant de
démarrer b moteur ou de travailier. -
. Risque te dégals importants si quelgu’un ou gueique chose
est happé par des piéces en mouvement,
. Utlliser ies feux de détresse pour la conduite sur routes, saut

. Tenere futte le protezioni at ioro posto.

. Spegnere sempre il motore prima df lasciare # posto di guita
e, in linea di massima, assicurarst che slano prese tutie le
precauzioni,

. Attendere I'arresto completo di tutti gli organi prima di
intervenire sulia macchina.

. Nen avvitinare mani, piedi, vestiti agli organi in movimenio,

. Solo a motore spento si pud registrare, ingrassare, pulire o
aliminare gl ingolfamenti.

. Consuliare attenfamente il manuale d'istruzicne prima ¢
iniziare il iavoro con la macchina. B cataloge parti di icambio
disponibile presso i vostro concessionnario, :

. Popo gualsiasi intervento sistermnare attrezzi e pezzi e rimetisre
a posio le protezioni, .

8. Assicurarsi che nen ¢i sia nessuno nelle vicinanze della
macchitia pritna di metterfa & moto o iniziare il lavoro,

9. Rischi e gravi infortuni subiscono colore che sono aggancisi
da parti in movimenio. .

10.Utiizare { farf lampeggiandi durante | trasferimenti su strada.




INTRODUCTION

HOW TO USE THE MANUAL

Part numbers are used to identify individual parts or part

; . . . e
This manual contains illustrations and parts list of components assembles

and assemblies which make up the machine. Each page
consist of the name of the assembly or component, a reference
numbet, part number, part name and the quantities of the part
used.

Part descriptions provide the name of the part, plus
additional information such as dimensional specification and
what parts are grouped together to form part assemblies,

which helps you identify the part(s).
Assemble or component name helps identify the iHlustration psy fy the part(s)

and parts list for each figure. This name also helps locate the
general area of the machine where the assemble or component
can be focated,

Quantities listed for each illustration are only for that
assemble or component and not the total used per machine.

This paris manual is not intended to be a complete guide for
machine service or repairs. Contact your dealer for any of
your service or technical requirements.

Reference numbers shown in a column refers to the numbered
parts in the illustration, This ties the part in the illustration to

UPDATING AN REORDERING MANUALS

The parts lists, Hlustrations and specifications in this manual  Your dealer wifl receive notice of these changes and can assist

are based on the latest information availabie at the time of you with accurate parts identification when ordering.
pubtication. Your machine may have product improvement and
options no yet contained in this manual. A copy of this manual is supplied with each machine.

Additional copies are available through you dealer. When
J.A, Freeman & Son, inc. reserves the right to make changes at ordering additional manuals, use the reorder number listed on
any fime without notice or obligation to you. the front cover and the quantity needed.
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PARTS LIST

FOR

MODEL 1390 BALER

itis the policy of J.A. Freeman & Son, Inc. to constantly improve it's products whenever it is practical to do so.

JA, Freeman & Son, Inc. reserves the right to redesign or change if's equipment or component parts thereof
without incurring any obligation to install or furnish such changes on equipment previously delivered,

Unautherized changes or additions to equipment manufactured by J.A. Freeman & Son Inc, relieves the company
of further responsibility for warranted operation and breakage replacement.




SERIAL NUMBER LOCATION AND IDENTIFICATION

SERIAL NUMBER LOCATION

The serial number is an important piece of information about the machine and it may
be necessary o know it before obtaining the correct replacement part. The serial
number is located on the right front tongue brace as shown.

WARNING: SOME ILLUSTRATIONS IN THIS PARTS LIST SHOW THE
BALER WITHOUT SHIELDS TO ALLOW FOR A BETTER VIEW OF THE AREA BE-
ING ADDRESSED. THE BALER SHOULD NEVER BE OPERATED WITH ANY OF
THE SAFETY SHIELDS REMOVED.

NOTE: ILLUSTRATIONS ARE FOR "ORDERING" INFORMATION ONLY, AND
ARE NOT INTENDED FOR USE AS AN ASSEMBLY GUIDE. 7




Order by part number and description of part.

{(a) Parts should NOT be ordered from illustration only.

(b) Parts should NOT be ordered from numbers on castings.
Order by baler serial number and model.

Much delay and confusion can be avoided if part numbers are arranged in
sequence on all orders,

State how to ship: whether by truck, stage, parcel post, air parcel post,
UPS, or air freight.

Claims for shortage or error in handling of an order for parts must be made upon
receipt of goods.

Address all orders for parts as follows:
J.A. Freeman & Son, Inc.
Parts Department,
2034 N.W, 27th Avenus,
Portland, Oregon 97210

Place serial number of machine here for your convenience:

Model 1390 Baler Serial No.

Left and right of machine are understood to mean from a position facing in
the direction of travel.

Permission must be secured before any parts are returned for credit. When
parts are returned, the freight must be prepaid or arrangements made so
that they can be brought in by our trucks.

"WOTE"

Parts are identified by reference numbers.
DO NOT USE REFERENCE NUMBERS AS PART NUMBERS,

See parts list for correct part numbers.

INSTRUCTIONS FOR ORDERING
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DRAWBAR AND FRAME ASSEMBLY




DRAWBAR AND FRAME ASSEMBLY

REF PART QTYy.
NG.  NO. DESCRIPTION USED

1 DRB0031783 DRAWBAR ASSEMBLY - 1380

2 JCKG178203 JACK,5000L8,SIDEWIND-1390

3 HTHO031000 2-5/16 BALL W/NUT-WSHR,HVY DTY
4  HTH0021097 BALL HITCH W/FLAT PLT -NO BALL
5 HGR0G16785 HYDRAULIC HOSE HANGER

6  CYL0000324 DRAWBAR SWING CYLINDER-1390
7  CAPOOCO00Z ELEC PROTECTIVE CAP- 1380

B BKT0034638 PLUG BRACKET- 1390

9  PIN0631833 DRAWBAR PIVOT PIN 1390

14 PINOGOGOOZ DRAWBAR LATCH PIN- 1390

11 LAT0034428 DRAWBAR LATCH- 1390

12 5HM0034430 DRAWBAR LATCH SHiM- 1380
13 $PC0031714 DRAWBAR BEARING SPACER-1390
14  RNG0002133 PARKER O'RING-NITRILE COMPOUND
15  BRG0155F24 DRAWBAR MOUNT BEARING -1390
16 RNG5000244 INTERNAL RETAINING RING- 1390
17 NCE0015600 1-1/2" NC ESNA NUT-PLATED

18  FRMO0031308 FRAME, SUPPORT, BALER - 1390
19 CRB5G00125 1/2 X 1-1/2 CARRIAGE BOLT-PLTD
20 NMS0005000 1/2 UNC WHIZ NUT PLATED

2t WCT0006500 1/2° FLATWASHER - PLATED

22 8CC0050005 1/2 X 1-3/4 NC HT CS - PLATED

23 NCHOG0O500 1/2 HEX NUT NC PLATED

24 WLKO000500 1/2° LOCKWASHER - PLATED

25  NMS0000375 WHIZ NUT, 3/8 NC, PLTD

PR N N G GO S N S S JO X TR - i e S S G QU T G W g Y
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WIND GUARD ASSEMBLY
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WIND GUARD ASSEMBLY

REF  PART ' aTy.
NO. NO. DESCRIPTION USED
1 GRDDO34649 WIND GUARD- 1390

2 F 0001517  TRIP SPRING
NMS0000117 NUT, WHIZ, 5/16 UNC, PLATED
WCT0006313 516" FLATWASHER-PLATED
SCCe020006 SCREW, CAP, 5116 X 2 UNC, PLATED

3 STG003487¢ STOP, GUARD, WIND, LEFT-1390
$CC0650005 1/2 X 1-3/4 NC HY CS - PLATED
NMS0060252 NUT, WHIZ, 1/2 UNC, PLATED
WCTO000500 1/2" FLATWASHER - PLATED
BSHE034650 WIND GUARD BUSHING- 1390

4 STO0034880 STOP, GUARD, WIND,RIGHT - 1390
$€C0050005 1/2 X 1-3/4 NC HT CS - PLATED
NMS0006252 NUT, WHIZ, 172 UNC, PLATED
WCT0000500 1/2" FLATWASHER - PLATED
BSH0034650 WIND GUARD BUSHING- 1390

5  YOKO0034643 WIND GUARD YOKE- 1390
BSHO034650 WIND GUARD BUSHING- 1390

6§ CHNO035830A WIND GUARD CHAIN
WCT0060375 3/8" FLATWASHER - PLATED
SCC0030004 SCREW, CAP, 3/8 X 1 1/2 UNC, PLATED
NMS0000375 NUT, WHIZ, 3/8 UNC

7 5CC0050005 SCREW, CAP, 1/2 X 1 3/4 UNC, PLATED
WCT0000500 WASHER, FLAT, 1/2, PLATED

B R B b BN eed A3 ok wh R wk owkh owh owk B ok oadh oma e 08 OO R =
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REF PART Qry. REF PART
NO. NO. DESCRIPTION USED NO. NO.
1 PCY0032551 FRAME, PICKUP 1390 1 12 LEV0034020
2 PCY0032248 REEL, PICKUP 1390 1 WCT0000375
3 BRGRA106RR P/ REEL BEARING 1-3/8"-1390 2 5CC0030007
4 F 0008383 FLANGETTE-NO ZERK F/F8102 4 NCEB0003T5
NCHO800375 HE?'( NUT NC PLATED 3/8 6 13 PCYGO34017
WLK0008375 378" MEDIUM LOCKWASHER - PLTD 6 14  BRG4164PP2
5 CAMO034129 LEFT PICKUP CAM- 1380 1 SCCO020001
NCHOO0D0375 HEX NUT NC PLATED 3/8 3 NCH0000313
SCCO030002 3/8 X1 NCHTCS-PLATED 3 WLKO0060313
WLKD000375 3/8" MEDIUM LOCKWASHER - PLTD 3 NCH0000250
& LEV0O34018 PICKUP LEFT CAM LEVER 4 SCCO010605
WCTE000375 3/8" FLATWASHER - PLATED 12 15 SHF0034018
SCC0030007 3/8 X 2-1M4 NC HT CS - PLATED 4 WCTB000375
NCEQD00375 3/8" NC ESNA NUT - PLATED 4 SCCO630007
7 STRO032387 LEFT END STRIPPER-PICKUP- 1330 1 NCEGOO03TS
SMS0600198 5/46 X 12 NC WHIZ BOLT-PLA_TED 3 16 PCY0034008
8 STRO032060 STRIPPER, CENTER, PICKUP—1380 3 CRB3750100
SMS0B00198 5/16 X 1/2 NC WHIZ BOLT-PLATED a3 CRB3752000
9 STRO032388 RIGHT END STRIPPER-PICKUP-13580 1 WET0000375
SMS0000188 5116 X 1/2 NC WHIZ BOLT-PLATED 3 NCE00D02TS
10 CAMO034130 RIGHT PICKUP CAM- 1390 1 17 BRG0D34014
NCH0000375 HEX NUT NC PLATED 3/8 3 SCCO020007
SCC0030002 3/8 X1 NCHYCS-PLATED 3 NCH0006313
WLKG000375 3/8" MEDIUM LOCKWASHER - PLTD 3 WLKOG00313
it BRGCRSBC201-1/4"STUD CAM FOLLOWER-1390 3
WCTB000500 1/2" FLATWASHER - PLATED 8
WLKG000500 1/2" LOCKWASHER - PLATED 4
NFHO0G0500 1/2" NF HEX NUT - PLATED 4

PICKUP REEL ASSEMBLY

Qry.

DESCRIPTION USED
PICKUP RIGHT CAM LEVER 4
38" FLATWASHER - PLATED 12
38 X 2-1/4 NC HT C5 - PLATED 4
3/8" NC ESNA NUT - PLATED 4
PICKUP TINE BAR - 1380 3
TINE BAR BEARING 1"BORE -1390 8
516X 34 NCHTCS-PLATED 16
HEX NUT NC PLATED 516 16
516" MEDIUM LOCKWASHER - PLTD 16
HEX NUT NC PLATED 1/4" 8
114 X 1-3/4 NC HT CS - PLATED 8
TINE BAR CENTER SHAFT- 1390 8
3/8" FLATWASHER - PLATED 24
38 X 2-t/4 NC HT CS§ - PLATED §
378" NC ESNA NUT - PLATED 8
PICKUP TINE - 1390 64
3/8X1 CARRIAGE BOLT-PLTD 43
3/8 X2 CARRIAGE BOLT-PLTD 16
3/8" FLATWASHER - PLATED 64
3/8" NC ESNA NUT - PLATED 64
TINE BAR CENTER BEARING 8
516 X 3/4 NC HT CS - PLATED 16
HEX NUT NC PLATED 5M6 16
516" MEDIUM LOCKWASHER -PLTD 16

17




PICKUP ASSEMBLY
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REF PART
NO.

NO.

WHL461530
TiR0004008
TiR0199128
NIMS0001023
WHL0412530
HUB0000348
CAPO046749
NFC0a10000
ZZ oosd219
F 0001908

F 0001654
HUB0GOBT12
SEL0034823
SPN0034103
SCCH030007
NCH0000375
WLK0006375
COT0006505
FENGD32438
NCH0000313
NCE0000250
WLK8000213
SCCH10001
SMT0002001
WCT0060313
AUG0032567
$CC0020006
NCH0008313
WLKG§000313
CRB3750100
NCHB006375
WLKOD00375
WCTH000375
AUG032793
CRB3756100
MCHO000375
WLK8000375
WCT0000375
FEN0032427
FS§T0010401
5CCo010001
WLK0060250
SMT0002001
NCE0000250
NCH0000313
WLKE008313
WCT8008313
GUDD032696
SMT0002001
NMS0000117
WCT0000313
GUD0032697
SMT0002004
NCHG666313
WCTR000313

Qry.

DESCRIPTION

WHLITIR ASSY4 X8

TIRE F/1500 P/tH{400X8 4 PLY)

4.00 X 8 TUBE FITIR4008

LUG NUT F/STD0165981-5P,53,54
WHEEL-8 X 3.75{4 ON 4)PR)

HUB W/BRGS & SEALS -BBRS PAU
CAP FOR HUB348

1" NF CASTLE NUT

1 X 2X 14 GA MACHINE BUSHING
BEARING CONE

QUTER BEARING CUP

HUB ONLY

SEAL F/HUB

PICKUP WHEEL SPINDLE - 1390
318 X 2-1/4 NCHT CS - PLATED

HEX NUT NC PLATED 3/8

3/8" MEDIUM LOCKWASHER - PLTD
1/8 X1-3/44 COTTERPIN

FENDER FLARE, PICKUP, RH 1390
HEX NUT NC PLATED 5/16

114 ESNA NUT

516" MEDIUM LOCKWASHER - PLTD
114 X 3/4 NC HT CS - PLATED

5116 X 3/4 TH MACH SCREW-PLT
516" FLATWASHER-PLATED
LEFT AUGER TROUGH 1390
5/16X2 NCHTCS -PLATED

HEX NUT NC PLATED 5/16

5/16" MEDIUM LOCKWASHER - PLTD
3/8X1 CARRIAGE BOLT-PLTD
HEX NUT NC PLATED 3/8

3/8" MEDIUM LOCKWASHER - PLTD
3/8" FLATWASHER - PLATED
SCRAPER, AUGER 1386

3/8 X1 CARRIAGE BOLT-PLTD
HEX NUT NC PLATED 3/8

3i18" MEDBIUM LOCKWASHER - PLTD
38" FLATWASHER - PLATED
FENDER FLARE, PICKUP, LH 1380
MED DUTY FOLDING HANDLE FASTNR
1/4 X 3/4 NCHTCS-PLATED

114" LOCKWASHER - PLATED
5M6X 314 TH MACH SCREW-PLT
1/4 ESNA NUT

HEX NUT NC PLATED 516

5/16™ MEDIUM LOCKWASHER - PLTD
516" FLATWASHER-PLATED
GUIDE, BOTTOM, SHIELD 1380
5M6X 3/4 TH MACH SCREW-PLT
NUT, WHIZ, 5/16, UNC, PLATED
WASHER, FLAT, 5/16, PLATED
GUIDE, REAR, SHIELD 1390

5/16 X 3/4 TH MACH SCREW-PLT
HEX NUT NC PLATED 5/16
WASHER, FLAT, 5/16, PLATED

[
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REF PART

NO.
22

23
24

25

26

27
28
29
30
H

32

33
34

35
36
37

38
39
40
41

NO.

ARK0D32537
CRB3750150
NCH0000500
WCTE000500
SHD0032702
HAN0D00150
SMF1032500
WLK0000100
NFH0001032
GRD0B34122
SCCog10001
WLK0000250
WCT0000250
CRB3758100
NCH0000375
WLK0000375
WCT0000375
pCYbB32378
8CCa050008
NCHO000506
LNK0§32711
F 6006498

F 006519
COT0000704
CHU0032300
CRB3756100
NCH0000375
WLK8000375
WCTG000375
LNK0032708
NCEG001000
SCCe016110
BSHOOVG400
$PCO034229
SCCoosoo17
WAS0000118
NCEG000750
04-123
PIN0B01390
ANCO0016029
WCT0000625
NCHOG00625
LNK0D32663
LNK0032695
BSHO0VG290
CRAD032662
NCEB060750
SCCO089010

PICKUP ASSEMBLY

QTy.
USED

2
4
4
4
1
2
4
4
4
1
1
1
1
2
2
2
2
1
2
2
1
2
1
6
1
8
8
8
8
1
2
2
2
3
1
2
1
2
1
2
2
2
3
1
1
1
1
1

DESCRIPTION

PICKUP WHEEL ARM- 1380

318 X 1-1/2 CARRIAGE BOLT-PLID
HEX NUT NC PLATED 112

12" FLATWASHER - PLATED
LEFT PICKUP SHIELD 1380
PLATED DOOR HANDLE

1032 X 112 FH MACHINE SCREW
#10 LOCKWASHER - PLATED
10-32 NF HEX NUT - PLATED
PICKUP CHAIN GUARD- 1330
114 X 3/4 NCHTCS-PLATED

1/4" LOCKWASHER - PLATED

1/4" FLATWASHER - PLATED
3/8X1 CARRIAGE BOLT-PLTD
HEX NUT NC PLATED 3/8

3/8" MEDIUM LOCKWASHER - PLTD
3/8" FLATWASHER - PLATED

RH PICKUP SWING PLATE 1390
112 X 2-1/2NC HT CS - PLATER
HEX NUT NC PLATED 12

P/U LIFT FLOATING LINK- 1390
CYLINDER PIVOT PIN

2X8 HYDRAULIC CYLINDER

5/32 X 1-3/4 COTTER PIN

FRONT FEEDCHUTE 1390
3/8X1 CARRIAGE BOLT-PLTD
HEX NUT NC PLATED 3/8

3/8" MEDIUM LOCKWASHER - PLTD
3/8" FLATWASHER - PLATED
PICKUP BALANCE LINK- 1390

1" NC ESNA NUT - PLATED

1" X 3-1/4" NC CAP SREW-PLATED
1.25"0D X 1"ID X 1"L.G TEN BUSH
PICKUP SPRING SPACER- 1380
34 X 5-12NC HT CS- PLATED

314 A325 STRUCTURAL WASHER-ZP
3/4"  NC ESNA NUT - PLATED
PICKUP COUNTERBALANCE SPRING
P/ STOP PIN 3/4"X 3-1/2"1380
PICKUP LIFT SPRING ANCHOR-1500
5/8" FLATWASHER -PLATED
HEX NUT NC PLATED 5/8

LH SPRING BALANCE LINK- 1390
RH SPRING BALANCE LINK- 1350
VOGELSANG VG-290 BUSHING
CRANK, BALANCE, PICKUP-1390
3/4"  NC ESNA NUT - PLATED

3/4 X3 NCHTCS-PLATED

CONTINUE ON NEXT PAGE
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PICKUP ASSEMBLY CONT.
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PICKUP ASSEMBLY CONT.

REF PART QTy.
NO. NO. DESCRIPTION USED
42 MNT0032800 PICKUP MOUNT 1390

SCC0050008 1/2 X 2-3/4 NC HT C8 - PLATED
SCCO050003 172 X 1-1/4 NC HT €S - PLATED
WLKOG00500 1/2" LOCKWASHER - PLATED
NCHO000500 HEX NUT NC PLATED 1412
WCTOB00500 1/2" FLATWASHER - PLATED

43 F 0004161  1-3/8 X 18 GA MACHINE BUSHING

44 F 0007988  SNAP RING F/KNOTTER SHAFT

45  PCY0032375 L.H. PICKUP SWING PLATE 1390-
SCC0050008 1/2 X 2-1/2 NC HT CS - PLATED
NCH0000560 HEX NUT NC PLATED 12

46  AUGO032568 RIGHT AUGER TROUGH - 1390
5CC0026006 5M6X2 NCHTCS-PLATED
NCHO000313 HEX NUT NC PLATED 5/16
WLK0000313 516" MEDIUM LOCKWASHER - PLTD
CRB3750100 3/8X1 CARRIAGE BOLT-PLTD
NCHO0600375 HEX NUT NC PLATED 3/8
WLKO0000375 3/8" MEDIUM LOCKWASHER - PLTD
WCTO0000375 3/8" FLATWASHER - PLATED

47  SHDO0G32703 RIGHT PICKUP SHIELD 1390

48  F 0006498 CONNECTING PiN

49 ~ COT0000704 PIN, COTTER, 5/32X 1 3/4

O L) = I NN R b e P R BB wk RSB OO D0 O R BN
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PICKUP DRIVE COMPONENTS

REF PART QTY. REF PART QTY.
NO. NO. DESCRIPTION USED NO. NO. DESCRIPTION USED
1 CAMO034129 CAM, PICKUP, LEFT 1 34 F0B00G7559 SPRING, LEVER, SADDLE 1
2 SCCO600302 SCREW, CAP HEX, 3/8 X 1, UNC 3 35 SCC0020004 SCREW, CAP, HEX, 5M6 X 11/2,UNC, 1
3 NCHOGO00375 NUT, HEX, 3/8, UNC 2 36 WCT0000313 WASHER, FLAT, 5/16, PLATED 1
4 NMSG000375 NUT, WHIZ, 3/8, UNC, PLATED 26 37  FO0G0CG7448 EYEBOLT, LEVER, SADDLE 1
5 CAMD034130 CAM, PICKUP, RIGHT 1 38  F000007397 SPK,IDLER, 60 CHAIN, 15T, 1/2BORE 3
§ PCY0032248 REEL, PICKUP 1 39 SCC0650008 SCREW, CAP, HEX, 1/2X 2 1/2, UNC PLTE
7 BRGRA106RR BEARING, REEL, PICKUP 2 40  NCEQG00500 NUT, ESNA, 1/2, UNC, PLATED 5
B F 0008383  FIANGETTE, BEARING 8 41 SCC0050019 . SCREW, CAP, HEX, 1/2 X 6 1/2, UNC

9  SMS0000181 BOLY,WHIZ 3/8 X 3/4, UNC, PLATED 6 42  SHF0032786 SHAFT, DRIVE, PICKUP

16 SPK0056B32 SPROCKET, RIGHT, REEL, PICKUP 1 43 BRGRA104RR BEARING, SHAFT, DRIVE, PICKUP

11 SPKBOBTB24 SPROCKET, LEFT, REEL, PICKUP 1 44 SPKD050B24 SPROCKET, AUGER, RIGHT

12 ZZ0000428  KEY, 5116 X516 X 1" 2 45 CRB3750300 BOLT, CARRAIGE, 3/8 X 3, UNC,

13 WCT0000500 WASHER, FLAT, 1/2, PLATED AR 46  SPK8033812 SPROCKET, PICKUP, DRIVEN

14 SCCO030007 SCREW, CAP, HEX, 3/8X 21/4, UNC, 3 47  HYD3169030 3/8 SOCKET HEAD STEEL PIPE PLUG

15 NMS0000117 NUT, WHIZ, 5116, UNC, PLATED 26 48 FOO0OO1798 SPRING, PIN, CLUTCH

16 NCEO0GO0375 NUT, ESNA, 3/8, UNC, PLATED 6 45  FO0BODT791  PIN, CLUTCH

17 WCTR000375 WASHER, FLAT, 3/8, PLATED 6 50 CLHO017848 DISC, CLUTCH, PICKUP

1
1
2
1
3
1
2
2
2
1
18 BRG0032234 BRG HOUSING, AUGER SHAFT,PICKUP2 51 FO00001793 DISC, FRICTION, CLUTCH 2
18 CRB3750225 BOLT, CARRAIGE, 3/8 X 2 1/4, UNC, 8 52 CLHBB17767 CLUTCH, DRIVE 1
20 AUG0032222 AUGER, LEFTPICK UP 53  CLHG017773 ADAPTER, CLUTCH 1
21 BRGO0ST000 BEARING COMPLETE — o4 ZZ00000454 - KEY,; 114X 114 X2 R
22 F000008011 OUTER BEARING CUP 55 SCC0050011 SCREW, CAP, HEX, 172X 314, UNC, 1
23 WAS0015783 HARDENED ZZ228 MACHINE BUSHING 13 56  SCC0050015 SCREW, CAP, 1/2 X 4 1/2 UNC, PLATED 1
24  SPKOOB0B18 SPROCKET, AUGER, LEFT 57 NMS0000252 NUT, WHIZ, 1/2, UNC, PLATED 1
2

6

6

3

2

2

2

1

2

1

1

1

1

3

-

25 ZZ0000O0418  KEY, 14 X 1/4 X 314 58  CLHOPU1390 CLUTCH, PICKUP, 1380
26 NEJOOD1250 NUT, JAM, ESNA, 1 1/4, UNF 59  FO00001797 SPRING, PLATE, CLUTCH
27 NEJOOO1250 NUT, JAM, ESNA, 1 1/4, UNF 60 SCC0030011 SCREW, CAP, HEX, 3/B X 3 1/4, UNC,
28 SPKOO50B24 SPROCKET, AUGER, RIGHT 61  SPCBO32740 SPACER, IDLER, PICKUP
29  TNS0033671 TENSIONER, CHAIN, PICKUP 62 CRB5000450 BOLT, CARRAIGE, 1/2 X 4 1/2, UNC,
30 B3HP141812 BUSHING, LEVER 63  SPK0002416 SPROCKET, IDLER, 50 CHAIN, 17T
31 RNGO002212 CAM LEVER O-RING, PARKER #2-212, 64 BRGO020016 GARLOCK DX BRG, NO. 020 DX R016
32 ZZ(0000203 WASHER, MACHINE, 7/8 X 18 GA 65 CHNOGOGEZ1 MAIN PU DRVE CHAIN, RC #66,81 P
33 COT0000704 PIN, COTTER, 5/32 X 1 3/4 66  FOO0C00760 LINK, CONNECTING, 60 CHAIN
67  CHNODEO109 LEFT PU DRIVE CHAIN, RC #60,109 P
68  CHNOGS50107 RIGHT PU DRIVE CHAIN, RC #50, 107 P
69  F000000025 LINK, CONNECTING, 50 CHAIN
70 FOO0000123  LINK, OFFSET, 50 CHAIN
71 FOOLOCO759  LINK, OFFSET, 60 CHAIN
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FEEDER ASSEMBLY

REF PART QTY. REF PART QTy.
NO. NO. DESCRIPTION USED NO. NO. GESCRIPTION USED
1 CHUO0035518 RHFEED CHUTE SIDEPLATEASSY 1 28 SPK060SK33 PJU DRIVE SPROCKET-1390 1
2 CHU0035518 LHFEED CHUTE SIDE PLATEASSY 1 29 BSHSK21875 BSH-QD-TYPE 1
3 CHUG031517 FEED CHUTE BACK ASSY + 1390 1 30 SCCO076006 5/8 X2 NCHTCS-PLATED 8
4 DORO0031542 FEED CHUTE ACCESS DOOR -13%8 1 31 NMS0000253 WHEZ NUT, 5/8 NC, PLTD 4

5  CHUD031541 FEED CHUTE TOP SECTION - 1380 1 32 NMS0000253 WHIZ NUT, 5/8 NC, PLTD .16~

6§ H5G0032183 FEEDER BEARING HOUSING -1330 1 33  SCCOG70007 5/8 X 2.1/4 NC HT CS-PLATED 12

7  BRGO5G7910 BEARING CUP-L507910 2 34 SCCO036004 CAP SCREW HEX 3/8 X 11/2 UNC 4

8  BRGO507349 BEARING-TAPERED ROLLER L507948 2 35 . SCC0050004 HEX CAP SCREW, 1/2X11/2NC,PLTD 4

9  SELV3078549 BRG SEAL-USE W/SPC34397- 1390 2 36 NMS0000252 WHIZ NUT, 12 NC, PLTD 8
10  RNGO023161 BEARING THRUST RING 2 31 WLK000O500 SPLIT LOCK WASHER, 1/2 8
11 CRAG032174 CRANK, FEEDER - 1390 2 38 SCCO036002 3/8 X1 NCHTCS-PLATED 30
12 LOKOG17500 1-3/4 STD THD LOCK COLLAR-16L 2 3% CRB3750013 3/8 X 1-1/4 CARRIAGE BOLT-PLTD 4
13 SHF0032317 R.H.FEEDER DRIVE SHAFT -13%0 1 40 NMS0000375 WHIZ NUT, 3/8 NC, PLTD 38
14 BRG0021135 4 BOLT FLANGE BEARING-1390 2 41 SCCO050003 HEX CAP SCREW, 1/2 X11/4 NC, PLTD 4
15 SPKO100E30 SPROCKET-FEEDER ASSEMBLY-1380 1 42  SCCO050008 1/2 X 2-1/2 NCHT CS - PLATED 10
16 BSHOE21875 2-3/16"QD BUSHING F/SPK100E30 1 43 FRMO031522 REAR GEAR BOX CROSSFRM -1390 1
17 TING034001  TINE, FEEDER - 1380 2 44 S5TR0035586 RHFEEDER STRIPPER 1
18 NFHOO000750¢ 3/4" NF HEX NUT - PLATED 2 45 STR0O035597 CENTER FEEDER STRIPPER 2
19 TING034907 FEEDER PIVOT TINE ASSY- 1330 t 46 STR0035585 LH FEEDER STRIPPER 1
20 LNK0032823 FEEDER LINK ASSY 1390 t 47 STRO035574 FEEDER CENTER STRIPPER MNT ASSY 1
21 PINO033506 FEEDR LNK FRONT PIVOT PiN-1398 1 48 ZZ 0000451  1/2 X 1/2 X 1-1/2 KEY 2
22 SHF0032318 L.H.FEEDER DRIVE SHAFT —1390 1 48 F 0000225 KNTRDR SHFKEY 1/2X2 3
23 F 0007523  NEEDLE YOKE BEARING 2 50 RNG5000162 1-5/8"INTERNAL RETAINING RING 4
24 NFJOO00750 3/4" NF HEX JAM NUT-PLAIN t 51 LUB0323060 PRESSURE FITTING VALVE, 1/ NPT 1
25  WAS0000118 3/4 A325 STRUCTURAL WASHER-ZP 1 52 SPC0034387 FEEDER BRG SEAL SPACER- 1350 2
26 ZZ 0000103  GREASE ZERK, 1/8 NPT STRAIGHT t 53 FLT0034591 FEEDER BEARING SEAL FELT-1380 2
21 SHFD032184 FEEDER TINE PIVOT SHAFT-1390 1
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CHAMBER ASSEMBLY
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REF PART
NG. NOC.
1 FRM#031616
2 CHMDO35493
3 CHMD035494
4  SUPB03548%
5 CHMD035454
CHMD032445
6 CHMO00354T4
7 CHMD033528
8§ CHM0032660
9  CHWMG035598
10 MNT0035541
11 LINDO35569
12 LING035568
13 MNTO035286
14  FRMO0031538
15  FRM0031522
16 MNT0033924

CHAMBER ASSEMBLY

QTY.
DESCRIPTION USED

FRONT MAIN FRAME ASSY - 1390 1
CHAMBER SIDE ASSY, LH 1
CHAMBER SIDE ASSY, RH 1
GEAR BOX SUP ASSY, UPPER REAR 1
FRT CHM TOP PLATE 15 1/2 ASSY 1
FRT TOP CHM PLATE 15" CHAMBER- 1
REAR CHAMBER TOP PLATE ASSY 1
CHAMBER STIFFENER BAR-1390 2
UPPER CHAMBER STIFFENER 1350 2
LOWER CHAMBER STIFFENER 2
RH SIDE TNS RAIL MNT ASSY-1390 1
RH SIDE CHAMBER LINER ASSY 1
LH SIDE CHAMBER LINER ASSY 1
LH SIDE TNS RAIL MNT ASSY-1390 1
BOTTOM FRAME CROSS MEMBER-1390 1
REAR GEAR BOX CROSS FRM - 1390 1
TENSION VALVE MOUNT 1398 1

27




SIDE HAY DOG ASSY
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REF  PART
NO. NO.
1 DOGO035241
2 F 008264
3 UBL0034520
4 NMS0000375
5 SmMmSocoo1s2
6 BLK0034518
T BLKO034521
8  SPG0035335
§ SPG0035334
10 SPG0035333
11 SPG0035332
12 BLK0035426
13 WLKO000313
14 NFH0000313

SIDE HAY DOG ASSY

DESCRIPTION

SIDE HAY DOG

RUBBER BUMPER

U BOLT, 5116 UNF

WHIZ NUT, 3/8 NC, PLTD

WHIZ BOLT, 3/8 X1 1/4 NC, PLYD
OUTER BEARING BLOCK
SPRING CLAMP BLLOCK

LEAF SPRING, 8"

LEAF SPRING, 6 1127

LEAF SPRING, 5"

LEAF SPRING, 3 112"

SPRING SUPPORT BLOCK
SPLIT LOCK WASHER, 5/16, PLTD
HEX NUT, 5/16 NF, PLTD

Qry.
USED

2
2
2
2
8
4
2
2
2
2
2
2
4
4
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CHAMBER LINERS AND STATIONARY KNIFE
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CHAMBER LINERS AND STATIONARY KNIFE

REF PART
NO. NO.
1 PLG0031038
2 PLGO032677
3 PLGO032678
4 BLK0032668
5 $CCH000204
& NCJOD0G313
7 §CCH000308
8 NCJO0DO3T75
9  BLKO36268B
SFC0080304
WAS0000106
NFHOB000375
10 KNF0035527
11 LINGD35564
12 LINO035563
13 LINGO35562
14 PLGOD035353
15 PLG0031042
16 LING035569
17 LING035568
18 SHMO0031948
19 RS8T0032128

QTy.
DESCRIPTION USED

PLUNGER FRNT ROLLER RAN. UPPER 2
RAIL,ROLLER,PLNGR,FRONT,LOW,LH 1
RAIL,ROLLER,PLNGR,FRONT,LOW,RH 1
LOWER PLG ROLLER BL.OCK-1390
HEX CAP SCREW, 5M6 X 1 1/2 NC
516" NC JAM NUT - PLATED
HEX CAP SCREW, 3/8 X 2 /2 NC
3/8™  NC JAM NUT - PLATED
UPPER SLIDE RAIL JACK BLOCK ASSY 2
HEX CAP SCREW, 3/8 X1 1/2NF,GR 8 4
FLAT STRUCTURAL WASHER, 3/8, 4
HEX NUT, 3/8 NF, PLTD 4
STATIONARY KNIFE- 1390 1
LH BOTTOM CHAMBER LINER ASSY 1
CNTR BOTTOM CHAMBER LINER ASSY 2
RH BOTTOM CHAMBER LINER ASSY 1
PLUNGER ROLLER RAIL, UPPER REAR 2
PLUNGER ROLLER RAIL, LOWER REAR 2 -

= o B3R RS

RH SIDE CHAMBER LINER ASSY 1
LH S$iDE CHAMBER LINER ASSY 1
BOTTOM CHAMBER LINER SHIM 4
RESTRICTOR,CHAMBER AIN

3




TENSION BEAMS, RAILS AND SQUEEZE ASSEMBLIES
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REF PART
NO. NO.
1 ANG035558
2 ANGO35559
3 ANGD031915
4 ANG0031916
5 YOK0035572
6 F 0006519
7 TNS6033568
8  CYL0033749
9 HAN0D00B17
10 BRC0035614
11 BRCO035615
12 TNS0033587
13 TNS0033586
14 TNS0035577
15 YOK0031895

Qry.
USED

LH LOWER CHMBER EXT ANG ASSY 1
RH LOWER CHAMBER EXT ANG ASSY 1
ANGLE,EXT,CHMBR, L., TOP-1390 1
ANGLE,EXT, CHMBR R. TOP-1390 1
TOP REAR CHAMBER YOKE ASSY 1
2 X8 HYDRAULIC CYLINDER 1
BEAM, RAIL, TENSION - 1350 2
VERTICAL TENSION CYLINDER-1390 2
2
1
1
1
3
2
1

DESCRIPTION

CHROME GRAB HANDLE-#817

LH REAR CHAMBER BRACE ASSY

RH REAR CHAMBER BRACE ASSY
TOP R.H. TENSION RAIL - 1320

TOP {(LH ONLY} & BTM TNS RAIL
HORIZONTAL TNS RAIL 3QZ

BOTTOM REAR CHAMBER YOKE—1390

REF PART

NO. NO.

16 TNS0033601
17 CHWO00354560
18 CHMO035454
19 CHMO035474
20 BSH0034240
21 -BSH0031605
22 SPCo034242
23 LINDO34231
24 LING034233
25  FRMO0031538
26 PLT035874D
27 PLY035901D
28 YOK035878D
29  MNTO0035557
30 PLT035870R

TENSION BEAMS, RAILS AND SQUEEZE ASSEMBLIES

QTY.
USED

DESCRIPTION

SIDE TENSION RAIL - 1390 2
FRT TOP CHM PLATE 14.5" CHAMBER- 1
FRT CHM TOP PLATE 15.5" CHAMBER 1
CHM TOP PLATE ASSY, 155" 1
TOP TNS RAIL PIVOT BSH- 1390 4
TNS RAIL PIVOT BSH 15.5" CHAMBER 8
TOP TENSION RAIL SPACER- 1390 2
FRONT TOP CHM LINER ASSY- 1380 1
REAR TOP CHAMBER LINER- 1380 1
BOTTOM FRAME CROSS MEMBER-1390 1
REAR CHAMBER YOKE TIE PLATE 2
MIDDLE CHAMBER YOKE TIE PLATE 1
MIDDLE CHAMBER YOKE 2
REAR CHM BRACE CROSSMEMBER 1
REAR CHAMBER YOKE TIE PLATE 1
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FLYWHEEL, DRIVE BELT AND GUIDES

REF PART QTy. REF PART QTY.

NO. NO. DESCRIPTION USED NO. NO. DESCRIPTION UsSED
1 PINGO34696 FLYWHEEL BELT GUIDE PIN- 1380 § 15 BRGO72DU32 GARLOCK DU BRG F/BLT DRVE-139¢ 2
2 NCHO0000375 HEX NUT NC PLATED 3/8 10 16 BSH0031143 FLYWHEEL SHEAR BUSHING HUB END 1
3 WCT0006375 3/8” FLATWASHER - PLATED 10 17  NCE000G375 3/8" NC ESNA NUT-PLATED 1
4  BLTO00D210 MAIN DRIVE BELT- 1390 118  F 0000072 472X 112X 31/2"LKEYSTOCK 1
5  BKT00634705 MIDSPIN BLT GUIDE BRACKET-1390 1 19  HUBG031140 FLYWHEEL SHEARHUB  -1390 1
6 GUD0033425 CENTER BELT GUIDE ASSY- 1380 120 NMSO0000375 3/8 NC WHIZ NUT-PLTD 4
7 GUD0D33484 REAR BELT GUIDE ASSY. 139¢ 1 21 PLT0033418 BELT GUIDE PLATE- 1380 1
B BKT0033451 BKTGUIDE,BELT,REAR.LOWER-1380 1 22 NFCO0G15000 CASTLE NUT,1 12 NF 1
9  BKT0033444 BTM BELT GUIDE BRACKET- 1380 123 COT0000808 COTTERPIN, 3116X3 1

10 FLWO0031112 FLYWHEEL -13%0 1

11 BSHO031142 FLYWHEEL SHEAR BSH & END -138¢ 1

12 SCCO0030019 3/8 X 6-1/2 NC MT CS - PLATED 1

13 RET0031144 FLYWHEEL RETAINER WASHER -139¢ 1

14 SELO045025 OIL SEAL C/R 45025  -1380 2
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FLYWHEEL SHIELD ASSEMBLY

REF PART QTyY.
NO. NO. DESCRIPTION USED
1 SHD0034378 LEFT FRONT SHIELD 1
2 SHDO0834377 RIGHT FRONT SHIELD 1
3 SHD0033743 MAIN SHIELD 1
4  SHDOO350T9 FRONT SHIELD STIFFENER 1
5 S§HD0035084 CONTROL BOX SHADE 1
6  SHD0035085 FRONT SHIELD CORNER 1
7 SHDOO35133 RIGHT FRONT SHIELD GUSSET 1
8 SHD0835134 LEFT FRONT SHIELD GUSSET 1
8  MNT0035192 MAIN SHIELD SPRING MOUNT 1
10 MNTO0035355 MAIN SHIELD BUMPER MOUNT 2
11 BKT0035354 MAIN SHIELD SPRING BRACKET 1
12 HANO0GS817 CHROME GRAB HANDLE 1
13 NMSG000375 NUT, WHIZ, 3/8 UNC, PLATED 2
14  NCC8002500 NUT, CAGE, 1/4 UNC 30
15 SMS8008173 BOLYT, WHIZ, 1/4 X 1/2 UNC, PLATED 30
16 20-112 MOTOR MOUNT PAD 2
17  LAT0000201 RUBBER DRAW LATCH 2
18 NMS0000117 NUT, WHIZ, 5/16 UNC, PLATED 14
18 SCGC0000201 SCREW, CAP, 5116 X 3/4 UNC, PLATED 14
20 SMS8000172 BOLT, WHIZ, 1/4 X 3/4 UNC, PLATED 4
21 NMS0000250 NUT, WHIZ, 1/4 UNC, PLATED 4
22 WCT0000313 WASHER, FLAT, 5116, PLATED 4
23 SOK0000002 GAS SPRING BALL SOCKET 2
24 STDGOOOM13 GAS SPRING BALL STUD #9416K83 2
25 RIV0000804 RIVET, GRIP, 3/16 X 1/4 8§ 4
26 SPGO000002 GAS SPRING, McMaster-Carr 1
27 CLPO000005S GAS SPRING SAFETY CLIP 2
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DRIVE BELT IDLER ASSEMBLY

REF PART QTY. REF PART QTy.
NO. NO. DESCRIPTION USED NO. NO. DESCRIPTION USED
1 MNT0035734 BELY IDLER MOUNT ASSEMBELY 1 21 WAS0000128 1/2 SAE FLATWASHER 4
2 PUL0030770 IDLER PULLEY ASSEMBLY 1 22 SMS0000403 BOLT, WHIZ, 12 X1 1/4 UNC, PLATED 4
3 CRAO0D3573% BELTIDLER BELL CRANK 1 23 F 0000246  KNOTTER BRAKE DISC WASHER 1
4 CYLO034537 CLUTCH BELY CYLINDER- 1396 1 24 SMS0000181 3/8 X 3/4 NC WHIZ BOLT -PLATED 3
5 BSHOOVGA00 1.25"0D X 1"ID X 1"LG TEN BUSH 4 25 NMS0000250 NUT, WHIZ, 1/4 UNC, PLATED 2
6  PIN0D33395 PIN,CYLINDER,CLUTCH,BELT -1390 1 26 NMS0000252 NUT, WHIZ, 1/2 UNC, PLATED 2
T ZZ 0000214 AX4-1/2X14 GA MACHINE BUSHING 1 27 8CCO0500M6 1/2 X5 NCHTCS-PLATED 2
8 BRGOO205PP BALL BEARING 1390 2 28 GUDD035745 INNER BELT IDLER GUIDE 1
9  RET0516098 RETAINING RING 1390 1 28  SHD0034308 SHIELD, BELT - 1390 1
10 SPG0020662 PLUNGER LATCH SPRING 370 1 30 SMS0000184 BOLT, WHIZ, 3/8 X 1 UNC, PLATED 3
11 NCEGO00500 NUT, ESNA, 1/2 UNC 1 31 SHF003453% CLUTCH BELLCRANK PIVOT ASSMBLY 2
12 SCCOO50006 1/2 X2 NCHTCS-PLATED 1 32 WAS0000138 3/8" SAE FLATWASHER-PLATED 10
13 F 0000883 IDLER PULLEY FIKNOT CHAINDRIV 1 33 BKT0034532 LOWER REAR BLT GUIDE BKT-1390 1
14  CHN035828A CLUTCH CYLINDER SPRING CHAIN 1 34 PING034696 FLYWHEEL BELT GUIDE PIN- 1380 1
15 FT 0000113 CONNECTING LINK - #41 CHAIN 1 35  NMS0000375 NUT, WHIZ, 3/8 UNG, PLATED 11
16 GUDO0G35742 BELT IDLER QUTER GUIDE 1 36 HYD7230040 +4/2" O-RING HEX HEAD PLUG 2
17  SMS0001390 OPEN EYE STEEL WIRE EYEBOLT-ZP 4 37  HYD5315034 3/8 JIC X 1/2 0-RNG ST THD CON 1
18 COTOGO08G5 316X 2 COTTER PIN 1 38 SFCB050003 4/2 X 1-1/4 NF HT £S - PLATED 1
18 SPC0034170 BELTIDLER QUTER GUD SPC-1380 2 39 NFHO005G00 1/2" NF HEX NUT 1
20 PLT0033259 BELTIDLER NUTPLATE -1380 4 40 PINO035759 SHORT BELT GUIDE PIN 2
41 COTO0000504 COTTER PIN, 1/8 X 1 1/2 2
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BONDIOLI GEARBOX ASSEMBLY

REF PART QTY.
NO. NOC. DESCRIPTION USED
1 GER0033083 BONDIOL! GEARBOX- 1390 1
2 BON0C00001 GEARBOX CRANK ARM HUB- 1390 2
3 BONO0C00002 SNAP RING- - 1380 2
4  BONGDOO003 CRANK ARM RETAINING RING- 1390 2
5 BON0GC0004 GEARBOX GREASE ZERK- 1390 2
6 BON0OOOOD0S GEARBOX CRANK ARM BEARING-1396 2
7 BONO0O0OOOS GEARBOX DIRT EXCLUDER- 1390 1
8 BONDOOBOOT GEARBOX MAIN SHF Oif, SEAL-1390 2
§ BONO0000008 INPUT SHAFT OIL SEAL- 1330 1
10 BONO00O000S GEARBOX RH CRANK ARM SEAL-1390 1
11 BON0000G10 CRANK ARM BEARING SEAL- 13%0 2
12 BONGODOG1Y LH BEARING CLOSURE CAP- 1390 i
13 BONOG000012 GEARBOX DRAIN PLUG- 1398 1
14 BONG000013 OIL LEVEL SIGHT GLASS- 1396 i
15 BONGO0O0014 PRESSURE/BREATHER PLUG- 1390 1
16  BONG000015 GEARBOX LH CRANK ARW- 1390 1
17 1

BONGOOOD16 GEARBOX RH CRANK ARM- 1390
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PLUNGER AND CONNECTING ROD ASSEMBLIES

REF PART QTY. REF PART QTY.

NO. NO. DESCRIPTION USED NO. NO. DESCRIPTION USED
t  PLGO36190F PLUNGER WELDMENT 1 17 PLGO031037 PLUNGER HARD SLIDE SHIM, 20 GA 4
2  SHFD035705 REAR PLNGER ROLLER SHAFTBLOCK 2 18  BRG203KRR3 FRONT PLUNGER ROLLER BEARING, 2
3 EXT036224B LH UPPER PLG FACE EXT ASSY. 16" 1 19 SCC0050005 HEX CAP SCREW, 1/2X13/4 NC ]
4  EXT036225A RH UPPERPLG FACE EXT ASSY, 16" 20 WLKO000500 SPLIT LOCK WASHER, 1/2, PLTD ]
5 EXT036206B MIDDLE UPPER PLG FACE EXT ASSY 21 PLGOC34588 FRONT PLUNGER ROLLER BOLT 2
6 EXT036226A CENTER SIDE PLG FACE EXTENSION 22 5C00030003 HEX SOC HEAD CS, 3/8 X 1 1/4NC, PLTD2
7 EXT036227A LOWER SIDEPLG FACE EXT 23 PWB3I751500 PLOWBOLT, 3/8 X1 1/2 NC ]
8  PLT035839A PLUNGER FACE CAP PLATE 24 PWRB3I751500 PLOW BOLT, 3/8 X 11/2NC ]
9  KNF036235B LH QUTER PLUNGER KNIFE 25  NMS0000375 WHIZ NUT, 3/8 NC ]

1
2
2
2
2
1
1
11 KNF036242B INNER PLUNGER KNIFE 2 27  SMS008031% FLNG 12 POINY CS, 3/8 X 21/2NC
4
2
4
8§
2

10 KNF036236B RH OUTER PLUNGER KNIFE 26 SMS0000184 WHIZ BOLT, 3/8 X 3/4 NC, PLTD 20
4
12 SHMO36237A OUTER PLUNGER KNIFE SHIM, 16 GA 28  CLPO030878 PLUNGER CONN ROD PIN CLAMP BLK 4
13 BRGO000613 REAR PLUNGER ROLLER BEARING, 26 RNG5100196 RETAINING RING, EXT N5100-196 4
14 SHMO35238A CUTER PLUNGER KNIFE SHIM, 36 GA 36 PING030841 PLUNGER CONNECTING ROD PIN 2
15 NEJOOG1000 ESNA HEX JAM NUT, 1 NC, PLTD 31 RODO0030844 CONNECTING ROD 2
16 PLG0631035 PLUNGER HARD SLIDE, 5/8 X 2 32 SCCO070007 HEX CAP SCREW, 5/8 X2 1/4 NC 4
33 WLKO000625 SPLIT LOCK WASHER, 5/8, PLTD 4
34  BRGH040310 CONN ROD.BELT DRIVE BRG 2
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DOUBLE ROLLER PLUNGER

PART
NO.

PLGO36231E
PLG036523D
PLG036524D
BRG0000013
NEJOOG1000
SHM036648A
SHMO36645A
SHM(36650A
SHF0365370
SHF036507D
SFCO050001
WLKO0C00500
PLG0034588
BRGO0D000S
SCCe070006
SCCH050005
BRGZ03KRR3
SFCO050003
NFJ0056000
PLG0O36517D
PLGO36535D

QTy.
DESCRIPTION USED

PLUNGER AS8Y, 16” CHAMBER - 13%0 1
LH FRONT PLNGR ROLLER MINT ASSY 1
RH FRONT PLNGR ROLLER MNT ASSY 1
SPLIT LOCK WASHER, 1/2, PLTD 4
ESNA JAMNUTNC 1" -PLATED 4
REAR PLG ROLLER BLOCK SHIM 18GA 4
REAR PLG ROLLER BLOCK SHIM 20GA 4
REAR PLG ROLLER BLOCK SHIM 28GA 4
CENTER REAR PL.G ROLLER SHFT BLK 2
REAR ROLLER SHAFT BL.OCK 4
HEX C8,1/2-20 UNF 3/4 8
112" LOCKWASHER - PLATED 20
FRONT PLUNGER ROLLER BOLT-1380 6
PLUNGER ROLLER,2"DIA YOKE STYLE 2
HEX HD CSNC 5/8 X 2"

HEX HD CS 1/2-13 X 1-3/4"GRADE 5
FRONT PLUNGER ROLLER BEARING
HEX HD CS NF 172 X 1-1/4

LH JAM NUT NF 172"

LH FRONT PLG ROLLER MOUNT

RH FRONT PLG ROLLER MOUNT

- e R R RS
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AUXILLARY DRIVE ASSEMBLY

Chamber Side RHH
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REF PART
NO. NO.
1 ARMOO031341
2 PLTOG31348
3 LNKG031503
4 PINGD31504
5 ZZ 0000201
6  RNG5160075
T SFC0030003
8  NFX0003750
.9 ZZ 0000463
10 BRGIOSLAG
11 BRGO0D394A
12 H3N0031353
13 PLT0031352
14 SCCO050003
15 NMS50000252
16 SCC0030682

QTY.
DESCRIPTION USED

AUXILIARY DRIVE CRANK ARM ASSY 1
AUXILIARY CRANK LINK PLATE 2
AUXILIARY DRIVE DRAG LINK 1
DRAG LINK PIN 1
MACHINERY BSH, 34 X 114X 18 GA 1
RETAINING RING, 5160-075 ' 2
HEX CAP SCREW, 3/8 X 1 1/4 NF, PLTD 4
HEX JAM NUT, 3/8 NF, FLEX LOCK 4
KEY,3/8X1/2X33/4 ' 1
TAPERED ROLLER BEARING CONE, 2
TAPERED ROLLER BEARING CUP, 394A2
AUXILIARY DRIVE BRG HOUSING ASSY 4
AUXILIARY DRIVE BRG MOUNTING PLT 1
HEX CAP SCREW, 1/2 X 1 /4 NC, PLTD 4
WHIZ NUT, /2 NC, PLTD 4
HEX CAP SCREW, 3/8 X1 NC,PLTD 8

AUXILLARY DRIVE ASSEMBLY

REF PART QTy.

NG, NO. DESCRIPTION USED
17 RNG0002233 O RING, 3.609 1D X .139W, 2.239 2
18  BRGO000019 FEEDER DRIVE SPROCKET BEARING, 1
19 SPK0031501 FEEDER DRIVE SPROCKET 1
20 HUBG031350 AUXILIARY DRIVE SHEAR HUB 1
21 SPKOG33113 KNOTTER DRIVE SPROCKET 1
22 - BSHO031351. FEEDER DRIVE SHEAR BUSHING 2
23 SCC0030607 HEX CAP SCREW, 3/8 X2 1/4 NC, PLTD 1
24 NCEO0O00D375 ESNA NUT, 3/8 NC, PLTD 1
25  SFCO010000 HEX CAP SCREW, 174 X 13/4 NF, PLTD 2
26 NFE0000250 ESNA NUT, 1/4 NF, PLTD 2
27  NCEO000375 3/8" NC ESNANUT-PLATED 1
28 WASO0TW113 BEARING LOCKWASHER, TW 113 1
25 NMSO00TN13 BEARING LOCKNUT, TN13 1
30 NMSO0000375 WHIZ NUT, 3/8 NC, PLTD 2
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CHAIN DRIVE ASSEMBLIES

SCC0070004 HEX CAP SCREW, 5/8 X 1 1/2 NG, PLTD
SCCOO70008 HEX CAP SCREW, 5/8 X 2 1/2 NC, PLTD
NMSG006253 WHIZ NUT, 5/8 NC, PLTD

REF PART QTY. REF PART aTv.
" LOCKWASHER -
T WLK0000S00 4/2° L SHER - PLATED 5 23 MNT0032206 FEEDER CHAIN GUIDE MOUNT-1390 2
2 NCHO000500 HEX NUT NG PLATED 1/2 5
24  DOC0032298 FEEDER CHAIN GUIDE ASSY 1
3 CHN0032297 FEEDER CHAIN GUIDE WEAR STRIP 2
25 SCCOO70006 58 X2 NC HT CS - PLATED 1
4  SWS0000201 SMS#8X 58 HEX HEAD TYPEAB 20 ]
. 26 WLK0000625 5/8" MEDIUM LOCKWASHER - PLTD 2
5 ANGO034583 KNT CHAIN GUD ANGLE ASSY- 1350 1
27 NGHOD00625 HEX NUT NG PLATED 5/8 2
6  SCCO030004 3/8 X 1-1/2 NG HT CS - PLATED 2
) 28 SCCOO70008 5/8 X 2-1/2 NC HT CS - PLATED 1
7 WCT0000375 3/8" FLATWASHER - PLATED 4 S E
’ 26 WCTO000625 58" FLATWASHER -PLATED 1
8§  WLK0000375 3/8" MEDIUM LOCKWASHER - PLTD 2
30 SPC0035238 KNT LUBER PMP MNT SPACER- 1300 1
9 NCHO000375 HEX NUT NG PLATED 3/8 2 0352,
31 SCCO050005 1/2 X 1-3/4 NC HT CS - PLATED 1
10 MNTO034786 KNT CHN IDLER MOUNT ASSY-1390 1
32 ANG0032292 FEEDER CHAIN GUIDE ANGLE 2
11 SCCO050004 1/2 X 1-1/2 NC HT CS - PLATED 2
: 33 NMS0000375 WHIZ NUT, 3/8 NC, PLTD 2
12 WCT0000500 1/2" FLATWASHER - PLATED 5
34 ANGOO34585 MOUNT ANGLE 1
13 SCC0050018 1/2 X6 NG HT CS - PLATED 1
F 35  CHNO034582 KNOTTER GHAIN GUIDE ASSY 1
14 SPKO002416 IDLER SPROCKET-1/2"BR, 17T 2 35 RODO035081 CHAIN IDLER ADJUSTING ROD 1
15 CHNO000291 AUTO LUBER CHAIN F/1390 1 !
E F 005048  CLEVIS, 1/2 i
16 F 0000025 CONNECTING LINK-RC50 1
CLV0120018 CLEVIS PIN, 412 X 112 1
17 F 0000123  RC 50 OFFSET LINK 1 _
18 CHNOD10097 MAIN DRIVE CHAIN- 1390 1 F 0001019 ~ HAIRPIN COTTER, SIZE 21-07 !
SFHO000500 WHIZ NUT, 1/2 NF 2
19 CNK00O1000 CONN LINKS, #100, COTTER PIN 1
OFLOD1000 GEFSET LINKS. #100 2 NFHO000500 HEX NUT, 1/2 NE, PLTD 1
’ WAS0000128 FLAT WASHER, 1/2, PLTD 2
20 SPKOODO100 FDR DRV IDLER SPROCKET- 1390 1
. 37 MNT0032288 FEEDER CHAIN IDLER MOUNT 1
21 SCCR100010 17X 3 NC HT CS - PLYD ! 38 SPC0032288 SPACER. 1 1/4 OD X 516 W X 13/16 LG 1
22 WAS0000110 1" SAE FLAT WASHER AR : 1
i
2
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TOP SHIELD ASSEMBLY
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REF PART
NO. NO.
1 SHDO035677
2 SHD0035123
3 SHD0035348
4 HANO0O0OBH7
5  SHD0035693
6  MNT0035342
7 F 0000440
8 SCC0020002
9 NMS0000117
16 NCC0002500
11 SMS0000173
12 SMS0000172
13 SCC0000201
14 NMS0000250
15 PRPO035351

TOP SHIELD ASSEMBLY

QTy.
DESCRIPTION USED

TOP SHIELD

TOP SHIELD STIFFENER

TOP SHIELD CORNER

CHROME GRAB HANDLE

TOP SHIELD SIDE

SHIELD PROP MOUNT

FERRULE

SCREW, CAP, 5/16 X 1 UNC, PLATED
NUT, WHIZ, 5/16 UNC, PLATED

NUT, CAGE, 1/4 UNC

BOLT, WHIZ, 114 X 1/2 UNC, PLATED
BOLT, WHIZ, 1/4 X 3/4 UNC, PLATED
SCREW, CAP, 5/16 X 3/4 UNC, PLATED
NUT, WHIZ, 1/4 UNC, PLATED

TOP SHIELB PROP

B L T I T A N .
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FUEL AND HYDRAULIC TANK ASSEMBLIES
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FUEL AND HYDRAULIC TANK ASSEMBLIES

REF PART QTy.
NO. NO. DESCRIPTION USED

TNKOG32767 30 GAL. FUEL TANK/AFT 12/88 1
F 0001683  FUEL TANK CAP 1
SDRORAS8320 FUEL LEVEL SENDER - 1330 1
CLPO708501 FUEL TANK STRAP 2
F 0000893 TANK FELTS,SETOF3 1
HYD3169020 1/4 SCCKET HD STEEL PIPE PLUG 2
F 0008183  SHUT-OFF VALVE z
HYD1069022 1/4HOS X 1/4NPT 90* MINI-BARB 1
CLP7051170 MINI HOSE CLAMP 1
HSEGDO1875  3/16™D FUEL LINE HOSE-BULK 5
2
1
1
1
1
1
4
1
1

00 =1 O 1 e L B

-
- O O

SMF0002001 5/16 X 3/4 FH MACH. SCR - PLTD
HYD5405045 3/8 JIC X 3/8 NPT 90* MALE ELB
HOS0034415 ENGINE FUEL INLET TO TNK FRONT
CAP0O001390 PRESSURE VENT CAP ONLY
TNKG04Z93¢ HYD RESERVOIR W/FILL NECK-5GAL
HYD5405070 1" JIC X 1" NPT 90* MALE ELB
FiLS1510V3 HYD TANK FILTER- 1390
HYD5405066 3/4 JIC X 3/4 NPT 90* MALE ELB
SHDO034802 SHIELD MANIFOLD,HYDRAULIC 1390

O i i Yt G . .
W D0 = N O b W N
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TNy 21,22,23,24
20 19 18 17

16 15

25 26,27

22,31,32,33,34

35,36,37,38

36,38,39

~.DEUTZ ENGINE, FILTERS AND ASSEMBLIES




- DEUTZ ENGINE, FILTERS AND ASSEMBLIES

REF PART QTY. REF PART QTYy.
NO. NO. DESCRIPTION USED NO. NO. DESCRIPTION USED

1 DTZ0001390 DTZ4 CYLINDER ENG- 1380 ONLY T 21 S8CC0020002 5/16X1  NCHTCS-PLATED
2 DTZ0272326 V BELT FAILURE SWITCH KIT T 22 WLKO0D0313 5/18" MEDIUM LOCKWASHER - PLTD
3 DTZ2235178 ALTERNATOR BELT F/IDEUTZ ENG t 23 BSH0032168 BSH, ACCELRATOR, THROTTLE 1380
4 DTZ1236291 OIL FILLER CAP-DEUTZ ENGINE T 24 F 0DOE781  43/64 X 1-1/8” WAVE WASHER
5 FiL1160024 OIL FILTER, DEUTZ T 25 ACTO0A330R ADDCO ELECTRIC ACTUATOR ERC330
6 FIL1160243 FUEL FILTER - DEUTZ 1 26 MINTO03216%1 MNT SWIVEL ACCEL THROTTLE-1380
7 DTZ1176023 OIL PRESSURE SENDER .DEUTZ 127 SMFG001001 1/4 X 3/4 FH MACH SCREW-PLT
8§ DTZ0271160 OlL TEMPERATURE SWITCH 1 28 ACT0012408 ADDCO ACTUATOR MNTNG KIiT-1380
9  DTZ1173470 TEMPERATURE SENSOR 1 29  DTZ2235175 COOLING FAN BELT-DEUTZ

10 HYD5355030 3/8 HC X 1/4 NPT 45* MALE ELB 1 30 PMP1258XG2 HYDRAULIC GEAR PUMP F/1380

11 DTZ1119246 BANJO BOLT 1 31 FILCF90081 INLINE HYD PRESSURE FIL- 1380

12 DTZ1118688 WASHER 2 32 SCC0020009 5/6 X 2-3/4 NCHT CS - PLATED

13 DTZ129057% BANJO FITTING 1 33 WCT8000313 516" FLATWASHER-PLATED

14 DTZ9990172 FUEL SHUTDOWN SOLENOID KIT 1 34 NCHD000313 HEX NUT NC PLATED 5/16

15 NCE0G00250 1/4" NC ESNA NUT - PLATED 2 35 MNT0034401 HYD PRESSURE FILTER MNT- 1380

16 LEVD032159 LVR ADAPTOR,ROD,ACCEL THROTTLE 1 36  SCCM210025 10M X 25M MC HEX HD CS-PLT-8.8

17 F 0000169  BALE COUNTERROD SPRING -SP 2 37  WCTM100100 10 MM FLATWASHER - PLTD

18 ROD0032162 ROD, ACCELERATOR THROTTLE-1396 1 38  WLKM000140 10 MM LOCKWASHER

19 DPT0032158 THROTTLE ROD ACCEL ADAPTR-1390 1 39  SHD00343%1 ENGINE DRV BELT SHIELD- 1390

20 SUP0032163 THROTTLE ACCEL SWIVEL SUP-1390 1

— P B o = B OBRS RF A R o R ek ke D ek ) wk
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DEUTZ ENGINE AIR SCREEN ASSEMBLY




DEUTZ ENGINE AIR SCREEN ASSEMBLY

REF PART QTy.
NO. NO. DESCRIPTION USED

1 ACLO080372 AIR CLEANER, DONALDSON & G080372 1
2 MNT0035326 SCREEN MOUNT STIFFENER
3 MNT0033327 AIR CLEANER SUPPORT MOUNT
4 SUP0035328 AIR CLEANER SUPPORT
5 SCR0028976 SCREEN ATTACHMENT PANEL ASSY
6 SUP0035476 SCREEN PANEL SUPPORT
7 DCT0035695 COOLING AIR DUCT WELDMENT
8 HNGS618500 INLINE HINGE ASSY
§ SHDO0035692 ALTERNATOR BELT SHIELD ASSY
10 SPCO0G35701 HINGE SPACER
11 HANOQ0O817 CHROME GRAB HANDLE
12 LAT0000201 RUBBER DRAW LATCH
13 MNT0035702 COOCLING AIR DUCT LATCH MOUNT
14  8PC0035689 AIR SCREEN SPACER
15 MNT0035706 AIR CLEANER MOUNT
16  ACLO000440 PRE CLEANER, ENGINEAIRE # EA440S
17 TUBO035708 INTAKE TUBE, 4" OD X 34" LG
18 SPCOD35477 SCREEN PANEL SPACER TUBE PLATE
19 DTZ0272401 BRUSH RING F/DEUTZ AIR SCREEN
20 DTZ2234942 BRUSH ONLY F/DTZ0272401
21 SCCM1108¢ HEX CAP SCREW, M10 X 1.5 X 80mm,
22 WLKM160100 SPLIT LOCK WASHER, M10, PLTD
23 WCTM160100 FLAT WASHER, M10, PLTD
24 CLP7051029 HOSE CLAMP, 3"-5", 72
25  ACLB0OB0372 AIR CLEANER, DONALDSON # G0B03T2
26 ACLCO0D2251 RESTRICTION INDICATOR,
27 ACLO112003 VACTUATOR VALVE FIDTZ AR
28 ACLO119410 SAFTYY ELEMENT FIDTZ AIR
23 ACL0101876 AIR CLEANER NUT ASSY
36 ACL0119711 OUTER CUP F/DTZ AIR CLEANER
31 ACL0149573 PRIMARY ELEMENT F/DTZ AIR
32 CLP7335752 MUFFLER CLAMP, 4"

PO ok el PN ek ek sl et B ol b ek ek o wdh el ek e RO R B ORI e~ B - B - ke i wd
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BELT DRIVE ASSEMBLY
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REF  PART
NO. NO,
1 CPL0031253
2 SP(D35827A
3 F 00007904
4 SCCm110020
5 SCCM110030
&  WLKM100100
7 PLT0030665
8 SHVG030660
9 SCCO030002
10 WLK0000375
1 BRGO040340
12 §PN0030661
13 8§CC0039003
14 PLTG030664
15 SCOM110040

QTY.
DESCRIPTION USED

BELT DRIVE COUPLING ASSY 1380
BELT DRIVE SPINDLE SPACER
KEY, 3/8X3/18X2

10M X 20M MC HEX HD CS-ZP 8.3
10M X 30M MC HEX HD CS-PLT-8.8
10 MM LOCKWASHER - PLTD
FLYWHEEL HSG BEARING PLT-1380
DRIVE BELT SHEAVE 1390

318 X1 NCHTCS-PLATED

3/8" MEDIUM LOCKWASHER - PLTD
CONN ROD.BELT DRIVE BRG-1390
BELT DRIVE SPINDLE ASSY -1390
3/8 X 1-1/4 NC HT C8 - PLATED
BEARING CLAMP PLATE  -1390
10M X 40M 1.5 SOCKET HD CS-8.8

BELT DRIVE ASSEMBLY

2

1
1
1
7
5
1
i
1
4
8
1
1
4
1
§
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KNOTTER CLUTCH ASSEMBLY
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KNOTTER CLUTCH ASSEMBLY

REF PART QTy.
NO. NO. DESCRIPTION USED
1 BSHO035200 CLUTCH PAWL PIVOT BUSHING 2
2 ZZ0000226 MACHINERY BSH, 3/4X11/4X10GA 2
3 PIN0G035199 PAWL PIVOT PIN 1
4 ZZ 0000411 KEY, 318X 516X 2 1
5 CLH0032045 KNOTTER CLUTCH DRIVEN HUB ASSY 1
6  NMS0000252 WHIZ NUT, 1/2NC, PLTD 1
7 SCCO050013 HEX CAP SCREW, 1/2 X 3 3/ NC, PLTD 1
B SPGE758535 SPRNG, 3/4 0D X 3 1/2 LG X .085 WIRE, 1
8  CLH0032034 KNOTTER CLUTCH PAWL 1
10 SC00000202 F H SOCKET SCREW, 5/16 X 1, NC 2
11 CLH0032044 STOP CLEAT 1
12 CLHO0033142 KNOTTER CLUTCH DRIVE HUB ASSY 1
13 NMS0000117 WHIZ NUT, 5/16 NC, PLTD 2
14 BRGER20722 BEARING,KNOTTER CLUTCH 1390 1
15 RNG5002281 RETAINING RING, BEVELED, N5002-281 1
16 SCC0050013 HEX CAP SCREW, 1/2 X 3 3/4 NC, PLTD 1
17 NMS0000252 WHIZ NUT, 1/2 NC, PLTD 1
18 220000411  3/8 X 5116 X 2 KEY {HITON SHV) 1
19 ARMO032481 NDL YOKE DRV CRANK ARM ASY1300 1
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KNOTTER BRAKE ASSEMBLY
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KNOTTER BRAKE ASSEMBLY

REF PART QrTy. REF PART QY.
NO. NO. DESCRIPTION USED NO. NO. DESCRIPTION USED
1 NCEDD00250 1/4" NCESNA KUT- PLATED 8 18  WCTO000375 3/8" FLATWASHER - PLATED 1
2 WCT0000250 1/4" FLATWASHER - PLATED 6§ 19 F 0001572 CAM FOLLOWER-RESET-SADDLE LEV 1
3 F 0007453  BRAKE PLATE SPRING 6 20 LEV0032483 LEVER ASSY, SADDLE 1380 1
4 F 0007450  OUTSIDE BRAKE PLATE WILINING 321 WLKeOB0375 3/8" MEDIUM LOCKWASHER-PLTD 1
5 RIV0000106 RIVET F/KNOTTER BRAKE LINING & 22 F 0007448  SADDLE LEVER SPRING EYEBOLY 1
§ F 0007454 BRAKE LINING WIRIVETS 3 23 F 0007559  SADDLE LEVER SPRING 1
7 NME0000252 WHIZ NUT, 1/2 NC, PLTD 2 24 SCCDO20003 5M6 X 4-1/4 NC HT £S5 - PLATED 2
8§  KNT0032478 KNOTTER BRAKE DISC ASSY «1390 1 25 WCTO0000313 546" FLATWASHER-PLATED 2
§  5CC0050011 /2 X 3-1/4 NC HT CS - PLATED 2 26 NCED0D0375 3/8" NC ESNA NUT-PLATED 1
10 F 0067449  INSIDE BRAKE PLATE WILINING 3 27 F 06000246 KNOTTER BRAKE DISC WASHER 2
11 F 0067451  BRAKE PLATE STUD 6 28 F 0007587  SADDLE LEVER ANCHOR SEAL 1
12 Z10000434  3/8 X 5/16 X 3 LONG KEY 1 28 LEVD025133 LOWER SADDLE LEVER ASSY-A/1-92 1
13 NFHO003758 3/8" NF HEXNUT 13 30 F 0000802  1.3/8 FEED ARM WASHER -2060/270 1
14 NCHO003750 HEX NUT NC 3/8-PLAIN 4 31 F 0007585  SLEEVE F/SADDLE LEVER ANCHOR 1
15 SCC0030004 3/8 X 1-1/2 NC HT CS - PLATED 1 32 NCE0G00313 5M8" NC ESNA NUT- PLATED 2
16 SCCO010012 174 X 3-1/2 NC HT CS - PLATED 6 33 F 0007586  BUSHING FISADDLE LEVER ANCHOR 1
17 SCCO030012 3/8 X 3-1/2 NC HT CS - PLATED 1 34 MNT0034860 KNOTTER DUAL BRAKE MOUNT-1390 1
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KNOTTER SHAFT ASSEMBLY

REF PART

65

REF PART Qry. Qry.
NO. NO. DESCRIPTION USED NO. NO. DESCRIPTION USED
1 ZZ 0060434  3/8 X 5/16 X 3 LONG KEY t 21 NCEO0D00300 1/2" NC ESNA NUT - PLATED 1
2 SHF0032455 KNOTTER SHAFT- 1380 1 22 ARMO0032481 NDL YOKE DRV CRANK ARM ASY13498 1
3 NCHO000437 HEX NUT NC PLATED 7/16" 4 23 ZZ 0000435 3/8 X 5/16 X 1+1/4 LONG KEY 1
4 WLKDG00438 7/16" LOCKWASHER - PLATED 4 24 KNTG035528 KNOTTER MOUNT, RH, 15 1/2" CHM 1
5  KNT0035531 KNOTTER MOUNT, LH, 15 1/2" CHHM 1 25 WLKO000O5006 1/2" LOCKWASHER - PLATED 1
§ WCT0000438 7/16" FLATWASHER - PLATED § 26 NCHO000500 HEX NUT NC PLATED 1/2 1
7 8CC0040004 7/16 X 1-1/2 NC HT CS5 - PLATED 4 27 SCCO036004 3/8 X 1-1/2 NC MT CS - PLATED 3
B F 0007063  1-3/8" KNOTTER SHAFT BEARING 2 28 WCT0000375 3/8" FLATWASHER - PLATED 7
-9 CLP0034840 KNOTTER SHAFT CLAMP- 1390 2 29 NCE00DO375 3/8" NC ESMA NUT - PLATED 3
10 ZZ 0000440  3/8 X 5/16 X 3/4 LONG KEY 1 36 NCE00D00250 1/4" NC ESNA NUT - PLATED 8
11 CAMODD34586 TWN FINGER DRV CAM ASSY- 1396 1 31 CUS0032524 BLACK HAY DOG CUSHION 1380 8
12 F 0004161 1-3/8 X 18 GA MACHINE BSHING AR 32 CLP0032525 HAY DOG CUSHION CLAMP 1330 8
13 F 0004160  1-3/8 X 14 GA MACHINE BUSHING AfR 33  SCC0010004 1/4 X 1-1/2 NC HT CS - PLATED 8
14 F 0004159  1-3/8 X 10 GA MACHINE BUSHING AR 34 DOGOD32523 DOG, HAY 1390 4
15 F 0007977  1-3/8X1-7/8X.010 SPACER WASHER AR 35 F 0000220 HAY DOG PIN (1/2 X 3 CLEVIS) 4
F 0007978  1-3/8X1-7/8X.005 SPACER WASHER AR 38 WCTO000500 1/2" FLATWASHER - PLATED 8
SHM0000103 1-3/8 X 1-7/8 X.015 STEEL SHIM AR 37 SPGE023160 SIDE HAY DOG SPRING-A/9S -1550 4
SHMO000105  1-3/8"X 1-7/8 X.020 STEEL SHIM AR 38 COT0000502 1/8X1 COTTER PIN 4
16 KNT006006A HEAD ASSY-WIF7661,F7869,FB049 3 39 SFC00B0513 1/2"X 3.75"NF GRD 8 CS-PLTD 4
17 ZZ 0000433 3/8 X 5/16 X 1-1/12 KEY 4 40 NCJOO00375 3/8" NC JAM NUT - PLATED 2
18 GER0006068 MODULAR CAM GEAR - WAS:GER7942 3 41 SQS3751000 3/8 X 1"SQUARE HD SET SCREW 2
19 CAMO032465 KNT TRIP RESET CAM ASSY 1390 1 42 NFHO080500 1/2°-20 GRADE 8 HEX NUT-PLATED 4
20 SCCO050013 1/2 X 3-3/4 NCHT CS - PLATED 2 43 WAS0000104 1/2"A-325 STRUCTURAL WASHER 4
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KNOTTER ASSEMBLY KNT006006A

REF PART QTY. REF PART Qary.
NO. NOC. DESCRIPTION USED NO. NO. DESCRIPTION USED
1 KNT0060060 KNOTTER FRAME ONLY 22 RS 0006003 TWINE DISC BUSHING FIKNT60060 1
2 F 0008050  KNIFE ARM COMP(WAS:F785787945) 23 R$5227344 SPIRAL PIN F/KNOTTER GEARS 3
3 F 0008275  SNAP RING F/KNIFE ARM ROLLER 24 SCCMO0S030 BMM X 30MM MC HEX HD CS 1
4 F 0008274  ROLLER F/KNIFE ARM 25  F 0008052 TWINE HOLDER SPRING 3
5 F 0508286 1 MM WASHER-WORM SHF & KNF ARM 26 F 0007871  TWINE HOLDER DISC PINION 1
6 F 0007883  NUT F/KNIFE ARM PIN 27 F 0007976  SNAP RING F/KNIFE ARM SHAFT 1
7 WLKG000375 3/8" MEDIUM LOCKWASHER - PLTD 28 F 0007860  KNIFE ARM WASHER 25 X 20 X .5M AR
8 F 0007892 SPACER WASHER F/KNIFE ARM PIN 29 NCHMO008125 8MM X 1.25 MC HEX HUT -GR 8.8 1
3 F 0007884 . KNIFE ARMPIN 30 WLKMOG0080 & MM LOCKWASHER 2

10 F 0008048  TWINE KNIFE 31 SCCM108025 8MM X 25MM MC HEX HD ¢S 2

11 F 0007858  TWINE KNIFE SCREW
12 RS 0006022 KNIFE ARM BUSHING F/KNTE60060

32 F 0607948  KNOT HOOK CAM ADJUSTING SCREW 1
33 F 0007847  KNOTTER HOOK CAM ADJUST SPRING 1

e o ek ol B3 D e wd R mdk ek R =k ok G A el ek o

13 F 0007868  TWINE HOLDER -WAS: F78 RA 34 WCTOB0O313 5M6" FLATWASHER-PLATED 1
14 F 0007868  TWINE DISC 35 F 0607848  KNOTTER HOOK CAM ADJ SCREW-NUT 1
15 F 0007870  TWINE DISC CLEANER 36 F 0008051  KNOTTER HOOK CAM 1
16 RS00006002 BILL HOOK BUSHING FIKNT60060 37  GER0007862 HARDENED BILL HOOK PINION 1
17 F 0007881 KNOTTER BILL HOOK 38  GER0067873 HARDENED KNOTTER WORM PINIION 1
18 F 0008071 PIN FOR BILL HOOK TRIGGER 33 F 0008068 SPACER F/BILL HOOK PIN -.020 AR
19 F 0008070 TRIGGER F/KNOTTER BILL HOOK F 0003069  SPACER F/BILL HOOK PIN - .032 AR
20 F 0007876  KNT WORM & SHAFT (COMPLONLY) 1 40 RS 3451926 PIN F/BILL HOOK CAM & SPRING 2
21 F 0000658 14 GA. KNOTTER WORM WASHER AR 41 SPG0025466 KNT HOOK CAM ADJ SPRING 1

F 0000659 18 GA. KNOTTER WORM WASHER AR
F 0001680 28 GA. KNOTTER WORM WASHER AR
RS 0010500 .5MM WASHER-WORM SHF & KNF ARM AR

(3 KNOTTERS PER BALER)

Note: REF # 17,18, 19 WILL BE OBSOLETE AFTER 4-1-02
PLEASE ORDER:

17. RS00006015 KNOTTER BILL HOOK

18. RS00001416 PIN FOR BILL HOOK TRIGGER

19. RS00003786 TRIGGER F/KNOTTER BILL HOOK
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KNOTTER TRIP ASSEMBLY




REF PART
NO.  NO.
1 KNT0032132
2 F 0008023
3 F 001687
4 MNT0031918
MNT0034842
5 F 0001618
F 00015889
F- 0001619
F 0001890
6 F 0008022
T CAMO032464
8  8TS2500313
§  KNT0024098
10 ZZ 6002003
11 BRG64F64PP
12 KNT0035546
13 F 0001572
14 KNT0032459
15 KNT0035544
16  CAMOD32465
17 LEV0032456

Qry.
DESCRIPTION USED
BAR ASSY, TRIP, METER, KNOTTER
GUIDE WASHER

KNURLED FRICTION DISC

METER WHL BRG MNT-16" CHAMBER
METER WHL BRG MNT-15" CHAMBER
METER WHEEL SHAFT BRG W/CLAMPS
FLANGETTE FIF1618 BEARING

METER WHEEL SHAFT-BEARING ONLY
LOCKING COLLAR F/F1619 BEARING
METER WHEEL SHAFT ONLY - 3 TIE
STOP CAM

SET SCREW, SOCKET, 1/4 X 5/16
METER WHEEL ASSY

1" STEEL SET COLLAR

1"SINGLE ROW FLANGED BEARING
BEARING MOUNT

CAM FOLLOWER-RESET-SADDLE LEV
KNOTTER TRIP BELLCRNK ASY-1350
KNOTTER TRIP SHAFT ASSY

KNT TRIP RESET CAM ASSY 1390
STOP CLUTCH LEVER 1390

ek sk ok ok ok P ok wd B ek e ok o=k B ORI R OB mik B e
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REF PART
NO. NO.
18 F 0000440
19 F 0000278
20 F 0001517
21 COT0000B03
22 SCC0030003
23 WLK0000375
24 NCJ000O37S
25 NCHOD00375
CRB7375100
21 SCCO050008
28 STO0035484
29 NCJ0000500
30 WLKDO00500
31 NCHO000313
32 SCCO030005
33 §CC0030004
34 SCCO050013
35 NMS0000375

KNOTTER TRIP ASSEMBLY

DESCRIPTION

FERRULE

SPRING FIKNOTTER TRIP ARM
TRIP SPRING

3Me X112 COTTERPIN

3/8 X 1«1/4 NC HT CS - PLATED

3/8" MEDIUM LOCKWASHER - PLTD

3/8" NC JAM NUT - PLATED
HEX NUT NC PLATED 3/8
3/8X1 GR5CARRBOLT-PLT
12 X 2-1/2 NC HT CS - PLATED
METER TRIP BAR STOP ASSY
1/2"  NC JAM NUT - PLATED
112" LOCKWASHER - PLATED
HEX NUT NC PLATED 5/16

3/8 X 1-3/4 NC HT CS - PLATED
3/8 X 1-1/2 NC HY CS - PLATED
112 X 3-3/4 NC HT C8 - PLATED
WHIZ NUT, 3/8 NC, PLTD
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TWINE FINGER DRIVE ASSEMBLY
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REF PART
NO. NO.
1 KNTOD34212
2 NCHO0000250
3 NMSoce00117
4 WIS0003125
5 BRG8G01300
6  SFC0020001
7 ROD0034894
8  NFLOD03125
9  BRG0001301
10 F 0008144
11 NCH0008313
12 WLK0000375
13 8CCooz0002
14 KNT0035344
15 F 0008146
16 CRB3750100
17 8CC0020004
18 HTB0030006
19 NCHO0002375
20 BKT0034727
21 NCHO0000500
22 WCT0000313

Qry.
USED

DESCRIPTION

TWINE FINGER DRIVE SHAFT ASSY
HEX NUT, 1/4 NC, PLTD

WHIZ NUT, 516 NC, PLTD

INTERNAL STAR WASHER, 5116, PLTD
ROD END BEARING, 5/16, LH

HEX CAP SCREW, 5/16 X 3/4 NF, PLTD
TWINE FINGER DRIVE ROD

HEX NUT, 5/16 NF, LH,PLTD

ROD END BEARING, 5/16, RH

TWINE FINGER BUSHING NUT

HEX NUT NC PLATED 5/16

SPLIT LOCK WASHER, 3/8 -

5146X1 NCHTCS-PLATED
TWINE FINGER

TWINE FINGER WASHER

CARRIAGE BOLT, 3/8 X 1 NC, PLTD
5146 X 1-1/2 NC HT CS - PLATED
3/8"-16 X 2" HEX TAP BOLT-PLTD
HEX NUT NC PLATED 3/8

TWINE FNGR STOP BRACKET- 1390
HEX NUT NC PLATED 1/2

5/16" FLATWASHER-PLATED

1
2
3
3
3
3
3
3
k]
3
.6
1
2
1
3
3
3
1
2
1
2
4

TWINE FINGER DRIVE ASSEMBLY

QTY.
USED

DESCRIPTION

BRG51FLMXS BRG, 2 BOLT FLANGE 1-1/4" BORE

REF PART

NO. NO.

2

24 SCC0020003
25  NCH0000250
26 NCX0800250
27 WLKD000375
2% F 0001572
29 F 0001517
30 WCT0000375
31 TUBGD37500
32 §CCo020007
33 8CC0010003
34  WCT000313
35 BKT0D32972
36  NFH0DO3125
37 F 0001572
38 LEV0D32483
39 NCEO00600375
40 SCC00610003
41 NCE0000250
42 SCC0030003
43 NFH0006375

HEX CS, 5116 X 1 1J4NC, PLTD

HEX NUT NC PLATED 1/4"

FLEXLOC NUT NC PLATED 1/4”

3/8" MEDIUM LOCKWASHER - PLTD
CAM FOLLOWER-RESET-SADDLE LEV
TRIP SPRING

3/8" FLATWASHER - PLATED

3/8" BUNDY TUBING, 1" LONG

5/16 X 2-1/4 NC HT CS - PLATED

HEX C8, 1/4 X1 114 NC, PLTD

FLAT WASHER, 5/16, PLTD

LUBER MOUNT BRACKET

HEX NUT, 5/16 NF, PLTD

CAM FOLLOWER 6522H

SADDLE LEVER ASSY

ESNA NUT, 3/8 NC, PLTD

HEX CAP SCREW, 1/4 X 11/4 NC, PLTD
ESNA NUT, 14 NC, PLTD

HEX CAP SCREW, /8 X 11/4 NC, PLTD
HEX NUT, 3/6 NF, PLTD
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AUTOMATIC KNOTTER LUBER
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REF PART
NO. NG
1 VLV0480003
2 SCC0810007
3 WCT0060250
4 NMS30000250
5  HYD345%03¢0
6  TNKO35761D
7 F Go0820%
1MP0026106
IMP8026006
8 F 0008199
9 HYDaoo1207
10 FT 0000252
11 HOS0034788
12 F 0006673
13 SCCO0630009
14 WCT0000375
15 NMS0000375
16 FILCF90081
17 HYD5315034
18 TUB0634789
19 HYDS5716666
20 HYD5405045
21 HOS0034787

QTy.

DESCRIPTION

KNOTTER LUBE VALVE ASSY-1390
114 X 2-1/4 NC HT CS - PLATED

174" FLATWASHER - PLATED
WHIZ NUT, 114 NC, PLTD

3/8"90°ST THREAD O'RNG MALE L
KNOTTER LUBER TANK

318" X 174 NPT MALE, 80° ELB, BRASS
3/8" NUT AND SLEEVE ASSEMBLY
318" PLASTIC SLEEVE

SITE TUBE FOR AUTO LUBER TANK
HOSE BARE, 3/8 NPT X 3/8 HOSE, STR
5/16 - 7/8 MINI WORM CLAMP
HOSE,KNT LUB.SOL.VAL. RTH
MALE $0° ELBOW, 3/8 JiIC X 12 NPT
3/8 X 2-3/4 NC HT €5 « PLATED

38" FLATWASHER ~PLATED
WHIZ NUT, 3/8 NC, PLTD

INLINE HYD PRESSURE FIL- 1390
3/8 HC X 1/2 6-RNG ST THD CON
HYD TUBE ASSY

3/8 TUB X 3/8 O-RING RUN TEE

318 JIC X 3/8 NPT 90° MALE ELB
HOSE, HYD, KNT LUB.PUMP-FILTER

USED

1
2
14

2
1
1
1
1
1
1
2
2
1.
2
2
4
4
1
2
1
1
1
1

AUTOMATIC KNOTTER LUBER

REF PART
NO. NO.
22 NMS0000117
23 PLTOG32291
24 MNT0033114
25 $CO0000202
26 SPK0033110
27 $CCO0030001
28 HOS0034754
29  F 0008287
30 PMP4TR1107
31 HOS0634791
32 HYD5525020
33 HOS0034842
34 HYD5355022
35  HYD3069021
36  HYD5205020
37 HYD5%429020
38 LUBOB33116
3% LUB0083313
40  BKT0032972
41 F 8007401
42 F §008306
43 F 0008288
44 F 0008209
IMPOO26106
IMPOO26006
45 FILDO10DO3
46  BSHO001390

QTy.
USED

DESCRIPTION

WHIZ NUT, 5/16 NC, PLTD

FEEDER CHAIN GUIDE PLATE 1390
MOUNT,PUMP,LUBE XKNTR - 1380
FLAT SHCS, 5/16 X1 NC, PLTD
PUMP SPROCKET, #60A14, 1" BORE
HEX CAP SCREW, 3/8 X 3/4 NC, PLTD
DRAWBAR & LUBER TO PUMP HOSES
STR AUTO LUBER FITTING

AUTO LUBER PUMP -WAS:F 8200
HOSE HYD,PORT 2 KNT SOL-KNT MF
414 JIC X 90° BLKHD UNION ELB
HOSE,HYD,BLKHD-KNT LUBER 1390
114 HIC X 1/8 NPT 45° MALE ELB

118 NPT STEEL HEX NIPPLE

114 JIC X 1/8 NPT MALE CONN

174" JIC CAP

LUBER MANIFOLD ASSY,

INJECTOR, REPLACEMENT ONLY
BRACKET, LUBER, MANIFOLD 1390
18" NYLAFLOW TUBING 40"
FERRULE FIAUTO LUBER FITTING
90° AUTO LUBER FITTING

3/8" X 1/4 NPT MALE, 90° ELB, BRASS
3/8" NUT AND SLEEVE ASSEMBLY
3/8" PLASTIC SLEEVE

G = ek PG v o e ok ol T B Pa) ek i =3 of

AR
1
18
18
12
i

1

1

FILTER CAP, COMPLETE WITH SCREEN 1

TRANS TORQUE 9M6
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KNOTTER FAN ASSEMBLY




KNOTTER FAN ASSEMBLY

REF  PART QTy.
NO. NO. DESCRIPTION USED
1 §HD0035683 FAN SHROUD TOP 1
2 SHDOG3I5684 FAN SHROUD BACK 1
3 §HDOG35685 FAN SHROUD STIFFENER 1
4 FANOOOODOT 16" KNOTTER FAN, DUST/MOISTURE 1
5 MNT0035342 SHIELD PROP MOUNT 1
6 PRP0035703 FAN SHROUD PROP 1
7 F 0000440 FERRULE 1
8 HNGO0B0810 TWINE BOX HINGE 2
9  CLPOO0O120 3/4 DIA VINYL CLAMP 2
1¢  NCCO002500 NUT, CAGE, 1/4 UNC 20
11 NMS0000250 NUT, WHIZ, 1/4 URC, PLATED 18
12 8CC0010001 SCREW, CAP, 1/4 X 3/4 UNC, PLATED 2
13 SCCOMM0002 SCREW, CAP, 1/4 X 1 UNC, PLATED 4
14 SCCO020002 SCREW, CAP, 5/16 X1 UNC, PLATED 1
15 8CC0020003 SCREW, CAP, 5116 X 1 1/4 UNC, PLTED 1
16 NMS0000117 NUT, WHIZ, 5/16 UNC, PLATED 3
17 SMS0000173 BOLT, WHIZ, 1/4 X 1/2 UNC, PLATED 28
18 WCTO00£4313 WASHER, FLAT, 5/16, PLATED 2
18 SCCO0010060 SCREW, CAP, 1/4 X 1/2 UNC, PLATED 12
20 8HD0035336 KNOTTER FAN SHROUD REST, 15 1/2" 2

L~]
-

20-112 MOTOR MOUNT PAD 2
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NEEDLES AND PLUNGER STOP ASSEMBLIES
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NEEDLES AND PLUNGER STOP ASSEMBLIES

REF PART QTY. REF PART aQTy.
NO. NO. DESCRIPTION USED  NO. NO. DESCRIPTION USED
1 NDL035831D 1390 NEEDLE 3 23 SPG1500800 PLUNGER STOP CAM SPRING-1380 1
2 NCH0080500 HEX NUT NC PLATED 172 6 24 WASD034578 WASHER, STOP, PLUNGER 1390 1
3 F 0007552 NEEDLETO YOKE CARRBOLTW/NUT 6 25 RNGS5000156 PLG STOP SPRING SNAP RNG- 1380 1
4  YOKO0034479 NEEDLE YOKE ASSY, RASSPE 1 26 CRADDO33485 PLUNGER STOP CRANK - 1390 1
5 SFC0034786 LOWER R, NDL YOKE BOLT- 1390 4 27 F 0007448  SADDLE LEVER SPRING EYEBOLT 2
§  ZZ0000220 1-1U4"X 34"X10GAMACHBUSHIG . 4 28 NCHOO00375 HEX NUT NC PLATED 3/8 4
7 F 0001548  RH NEEDLE YOKE DRIVE ROD END 2 28 F 0001517  KNOTTER TRIP RETURN SPRING 1

8  NFHO0G0750 3/4” NF HEX KNUT - PLATED 2 30 SHMO033448 PLUNGER STOP SHIM - 1390 AR

9 F 0001550 LM NEEDLE YOKE DRIVE ROD END 2 31 BMPOG01390 PLUNGER STOP BUMPER-1390 2
10 NFLBGOOT50 3/4" NF LH HEX NUT - PLATED 2 32 LNKO0033487 PLUNGER STOP LINK  -1390 2
11 F 0007554  NEEDLE YOKE DRIVE ROD 2 33 F 000044¢ FERRULE 4
12 NFHO000500 1/2" NF HEX NUT - PLATED 5 34 SHF0033346 PLUNGER STOP SHAFT - 1394 1
13 F 0005648  1/2™ ADJ CLEVIS TAPPED 1/2"-20 2 35 DOGO0033340 PLUNGER STOPDOG  -1380 2
14 F 0004050 ROLLER-SHUTTLE BAR DRIVE 1 38 RODO034872 PLG 3TOP SPG ADJ ROD- 1380 2
15 WLKO0000500 1/2" LOCKWASHER - PLATED 1 37 SPG1000175 PLUNGER STOP DOG SPRING-1390 2
16 LEVD033378 PLUNGER STOP CAM LEVER - 1390 1 38 ARMO633362 LHPLUNGER STOP ARM ASSY -1380 1
17 CAMD033377 PLUNGER STOPCAM - 1380 1 39  ARMO033363 RHPLUNGER STOP ARM ASSY -1390 1
18 BRG0620618 2-BOLT,NEEDLE YOKE BRG-1390 2 40 §PCO0G33343 SPACER, STOP, PLUNGER-1390 2
19 BKT0034663 ROD GUIDE BRACKET. 1390 1 41 F 0007973  HOLDER F/NEEDLE TWN GUIDE BUSH 6
20 CLPO1GOOYS 3/4 HYDRA ZORB HOSE CLAMP 1 42 F 0000856  TWINE & WIRE GUIDE BUSHING 6
21 RODG034577 PLGR STOP SPRING HOUSING- 1380 1 43 F 0000857  SNAP RING F/TWN GUIDE BUSHING VM6
22 ROD0034579 ROD, STOP, FRONT 1380 1
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NEEDLE YOKE SHOCK ASSY
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REF PART
NO. NO.
1 YOKD034479
27 MNTO035286
3 MNT0035541
4 CAMOC35104
5  MNTO0034476
§ F 0007523
T 220000220
8 ANC0034389
9 SHO0144279
i0  PLT0035285
11 PiIN0035288
12 NEJODS5000
13 WAS5710199
14 BRGO00D001
15 WAS0600141
16  PINO034892
17 SMS0000611
18 8C00050004
19 NMS0000252
20 SCCO0050004
21 SCC0050005
22 WLKO000625
23 NFH0000625
24 ANGO035559
25  ANG0035558
26 WLK0000500
217 NCHDBO0DS500

NEEDLE YOKE SHOCK ASSY

. Qry.
DESCRIPTION UsSED

NEEDLE YOKE ASSY, RASSPE

LH SIDE TENSION RAIL MOUNT ASSY
RH SIDE TENSION RAIL MOUNT ASSY
PLUNGER STOP CAM

NEEDLE YOKE BEARING MOUNT
BEARING, 3/4", FAFNIR KP12A

M B, 3/41D X 11/4 0D X 10 GA, 37-01
NEEDLE YOKE SHOCK ANCHOR ASSY
SHOCK ABSORBER, 144279

NEEDLE YOKE SHOCK LEVER PLATE
N YOKE SHOCK PIVOT PIN, UPPER
ESNA JAM NUT, 172 NF, PLTD

WSHER, 566 ID X1.05 OD X .06 TH, S8,
FLANGE BRG, 14mm 1D X 17mm OD,
FLAT WASHER, 5/8, PLTD

N YOKE SHOCK PIVOT PIN, LOWER
FLANGED 12 POINT CS, 1/2 X 1 3/4 NC
FLAT SH, CS, 1/2 X 1 1/2NC, PLTD
WHIZ NUT, 1/2 NC, PLTD

HEX CAP SCREW, 1/2 X1 1/2 NC, PLTD
HEX CAP SCREW, 1/2 X1 314 NC, PLTD
SPLIT LOCK WASHER, 5/8, PLTD

HEX KUT, 5/8 NF, PLTD

RH LOWER CHMBER EXT ANGLE ASSY 1
LH LOWER CHMBER EXT ANGLE ASSY 1
SPLIT LOCK WASHER, 1/2, PLTD 4
HEX NUT, 1/2 NC, PLTD 4

BN wd O owd 00 e RS P OO SO P RN R R B R R e s - -
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TWINE BOX ASSEMBLY




REF PART
NO. NO.
1 BOX0034897
2 BOX06034656
3 BOX0034652
4 LATO000201
5  HANOGGOB1T
6  HNGO00S0810
SMT0001000
NIS0000250
7 BKT0034965
SMT6001000
NIS0000250
8 F 00006856
9 F 0000857
10 F 0007889
11 F 0007890
12 F 0007544
13 WCT0000313
14 NCE0000313
15  SPGOOGOOS0
16 BOX0034900
17 BOX0034898

QTy.
DESCRIPTION USED

TWINE BOX LID- 1390

RIGHT TWINE BOX LID GUSSET
LEFT TWINE BOX LID GUSSET
RUBBER DRAW LATCH

CHROME GRAB HANDLE

TWINE BOX HINGE

SCREW, TRUSS HEAD, 114 X 1/2 UNC
NUT, WHIZ, 1/4 UNC, PLATED

TWINE TENSIONER BRACKET
SCREW, TRUSS HEAD, 1/4 X 1/2 UNC
NUT, WHIZ, 114 UNC, PLATED

TWINE GUIDE BUSHING

TWINE GUIDE SNAP RING

TWINE TENSIONER BASE ASSEMBLY
TWINE TENSIONER TOP

TWINE TENSIONER SPRING
WASHER, FLAT, 5116, PLATED

NUT, ESNA, 5/16 UNC, PLATED
TWINE BOX LID GAS SPRING

TWINE BOX BACK

TWINE BOX RIGHT END

i - T FL I TR PSS R P R = R = e = il

TWINE BOX ASSEMBLY

REF PART QTY.
NO. NO. DESCRIPTION USED
18 BOX0033413 TWINE BOX FRONT 1
19 BOX0033415 TWINE BOX BOTTOM 1
20  COMES WITH REF #4 1
21 BOX0034898 TWINE BOX LEFT END 1
22 STDOOOOM10 10mm BALL STUD FOR SPG0G00S0 4
23 SOKOG00001 METAL BALL SOK END FITTING 4
24 CLPOOODODZ SAFETY CLIPS F/10MM BALL- 1390 4
25 MNT0033417 REAR TWINE BOX MOUNT 1
26 UBLOD34451 4 X 5U-BOLT 2
27 NMS0000252 NUT, WHIZ, 1/2 UNC, PLATED 4
28 MNT0033416 FRONT TWINE BOX MOUNT 4
29  BOX0035235 TWINE BOX DIVIDER 6
30 NMSD0G0250 NUT, WHIZ, 1/4 UNC, PLATED 12
31 B5CC0010000 SCREW, CAP, 1/4 X 1/2 UNC, PLATED 12
32 F 0007831  TWINE TENSIONER ASSEMBLY 3
33 FD 0358050 DECAL: “NEEDLE TIMING CHECK” 1
34 NMS0000117 NUT, WHIZ, 5116 UNC, PLATED 16
35 FDOOO7H13 36" X 5" WHITE “FREEMAN" DECAL 1




STEP AND TOOL BOXASSEMBLIES
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STEP AND TOOL BOX ASSEMBLIES

REF  PART QTy. REF PART QTy.
NO.  NO. DESCRIPTION USED NO. NO. DESCRIPTION USED
1 STPO035717 LEFT STEP ASSEMBLY 1 12 SCC0020001 SCREW, CAP, 5/16 X 3/4 UNC, PLATED 8
2  STPO035718 RIGHT STEP ASSMBLY 1 13 NMS0000117 NUT, WHIZ, 5/16 UNC, PLATED 4
3 HANO0034446 STEP HANDLE- 1350 2 14 CLP0000130 HOOK-TYPE FASTENER 2
4  LID0034553 TOOLBOXLID ASSEMBLY- 1390 1 15 BKT0034708 TWINE STEP GUIDE BRACKET-1390 2
5 UBLO034451 4 X5, 1/2 NC SQ BEND U-BOLT 4 16 F 0000856  TWINE & WIRE GUIDE BUSHING ]
&  NMS0000252 NUT, WHIZ, 1/2, UNC PLATED 8 17 F 0000857  SNAP RING F/TWN GUIDE BUSHING VM8
-7 SCCO030005 3/8 X 1-3/4 NC HT C8 - PLATED 8 18 NMS0000375 NUT, WHIZ, 3/8, UNC PLATED 8
B NMS0000117 NUT, WHIZ, 5/16 UNC, PLATED 8
§  HNG0034552 TOOL BOX HINGE- 1380 1
16 RIV0000122  SS RIVET-3/16 X .126-250 GRIP 14
11 SUP8034447 LIGHT SUPPORT- 1390 2
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BALE CHUTE ASSEMBLY




REF PART
NO.  NO.
1 CHU0G34420
2 GUD00343%4
3 GUD0034385
4  ANCO0C35090
5 SCC0020081
6 NMS0000117
7 WCT0000313
8  SCC0050004
9 NMS0000252
10 SCC0050004
1 WCT0000500
12 NCE0000500
13 BSH0634459
14 CHN0034460
15 CLVooO7721
16 GUDD035666
17 SCCo0200114

BALE CHUTE ASSEMBLY

QTy.
DESCRIPTION USED

WELDED BALE CHUTE ASSY- 1390
BALE CHUTE ANGEL GUIDE- 1380
BALE CHUTE ROTATION GUIDE-1390
BALER CHUTE CHN ANCHOR- 1390
5/16 X 3/4 NC HT CS - PLATED

NUT, WHIZ, 5/16 UNC, PLATED

516" FLATWASHER-PLATED

42 X 1-1/2 NC HT CS - PLATED

NUT, WHIZ, 1/2, UNC PLATED

12 X1-1/2 NC HT CS - PLATED
WASHER,FLAT,1/2

NUT, ESNA, 1/2 UNC, PLATED

BALE CHUTE BUSHING

BALE CHUTE CHAIN

CLEVIS WIiTH PIN AND COTTER PIN
BALE CHUTE FLAT GUIDE

SCREW, CAP, 5/16 X 3 3/4 UNC, PLATED

3
4

1
3
1
1
1
1
4
2
5
3
3
3
2
3
1
1
1
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TENSION CYLINDERS HYDRAULICS




REF PART
NO. NO.
1 CYL0033749
2 HYD5405045
3 HOS0034418
4 HYD5715033
5 F 0006519
6  HOS0034841
7 HOS0034417
8  HYD5605035
9 HOS0034416
10 HOS0034413
11 HYD5924030
12 WIS0005625
13 HYD5325030
14 CLPO010951
15 TUB0034834
16 TUB0D34839
17 HYD5755030
18 HYD3109042
19 VLV0000500
20 HYD5405034
21 HOS0034750
22 HOS0034749
23 HOS0034790
24 GAGOD00OO!

TENSION CYLINDERS HYDRAULICS

Qry.
DESCRIPTION USED

VERTICAL TENSION CYLINDER-1390
3/8 JIC X 3/8 NPT 90" MALE ELB
TOP TNS CYL ROD END TORH CYL
3/8 TUB X 1/2 O-RING BRNCH TEE
2X 8 HYDRAULIC CYLINDER

-TENSION CYLINDER HOSE- 1396

TENSION CYLINDER HOSE- 1396
3/8 JiC X 3/8 NPT MALE BR TEE
TOP TNS CYL BUTT END TO LH TNS
TENSION CYLINDER HOSE- 1390
3/8 BULKHEAD NUT

9/16 INTERNAL STAR WASHER-PLT
318 JIC BULKHEAD UNION

3/8"8TD HYCON TUBE CLAMP

HYD TUBE,THS TO CYL ROD END
HYD TUBE,TNS REL VLV TQ CYL.
3/8"JIC X 1/4 NPT MALE RUN TEE
112 7O 1/4 STEEL PIPE BUSHING
SELECTOR VALVE -WAS:01-504

3/8 JIC X 1/2 NPT 90* MALEELB
TENSION RETURN HOSE-89"LG 1390

"TENSION SUPPLY HOSE-76"LG 1390

HOSE,HYD,TENS GAGE-F PORT MANI
4"3000PSI TENSION GUAGE-1398

—_ ek ek e R e e R = B RS R RS RS - RGBS - BB
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MAIN HYDRAULIC VALVE ASSEMBLY




MAIN HYDRAULIC VALVE ASSEMBLY

REF  PART QrTy.
NO. NO. DESCRIPTION USED

1 VLV3175160 MAIN HYD VALVE COMPLETE- 1300
VLV0031751 VALVE MANIFOLD BLOCK, 6081-T6511
VLVCNCC132 1/32 FIXED ORIFICE RESTRIC CAR
VLVCNCC116 1/16 FIXED ORIFICE RESTIRC CAR
VLVCNCC164 SUN CNCC-XEN 1/64 FIXED RSTRCR
VLVQCDALANDIFFERENTIAL UNLOAD PILOT CART
VEVCXCDXCNCHECK VALVE CARTRIDGE
VLVCP50818 POPPET SOLENOID VALVENC
VLVRVCALAN PILOTED RELIEF CARTRIDGE-1390
VLVPVDALEN PILOTED PRESS REDUCING VALVE

10 VLVCXDAXCN SUN CHECK VALVE CARTRIDGE-1390

11 VLVCP50828 POPPET SOLENOID VALVE.NO

12 VLVCP55820 PROPORTIONAL RELIER VALVE

13 VLVY7114820 PROP/CONTROLLER/AMPLIFIER-1390
14 HYD5129020 1/4" JIC CAP

15 HYD5015042 1/2 TO 1/4 JIC TUBE REDUCER

16 HYD5716030 3/8 O-RING X 1/2M JIC RUN TEE

17 HYD5716666 3/8 TUB X 3/8 O-RING RUN TEE

18 HYD5315043 1/2MC X 3/8 O-RNG ST THD CONN

18 HYD5315033 3/8JIC X 3/8 O-RNG ST THD CONN

20 HYD7231030 3/8" O-RING SOCKET HEAD PLUG
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MAIN HYDRAULICS
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CLUTCH YL




REF PART Qry.
NO. NO. DESCRIPTION USED
1 TUBO034835 HYD.TUBE, TANK TO FILTER 1
2 HYD5205080 3/4 JIC X 3/4 NPT MALE CONN 1
3 VLV002X611 CHECK VALVE 3/4" NPT - 1380 1
4 HYD6806060 3/4"C'RING X 3/4M 90*PIPE 1
5  FILOHHE935 HYDRAULIC FILTER HEAD- 1390 1
6 FILOHF6613 FILTER ELEMENT-SYNTHETIC- 1390 1

7 HYD5515046 1/2 JIC X 3/4 O-RING 50% ELBOW 2

8 CLP0021301 1/2"HYCON STD TUBE CLAMP 2

8 HOS0634752 PUMP SUCTION HOSE-1"X 25" 1390 1
10 HYD5515068 17 JIC X 3/4" O-RING 90* ELB 1
11 PMP1288XG2 HYDRAULIC GEAR PUMP F/1330 1
12 HYD5515640 1/2 JIC X 1/2 O-RING 20* ELBOW 2
13 HYDS31504¢ 1/2JIC X 1/2 O-RNG ST THD CONN 1
14 FILCF90081 INLINE HYD PRESSURE FlL- 1390 1
16 TUBG034679 HYD.TUBE, PUMP TO FILTER 1
16 HOS0034753 MANIFOLD SUPPLY HOSE-30" 1380 1
17 TUBO034871 HYD TUBE, PORT G-PORT IN 1
18 - TUB0G34833 HYD TUBE, H PORT-ACCUM. 1

ACMSBO2162 HYDAC HYD ACCUMULATOR- 1380

REF PART

NO. NOG.

19

20

21 CLPOO10851

22 TUBG034843
23 HOS0034754
24 HYDS515034
25 CYL0Goa324
26 HYD5375030
27 WIiS0005625

28 HYD5924030
29  TUB0034839
30 HOS0034405
31 CYL0034537
32 RYDT230040
33 HOS0034751
34  HOS50034404
35  HYD5315034
36 F 0006519

MAIN HYDRAULICS

QTY.
USED

CLP2110692 WMNTG CLP FOR HYDAC ACCUM- 1390 1

DESCRIPTION

3/8"STD HYCON TUBE CLAMP
HYD TUBE,PORT B TO BULKHEAD

DRAWBAR & LUBER TO PUMP HOSES

3/8 JIC X /2 O-RING 90* ELBOW
DRAWBAR SWING CYLINDER-1396
3/8 JIC 45" BLKHD UNION ELBOW
5/16 INTERNAL STAR WASHER-PLY
3/8 BULKHEAD NUT

HYD TUBE, LOWER TENSION
BUTT END PIU CYL TOPORT D
CLUTCH CYLINDER, 2" X 6",

112" O-RING HEX HEAD PLUG
HYD HOSE, CLUTCH,3/8 X 21,

ROD END P/} CYL 7O PORT C-1380
3/8 JIC X 1/2 0-RNG ST THD CON
2X 8 HYDRAULIC CYLINDER

o1

1
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CONTROL BOXES WITH MOUNTS

34

33,

27,28/ 32
29,30,31

26

38

35,33,34
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- | CONTROL BOXES WITH MOUNTS

REF PART QTY. REF PART QTy.
NO. NO. DESCRIPTION USED NO. NO. DESCRIPTION USED
1 REMOTE1390 TRACTOR REMOTE CONTROL- 1390 1 26 ELC7531010 POTENTIOMETER, 5 WATT, 10K 2
2 BOX003573%7 BALER CONTROL BOX ASSEMBLY 1 27  KOBOOO1P2B POTENTIOMETER KNOB, EHC #1P2B 2
PNLO035754 CONTROL BOX PANEL WIRING /COMP 1 28 ELCOSL108B SHAFT SEAL LOCK NUT, 2
PNLO035729 CONTROL BOX PANEL COMPONENTS 28 HRNO035728 WORK LIGHT HARNESS RECEPTACLE 1

4 BKT0033245 FRONT CONTROL BOX MOUNT 1 30 NMR6320500 MACHINE SCREWRH, 10-32X 42NF 8
5 BKTG033246 REAR CONTROL BOX MOUNT 1 31 NCE0ODD0832 ESNA NUT, #5-32, PLTD 8
6 ACTGOCA11Z THROTTLE CONTROLLER W/ CON 1 32 HRNOG35727 THROTTLE HARNESS RECEPTACLE 1
7 TER0491022 BLOCK SPADE, #6 STUD, 18/22 GA 3 33 SMR4405000 MACHINE SCREW, #4-40X 1/2, PLT 8
B WISC000600 WASHER, INTERNAL STAR, #8 12 34 NCEODD0D440 ESNA NUT, #4-40, PLTD 8
9  SMR1032750 MACHINE SCREW, 10-3Z X 3/ NF.PLTD5 35 HRNO0035726 SENSOR HARNESS RECEPTACLE 1
16 WIS0001600 WASHER, INTERNAL STAR, #10 20 36 HRN0035725 ENGINE HARNESS RECEPTACLE 1
11 CBK0014520 CIRCUIT BREAKER, 20 AMP, COLEHER 1 37  SWI0000007 ROCKER SWITCH, 3 POS, MMENTARY, 3
12 RELDO41Ft1 RELAY, SPST, 70 AMP, 12VDC SIEM 3 38  HRN0035724 REMOTE HARNESS RECEPTACLE 1
13 MINTO035548 RELAY BRACKET 139 SWID000002 ROCKER SWITCH, 2 POS, MAINTAINED 2
14 NFH0010320 HEX NUT, 10-32 NF, PLTD 8 40 LITXVLA124 LED INDICATOR LAMP, 12 VDC, SQ 3
15 SMR1032500 MACHINE SCREW, RH, 10-32 X 1/2NF, 22 41  SWIDZA2BG3 KEYSWITCH OPERATOR, 3 POSITION, 1
16 RELS5058963 RELAY, SPDT, 40 AMP,12VCD SIEM 7 42  SWIZA2BZ10 SWITCH CONTACT BLOCK ASSY 1
17 RELG001002 RELAY SOCKET, 40 AMP SIEM T 43  SWi000004 PUSHBUTTON SWITCH, SPST, NO, 2
18 CBK0001456 CIRCUIT BREAKER, 6 AMP COLE 1 44  GAGO0096%0 FUEL GAUGE, ISSPRO #R9090 1
19 CIR0034658 AUTO SHUT DOWN MODULE ASSY 1 45 GAGO001133 HOUR METER, LCD, 12V, NON RESET, 1
20 SWIZA2BZ10 SWITCH CONTACT BLOCK ASSY 1 46  FD 0035719 GRAPHIC OVERLAY 1
21 BLK0085050 SWITCH CONTACT BLOCK, 2 47 BOX0035756 CONTROL BOX DOOR WIRING & COMP 1
22 SWIOZA2BG3 KEYSWITCH OPERATOR, 3POSITION . 1 48  FUS0000061 FUSE, AGC 20 AMP 3
23 TEB0002140 TERMINAL BLOCK, 2 POS, #2-148 1 49  FUS00000625 FUSE HOLDER, 30 AMP, HKCC 4
24  TER0491022 SPADE TERMINAL, #6, 18/22 GA 2 50 FUSO000065 FUSE, AGC 30 AMP 1
25 DIC0046003 DIODE, #N5404 4 51 BCO0D01133 COUNTR, LCD, 12V, NOT RESET, ENM 1
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BATTERY, LIGHTS AND WIRING HARNESSES

Fuel Level
Sender

Electric Throftle
~ Controller

Knotter Lube/
Solenocid Valve

Contro! Box

\/
27

Remote Control
Box

22,23
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o BATTERY, LIGHTS AND WIRING HARNESSES

REF PART QTY. REF PART QTy.
NO. NO. DESCRIPTION USED NO. NO. DESCRIPTION USED
1 HRNOD34684 REMOTE TC DRAWBAR HARNESS-13901 12 LIT5805C86 KNT FLOGD LIGHT W/ SWITCH-1330
2 - HRNO035741 BALER BOX TO DRAWBAR WIRING LiT0000001 REPLACEMENT BULB
3 HRN0034730 DRAW BAR RUNNING LIGHTS- 1380 13 LIT5205D18 REAR SPOT PATTERN LIGHT- 1390
4  HRNO035751 ERGINE WIRING HARNESS ASSY LiT6000001 REPLACEMENT BULB

HRN0D34818 KNOTTER FAN HARNESS- 1390
HRNOG34868 HYD SOLENOID VLV HARNESS- 1398
HRNO034863 DRB LH VALVE JUMPER WIRE- 1330
HRN0034864 P/U “UP" VLV JUMPER WIRE- 1390 .
HRNG(34865 DRB RH VLV JUMPER WIRE- 1380

1
1
1
1 14 SWISUMT12P INDUCTIVE PROXIMITY SENSOR
1 15  MNT0034837 PROXIMITY SWITCH MOUNT- 1390
1 16 03181 SWITCH-MICRO 17L1-3
1 CAPO001030 CAP (BOOT) F/SWI5025
1 17  ANC0033255 ANCHOR ASSY, BATTERY - 1390
HRN0034866 P/U “DOWN” VLV JUMPER WIR-1396 1 18  BAT0074XHD BATTERY GRP 74,HEAVY DUTY-1390
HRNGO34867 CLH "ENGAGE” JUMPER WIRE- 1380 1 19  CBL0O712054 4GA 20"SIDE MOUNT BATTERY CEL
HRN0034729 BALER RUNNING LIGHT HARN.-1386 1 20 (BLPOS1390 POSITIVE POST BATTERY CBL-1390
CBLOB0459A MICRO-CHG SINGLE KWY PLUG/ASSY 1 21 CBLGND1390 ENGINE GROUND CABLE- 1390
HRN0035746 WORK LIGHT HARNESS ASSY 1 22 SOK0012310 ELECTRICAL SOCKET, 7 POLE
CBL88A3115 MICRO CHNG IN-LINE SPLITTER 1 23 SOKD000007 SOCKET BOOT FOR 7 CONDUCTOR
LIT1105D19  P/U AND FEEDER LIGHT- 1390 2 24 BKT0034733 WORK LIGHT BRACKET- 1390
LIT0000001 REPLAGEMENT BULB 1
10 LITT191511  TRAPEZOID HALOGEN HEADLIGHT 1
11 LITO000012  TAIL LAMP HOUSING - SP 2

LIT1410112  DIRECTIONAL LAMP-COMPLETE 2

LIT1410122  STOP/TAIL LAMP-COMPLETE 2

O e U G G W W S S (R S O U N N S

W o~ o N
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SPINDLES, TIRES AND WHEELS
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o SPINDLES, TIRES AND WHEELS

REF PART QTy.
NO. NO. DESCRIPTICON USED

1 TIR4060155 FIELD TiRE AND WHEEL ASSY.1390 1
WHLHWY1390 HIWAY TIRE AND WHEEL ASSY 1

2 TIR4006020 FIELD TIRE ONLY 1
TIR14175F3  HIWAY TIRE 14 X 17.5-14 PLY 1

3 WHLO000001 FIELD WHEEL ONLY 1
WHL0175105 HIWAY WHEEL 7.5 X 10.5 1

4 VLV0000415 VALVE STEM 1
5 F 000800t LUG BOLT F/8-HOLE HUB 8
6 F 0008003  HUB & SPINDLE ASSY - 8-HOLE 1
7 F 0003000 HUB CAP- 8-HOLE HUB 1
8 F 0007999  NUT F/IWHEEL SPINDLE 1
9  COTGG00504 1/8X1-1/2 COTTERPIN 1
10 F 0007998  WASHER FIWHEEL SPINDLE 1
1 F 0007997 OUTER WHL BRG CONE- 8-HOLE HUB 1
12 F 0007992 HUB W/CUPS - 8-HOLE 1
13 F 0007986 OUTER BEARING CUP 1
14  F 0007993 INNER WHEEL BEARING CUP 1
15 F 0007994 INNER WHL BRG CONE- 8-HOLE HUB 1
16 F 0007985  GREASE RETAINER- 8-HOLE HUB 1
17 SPN0034224 FIELD TIRE BALER SPINDLE-1398 1
SPNG033158 HIWAY TIRE BALER SPINDLE 1
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DECAL LOCATIONS
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DECAL LOCATIONS
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DECAL LOCATIONS

REF PART QTy.
NO. NO. DESCRIPTION USED
1 FD 0023572 “SHLDS ARE F/YOUR PROTECT...” 5
2 FDO0023573 “STAY CLEAR OF FAN WHILE...” 3
3  FDO030291 DECAL-WARNG CALIF PROPOSION 65 1
4 FDO0025126 PICKUP HAZARD WARNING DECAL 2
5 FDO0023534 “KEEP SHIELDS IN PLACE..” 2
6  FD 0023576 “DANGERILOOK & LISTEN FOR..." 4
T FD 0023473 “CAUTION!..2..3..8 WARNINGS” 1
B NP 00000 SERIAL NO. ID PLATE 1
9 FD 0023581 “CAUTION! SHUT OFF MOTOR WHEN" 1
10 FD 0000035 DECAL"DIESEL FUEL ONLY"1-1/2X4 1
11 FD 0034275 TENSION RAIL SELECTOR BECAL 1
12 FD 0034273 “CAUTION" JACK WILL SUP VERT.. 1
13 FD 0034276 DECAL,™1390" INLINE BALER 2
14 FDOOOTI13 36" X 5" WHITE “FREEMAN” DECAL 2
15 FD 0007111 25" X 4" WRITE “FREEMAN" DECAL 2
16 FD 0023538 “WARNING!BO NOT RIDE ON..* 3
17 FD 0023951 DECAL LUG NUT 1592 2
18 FD 0034738 DECAL-"KNOTTER FAN SWITCH" 1
19 FD 0034756 DECAL-RECOMMENDED TIRE......" 2
20 FD 0034821 DECAL-"NO LIFT “ 1390 1
21 FD 0034824 DECAL-"KNOTTER LUBER TANK..... 1
22 FD 0618808 HYDRAULIC FLUID DECAL 1500 1
23 FD 0023583 DECAL-"KEEP HANDS CLEAR......" 2
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PARTS INDEX

03-18% SWITCH-MICRO 171.1-3 paged3 BATOOT4XHD BATTERY GRP 74,HEAVY DUTY-1390 pagedl
04-123 PICKUP COUNTERBALANCE SPRING page19 BCOO001133  COUNTER, LCD, 12V, NOT RESET, ENM  page1
20-112 MOTOR MOUNT PAD paged7 73 BKT0032072 LUBER MOUNT BRACKET pagess,71
ACLOBOG440  PRE CLEANER, ENGINEAIRE # EA440S  page55 BIKTO033245 FRONT CONTROL BOX MOUNT paged
ACLODO2251  RESTRICTION INDICATOR, pagess BKT0033246  REAR CONTROL BOX MOUNT paged
ACLOGBO372  AIR CLEANER, DONALDSON # G0B0372  pages5 BKT0033444  BTM BELT GUIDE BRACKET- 1380 page3s
ACLOTO1870  AIR CLEANER NUT ASSY pagess BKTO033451  BKT.GUIDE,BELT,REAR LOWER-1390 page3s
ACLOT42003  VACTUATOR VALVE FIDTZ AIR page55 BKY0034532 LOWER REAR BLT GUIDE BKT- 1380 page3%
ACLO118410  SAFTY ELEMENT F/DTZ AIR pagess BKT0034638  PLUG BRACKET- 1390 pagetd
ACLO118711  OUTER CUP F/DTZ AIR CLEANER page55 BKT0034663  ROD GUIDE BRACKET- 1380 page’s
ACLD149573  PRIMARY ELEMENT F/DTZ AIR pagess BKT0034705  MIDSPIN BLT GUIDE BRACKET-1300 pageds
ACMSBO2102 HYDAC BYD ACCUMULATOR- j390 pagess BKT0034708 TWINE STEP GUIDE BRACKET- 1380 pagedt
ACTOD12409  ADDCO ACTUATOR MNTNG KIT- 1380 page53 BKT0034727  TWINE FNGR STOP BRACKET- 1390 pagebd
ACTOCA330R  ADDCO ELECTRIC ACTUATOR ERC330  page53 BKT0034733 WORKLIGHT BRACKET- 1390 pagedd
 ACTOOCA112  THROTTLE CONTRCLLER W/ CON pagedi BKT0034865  TWINE TENSIONER BRACKET page79d
ANC0018029  PICKUP LIFT SPRING ANCHOR-1500 pagel19 BKT(035354  MAIN SHIELD SPRING BRACKET paged?
ANC0033255 ANCHORASSY, BATTERY - 1350 page93 BLKOGOS0G0  SWITCH CONTACT BLOCK, page1
ANC0034889 NEEDLE YOKE SHOCK ANCHORASSY  page77 BLKO032668 LOWERPLG ROLLER BLOCK-1380 pagel1
ANCO035080  BALER CHUTE CHN ANCHOR- 1390 page83 BLK0032066 BLOGK, JACK, RAIL, PLGR 1390 page3
ANGOO31915  ANGLE EXT,CHMER, L., TOP-1380 page33 BLKO034518  OUTER BEARING BLOCK pagezd
ANGOD31916  ANGLE,EXT, CHMBR R. TOP-1390 page3s BLKO034521  SPRING CLAMP BLOCK page2s
ANGOD32292  FEEDER CHAIN GUIDE ANGLE page47 BLK0035426  SPRING SUPPORT BLOCK pageZ9
ANGOD34583  KNT CHAIN GUD ANGLE ASSY- 1390 paged? BLT000D210  MAIN DRIVE BELT- 1390 pageds
ANGO034585 MOUNT ANGLE paged? BMPO00D1390  PLUNGER STOP BUMPER-1300 page75

ANGO035558 LH LOWER CHMBER EXT ANG ASSY page3d3, 77 BONOQOOGODT  GEARBOX CRANK ARM HUB- 1380 pagedt

ANGO0O35550  RH LOWER CHAMBER EXTANG ASSY  page33,77 BONOODOGOD2  SNAP RING- 1390 paged1
ARMOO31341  AUXILIARY DRIVE CRANK ARM ASSY pageds BONOOOGO03  CRANKARM RETAINING RING- 1390 paged
ARMEO32481  NDL YOKE DRV CRANK ARM ASY1390 page59,63 BONODOCO04  GEARBOX GREASE ZERK- 1390 paged1
ARMOO32537  PICKUP WHEELARM- 1380 pagel9 BONQOODOGS  GEARBOX CRANK ARM BEARING-1330  paged?
ARMOD33362 LH PLUNGER STOP ARM ASSY -139( page’s BONQGO0O0E  GEARBOX DIRT EXCLUDER- 1380 pagedl
ARMOG33363 RH PLUNGER STOP ARM ASSY -1380 page?5 BONOCO0DGT  GEARBOX MAIN SHF OIL SEAL-1380 paged1
AUGO032222  AUGER, LEFT PICK UP page23 BONOGOOO0S  INPUT SHAFT Ol SEAL- 1390 paged?
AUGD032567 LEFTAUGER TROUGH 1330 page19 BONOOOOOGS®  GEARBOX RH CRANK ARM SEAL-1390  pagedl
AUGO032568 RIGHT AUGER TROUGH - 1390 nage21 BONGOO0D010 CRANKARM BEARING SEAL- 1390 pagedi
AUGO032793  SCRAPER, AUGER 1390 page19 BONOOO00H  LH BEARING CLOSURE CAP- 1390 paged1
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BONOBIOG12
BOND00OG13
BONOOONO14
BONO0ODDO15
BON00OOO16
BOX0033413
BOX0033415
BOX0034652
BOX0034656
BOX0034887
BOX0034898
BOX0034809
BOX0034900
BOX0035235
BOX0035756
BOX0035757
BRCO035614
BRCO035615
BRGOOCODG
BRGOOGG019
BRGOOOT300
BRGOOG1 301
BRGOOUZ04A
BRGOO26016
BRGOO2G5PP
BRG002G618
BRGH021135
BRGO0IZ234
BRG0034014
BRGOO40310
BRGO067000
BRGU15SF24
BRGUSOTS0
BRGO507949
BRGOT20U32

BRG32451.A80

GEARBOX DRAIN PLUG- 1380
OIL LEVEL SIGHT GLASS- 1380
PRESSURE/BREATHER PLUG- 1390
GEARBOX LH CRANK ARM- 1390
GEARBOX RH CRANK ARM- 1380
TWINE BOX FRONT

TWINE BOX BOTTOM

LEFT FWINE BOX LID GUSSET
RIGHT TWINE BOX LID GUSSET
TWINE 80X LID~ 1380

TWINE BOX LEFT END

TWINE BOX RIGHT END

TWINE BOX BACK

TWINE BOX RDIVIDER

CONTRCL BOX DOOR WIRING & COMP

BALER CONTROL BOXASSEMBLY
LtH REAR CHAMBER BRACE ASSY

RH REAR CHAMBER BRACE ASSY

FLANGE BEARING, 14mm 1D X 17m# OD,

FEEDER DRIVE SPROCKET BEARING,

ROD END BEARING, 516, LH

ROD END BEARING, 5/16, RH
TAPERED ROLLER BEARING CUP,
GARLOCK DX BRG, NO. 020 DX R016
BALL BEARING 1390
2-BOLT,NEEDLE YOKE BRG-1390

4 BOLT FLANGE BEARING-1390

BRG HOUSING, AUGER SHAFT, PICKUP

TINE BAR CENTER BEARING

CONN ROD.BELT DRIVE BRG-1396
BEARING COMPLETE

INTERNAL RETAINING RING~ 1390
BEARING CUP-L507910
BEARING-TAPERED ROLLER L507949
GARLOCK DU BRG F/BLT DRVE-1390

TAPERED ROLLER BEARING CONE,

paged
paged
paged
pagedd
paged

page’9

page’9

pager9
page79
page7s
page79
page??
page?$
page?y
paged
page$1
page3l
page33
page?7
pagedb
pagety
pageby
pageds
pageZ3
pageld
page?s
page2s
page?d
page 17
pageb7
page?d
page13
page2b
page?s
page3b

pagedb

PARTS INDEX CONT.

BRGES1FLMXS
BRGBAFG4APP
BRG4164PP2
BRGCRSBC20
BRGER20722
BRGRA104RR
BRGRA1T08RR
BEHO031142
BEHO031143
BSHOG31351
BSHOG31605
BSHOG32160
BSHOG24240
BSHOG34459
BSHOG34650
BSHOG35200
BSHOGVG290
BSHOOVG400
BSHOE21875
BSHP141812
BSHSK21875
CAMO032484
CAMO032485
CAMO032485
CAMO033377
CAMO034129
CAMO034130
CAM0D034586
CAM0O035104
CAF0000002
CAPC001030
CAPGO0%380
CAPC046749
CBKO0D1456
CBK0014520

CBLO712054

BRG, 2 BOLT FLANGE 1-1/4" BORE
1T"SINGLE ROW FLANGED BEARING
TINE BAR BEARING 1"BORE ~1390
1-H4"STUD CAM FOLLOWER-1390
BEARING,KNOTTER CLUTCH 1380
BEARING, SHAFT, DRIVE, PICKUP
P REEL BEARING 1-3/8"-13¢0

FLYWHEEL SHEAR BSH & END -1390

FLYWHEEL SHEAR BUSHING HUB END

FEEDER DRIVE SHEAR BUSHING
TNS RAIL PIVOT BSH 155" CHAMBER
BSH, ACCELRATOR, THROTTLE 1390
TOP TNS RAL PIVGT BSH- 1380
BALE CHUTE BUSHING

WIND GUARD BUSHING- 1390
CLUTCH PAWL. PIVOT BUSHING
VOGELSANG V(G-290 BUSHING
1.25"0D X ™D X 1"LG TEN BUSH
2-3/16"QD BUSHING F/SFK100E30
BUSHING, LEVER

BSH-QD-TYPE

STOP CAM

KNT TRIP RESET CAM ASSY 1390
KNT TRIP RESET CAMASSY 1390
PLUNGER STOP CAM - 1380
LEFT PICKUP CAM- 1380
RIGHT PICKUP CAM- 1390
TWN FINGER DRV CAM ASSY- 1398
PLUNGER STOP CAM

ELEC PROTECTIVE CAP- 1390
CAP (BOOT) F/SWI5025

PRESSURE VENT CAP ONLY

CAP FOR HUB348

GIRCUIT BREAKER, 6§ AMP COLE

CIRCUIT BREAKER, 20 AMP, COLE HER

4GA 20"SIDE MOUNT BATTERY CBL

pagebd

pageB?
page 17
paget?
pagebd
page23
pagei7,23
page3s
page3s
pageds
page33d
pageb3
page33
page83
pagel15
page59
page19
payge19,39
page2s
page23
page25
paget?
page6l
page67
page?s
page17.,23
pagei17.23
paget3
pageT7
page13
paged3
pageb1
page19
paged
paged1

page93
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PARTS INDEX CONT.

CBLOB045OA  MICRO-CHG SINGLE KWY PLUG/IASSY  paged3 CLHOG33112  KNOTTER CLUTCH DRIVE HUS ASSY pagess

CBL8BA3115  MICRO CHNG IN-LINE SPLITTER page93

_ CLHOPU1390  CLUTGH, PICKUP, 1390 page23
CBLGND1390  ENGINE GROUND CABLE- 1390 pagedd GLPODDO002  SAFETY LIPS FAOMM BALL. 1390 page79
CBLPOS1390 POSITIVE POST BATTERY CBL-1390 page9sd CLPOGO0OOS  GAS SPRING SAFETY CLIP pagest
CHMO032445 FRTTOP CHM PLATE 15" CHAMBER-  page27 CLPODOOHZ0 344 DIAVINYL CLAMP page73
CHMO032660 UPPER CHAMBER STIFFENER 1300  page27 CLPOB00T30  HOOK-TYPE FASTENER pages
CHMO033528 CHAMBER STIFFENER BAR-1390 page27 CLPOMO951  3/6°STD HYGON TUBE CLAMP pageB5,56
CHMO035454  FRT GHM TOP PLATE 15 1/2 ASSY PAGRRTB3 i boiorant  4mHYCON STD TUBE CLAMP pagets

CHME035460 FRY TOP CHM PLATE 14.5" CHAMBER-  page33 CLPO030878  PLUNGER CONN ROD PIN CLAMP BLK  page43

CHMO0035474  REAR CHAMBER TOP PLATE ASSY PAGE2T.33  ( Looosos LAY DOG CUSHION CLAMP 1390 sageB
CHM0035493  CHAMBER SIDE ASSY, LH PAOE2T ) po034840  KNOTTER SHAFT CLAMP- 1390 pageb3
CHMO035494  CHAMBER SIDE ASSY, R page27 CLPO1GO0TS 34 HYDRA ZORB HOSE CLAMP page?s
CHMO035598 LOWER CHAMBER STIFFENER page2? CLPO708501  FUEL TANK STRA® S
CHINOOGO291  AUTO LUBER CHAIN F/1390 paged?

CLP2110682  MNTG CLP FOR HYDAC ACCUM- 1390 pagess
CHNOOGE081  MAIN PICKUP DRIVE CHAIN, RC #60, 81 P page23

CLP7051020  HOSE GLAMP, 3'-5", #72 pages5
CHNO032267 FESDER CHAIN GUIDEWEARSTRIP  paged7  [looooo oo oo bagest
CHNO34460  BALE CHUTE CHAIN pages3 CLV000T721  CLEVIS WITH PIN AND COTTER FIN pages3
CHNDO34582  KNOTTER CHAIN GUIDE ASSY PAGE4T  luniaoots  CLEVIS PIN. 42X 1 112 paged?
CHNCOS0107  RIGHT PUDRIVE CHAIN, RC#50, 107 P page23  cpciciinn cou e o o o beged?
CHNOOBOT09  LEFTPU DRIVE CHAIN, RCAB0.109P  page2l oo o e b1 CLY PIN 3o
CHNG35828A  CLUTCH CYLINDER SPRING CHAIN PAE3Y  Coronaosez 1B X4 COTTERPIN sagec
CHNO35830A  WIND GUARD CHAIN Pagets  o0T0000504 COTTER PIN, 1/8 X 1 112 pages39,95
CHUG031517  FEED CHUTE BAGK ASSY - 1390 PAgE2S L ociets 18X 134 GOTTER PN bage1s
CHUG031541  FEED CHUTE TOP SECTION - 1390 PAGE2S  roooomod 52X 4G4 GOTTER PN page19.23
CHUO032300 FRONT FEEDCHUTE 1380 Pagets oo e0s 3M6X2  COTIERPIN sage3s
CHUD034420 WELDED BALE CHUTE ASSY- 1390 Pagedl  cpig031253  BELT DRIVE COUPLING ASSY -1390 pagesT
CHUB035518  LH FEED CHUTE SIDE PLATE ASSY PaBS25 (prcosp17e CRANK, FEEDER - 1390 sage25
CHUO035519  RH FEED CRUTE SIDE PLATE ASSY PROS25  Couinaneer  CRANK, BALANGE. PICKUP-1390 pagers
CIROG34656  AUTO SHUT DOWN MODULE ASSY paged CRACO33485  PLUNGER STOP GRANK - 1398 page7s
CLHOD17767  CLUTCH, DRIVE pagez3 CRRADD35739  BELT IDLER BELL CRANK page39
CLROD777S  ADAPTER, GLUTCH P23 CRBATS0013  3/8 X 1-1/4 CARRIAGE BOLT-PLTD page25
CLHG017849  DISC, CLUTCH, PICKUP Page2d  CRB3T50100 WBX1 CARRIAGE BOLTRLTD page
CLMD032034  KNOTTER CLUTGH PAWL page59 17,19,21.69
CLHO03204¢  STOP GLEAT pagesy  CREZTSO1S0 /8 X 142 CARRIAGE BOLT-PLTD page19
CLH0032045  KNOTTER CLUTCH DRIVEN HUB ASSY  pagess ~ ChBo750225  BOLT, CARRAIGE, 3/8 X 21/4, UNC, page23
CRBA756300 BOLT, CARRAIGE, 3/8 X 3, UNC, page23
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CRB3752000 3/8X2 CARRIAGE BOLT-PLTD page 17 EXT056225A RH UPPER PLG FACE EXT ASSY, 18" page43
CRBS0GO125  1/2 UNC WHIZ NUT PLATED | page13 EXT036226A CENTER SIDE PLG FAGE EXTENSION page43
CRB5000450 BOLT, CARRAIGE, 1/2 X 4 /2, UNC, page23 EXT036227A  LOWER SIDE PLG FACE EXT page43
CRB7375100 38 X1 GR5CARRBOLT-PLT page&? F 0007861 KNOTTER BILL HOOK pagetd
GUS0032524 BLACK HAY DOG CUSHION 1390 page63 F 0008970 TRIGGER F/KNOTTER BILL HOOK pagebs
CYLO00C324  DRAWBAR SWING CYLINDER-1380 pagel3,8¢ F 0008071 PIN FOR BiLL HOOK TRIGGER page6d
CYLOD33748  VERTICAL TENSION CYLINDER-1390 pageBB,SSI F 0000025 CONNECTING LINK-RC20 paged?
CYLO034537  CLUTCH BELT CYLINDER- 1390 page39,86  F 0000072 12 X 12 X 3 172" KEYSTOCK page3b
DCT0035695  COOLING AR DUCT WELDMENT pagess F 0600123 RC 80 OFFSET LINK paged7?
DIOC04B003  DIODE, #IN5404 paged? F 0000169 BALE COUNTER ROD SPRING  -SP pages3
DOCO032298  FEEDER CHAIN GUIDE ASSY page4? F 0000220 HAY DCG PIN {1/2 X 3 CLEVIS) pageb3
DOGOO32523  DOG, HAY 1390 paged3 F 0000225 KNTRDR SHF KEY 172X 2 pagelh
DOGO033340  PLUNGER STOPDOG 1280 page?s F 0000246 KNCTTER BRAKE DISC WASHER page3B,61
DOGOO35241  SIDE HAY DOG page29 F 0000440 FERRULE paged$ 73,75
DOROG31542  FEED CHUTE ACCESS DOOR - 1380 page25 F 0000658 14 GA. KNOTTER WORM WASHER pagess
DPT0032158  THROTTLE ROD ACCEL ADAPTR-1380 pages3 F 0600659 18 GA. KNGTTER WORM WASHER pagess
DIRBO031783 DRAWBAR ASSEMBLY - 1380 page1d F 00007604 KEY, 38X 3/8X2 pages7
BTZ0001390  DTZ4 CYLINDER ENG- 1390 ONLY pageb3 F 0000802 1-3/8 FEED ARM WASHER -200/270 paged1
DTZ0271160  CIL TEMPERATURE SWITCH pages3 F G000856 TWINE & WIRE GUIDE BUSHING page’5,79,81
DTZ0272326  V BELT FAILURE SWITCH KIT pageb3 F 0000857 SNAP RING F/TWN GUIDE BUSHING VM page73,79,81
DTZ0272401  BRUSH RING FDEUTZ AIR SCREEN pagels F 0000883 IDLER PULLEY F/KNOT CHAIN DRIV page3t
2741118688  WASHER pageb3 F 0000893 TANK FELTS , SETOF 3 pagest
DTZ1119246  BANJOBOLY page53 F 000t018 HAIRPIN COTTER, SIZE 21-07 page4?
DTZ1173470  TEMPERATURE SENSOR pages3 F 0001517 TRIP SPRING . pagath,69
DYZ1176023 O PRESSURE SENDER -DEUTZ page53 F 0001549 RH NEEDLE YOKE DRIVE ROD END page7s
DTZ1236291 O FILLER CAP-DEUTZ ENGINE pages3 F (001565G LH NEEDLE YOKE DRIVE ROD END page?b
DYZ1290567% BANJOFITTING . pageb3 F 0601572 CAM FOLLOWER-RESET-SADDLE LEV  page61,67,69
DTZ2234942  BRUSH ONLY H/D0T20272401 pageb& F 0601611 TWINE NEEDLE - CURVED page?5
DTZ2235176  COOLING FAN BELT-DEUTZ pages3 F 0001618 METER WHEEL SHAFT BRG W/CLAMPS  page67
{¥722235178  ALTERNATOR BELT FIDEUTZ ENG page53 F 0601619 METER WHEEL SHAFT-BEARING ONLY  page6?
8729890172 FUEL SHUTDOWN SOLENOID KIT pageb3 F 0001654 OUTER BEARING CUP page19
ELCOSL100B  SHAFT SEALLOCK NUT, paged1 F 0001680 28 GA. KNOTTER WORM WASHER pageéS
£1.C7531010  POTENTIOMETER, 5 WATT, 10K page9dt F 0001887 KNURLED FRICTHON DISC pagat?
EXT036206B  MIDDLE UPPER PLG FACE EXT ASSY pagedd F 0061688 FUEL TANK CAP pagefil

) EXT036224B  LH UPPER PLG FACE EXT ASSY, 16" page43 F 0G0t889 FLANGETTE F/F1618 BEARING pageb?
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F 0001890 LOCKING COLLAR F/F1610 BEARING nage&y

F 5007890 TWINE TENSIONER TOP page79
F 0001909 BEARING CONE pagei9

F 0007891 TWINE TENSIONER ASSEMBLY page79
F 8604050 ROLLER-SHUTTLE BAR DRIVE page7s

F 0007882 SPACER WASHER F/KNIFE ARM PN pagets
F 0G04159 1-3/8 X 10 GA MACHINE BUSHING page63

F 0007893 NUT F/KNIFE ARM PIN pagets
F 0004160 1-3/8 X 14 GA MACHINE BUSHING page6l

F 0007947 KNOTTER HOOK CAM ADJUST SPRING  pageéB
F 0004161 $-3/8 X 18 GA MACHINE BUSHING page21,63

F 0007948 KNOT HOOK CAM ADJRISTING SCREW  page65
F £005048 1/2" ADJ CLEVIS TAPPED 1/2°.20 page7s

¥ 0007949 KNOTTER HCOK CAM ADJ SCREW-NUT  pagefb
F 6006408 CYLINDER PIVOT #IN page19

F 0007973 MOLDER F/INEEDLE TWN GUIDE BUSH page7d
¥ 0005518 2 X 8 HYDRAULIC CYLINDER p16,33,85,80

F GO07976 SNAP RING F/KNIFE ARM SHAFT pageds
F 0DO6781 43/64 X 118" WAVE WASHER page53

F 0007977 1-3/8X1-7/8X. 010 SPACER WASHER pageb3
F 0007063 1-3/8" KNOTTER SHAFT BEARING paget3 .

F 0007978 1-3/8X1-718X.005 SPACER WASHER pageb3
F 000740% 18" NYLAFLOW TUBING 40" page71

F 0007988 SHNAP RING FAKNOTTER SHAFT pagal
F 0007448 SADDLE LEVER SPRING EYEBOLT page61,75

F 0GO7992 HUB WICUPS - 8-HOLE pageds
F 0007449 INSIDE BRAKE PLATE WAINING pageti

F 0007393 INNER WHEEL BEARING CUP pageds
F 0007480 CUTSIDE BRAKE PLATE WILINING pagetl

F 0007954 INNER WHL BRG CONE- 8-HOLE HUB pagets
F 0007451 BRAKE PLATE STUD pagett ’

F 0007995 GREASE RETAINER- 8-MOLE HUB nagess i
F 0007453 BRAKE PLATE SPRING page61 *

F 0007996 OUTER BEARING CUP pageds
¥ 0007454 BRAKE LINING W/RIVETS page6t1

F 0007997 OQUTER WHL BRG CONE- 8-HOLE HUB pageds
F 0C07523 NEEDLE YOKE BEARING page2s.77

F 0007998 WASHER FAWMEEL SPINDLE pageds
F C007541 TWINE TENSIONER SPRING page7s

F 0007999 NUT FAWHEEL SFINDLE pageds
F 0007552 NEEDLE TG YOKE CARR BOLT W/NUT page?5

£ 0008000 HUB CAP- 8-HOLE HUB pageds
F 0007554  NEEDLE YOKE DRIVE ROD page?s

# 0008501 LUG BOLT F/8-HOLE HUB pagedhs
F 0GO7558 SADDLE LEVER SPRING pagesl

¥ 0008003 HUB & SPINDLE ASSY - 8-HCOLE pageds
F 0007885 SLEEVE F/SADDLE LEVER ANCHCR pagesi

F o00s022 METER WHEEL SHAFT ONLY - 3TIE pages7
F GG07586 BUSHING FISABDLE LEVER ANCHOR page&1

F 0008023 GUIDE WASHER paged’
F COO7587 SADDLE LEVER ANCHOR SEAL pageti

£ 0008048 TWINE KNIFE pagess
F 6007859 TWINE KNIFE SCREW pageBs

¥ (008050 KNIFE ARM COMP{WAS:FTR5787945) pagetd
F 0007860 KNIFE ARM WASHER 25 X 20 X .5M page65s

F 0008051  KNOTTER HOOK CAM pagess
F 0007868 TWINE HOLDER -WAS: F 78 RA pagebs

F 6008052 TWINE HOLDER SPRING pagebts
F 0007869 TWENE DISC pageds

F 0008068 SPACER F/BILL. HOOK PIN - 020 pagebs
F 0007870 TWINE DISC CLEANER pagedh

F 0008069 SPACER F/BILL. HOOK PIN - (132 pagebs
F 0007871 TWINE HOLDER DISC PINION page6s

F 0008144 TWINE FINGER BUSHING NUT pagebs
F 0007876 KNT WORM & SHAFT (COMPL ONLY) pagebs

F 0008146 TWINE FINGER WASHER pagets
F 0007884 KNIFE ARM PIN pagesh

F 0008189  SHUT-OFF VALVE page5+
F 0007889 TWINE TENSIONER BASE ASSEMELY page7o
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F 0008189
F 0008208
F 0008208
F 0008274
F 0008275
F 0008280
F 0008287
F 0008288
F 0008308
F 0008383
F 005048

F 008264
FO000C0025
FOGODGD123
FOGO0GO758
FOG0000760
FOGO0780
FOQO0O1 791
Foeo001793
FEO0001787
FGOOGOT397
FOCO007448
FOCO007559
FGGO008011
FANDGOO00
FI2 006035
FD 0007111
FD 0007143
FI> ©018808
FD 0023473
FD 0023534
¥D 0023538
FD 0023572
FD 0023573

FD 0623578

SITE TUBE FOR AUTO LUBER TANK
8" X 14 NPT MALE, 90° ELB, BRASS
8" X 1/4 NPT MALE, 90° ELB, BRASS
ROLLER FXNIFEARM

SNAP RING F/KNIFE ARM ROLLER

+ MM WASHER-WORM SHF & KNF ARM
STR AUTO LUBER FITTING

80° AUTO LUBER FITTING

FERRULE FAUTO LUBER FITTING
FLANGETTE-NO ZERK FIF8102
CLEVES, 1/2°

RUBBER BUMPER

LINK, CONNECTING, 50 CHAIN

LINK, OFFSET, 50 CHAIN

LINK, OFFSET, 60 CHAIN

LINK, CONNECTING, 60 CHAIN
SPRING, PIN, CLUTCH

PIN, CLUTCH

DISC, FRICTION, CLUTGH

SPRING, PLATE, CLUTCH

SPX, IDLER, 60 CHAIN, 15 T, 1/2 BORE
EYEBOLT, LEVER, SADDLE

SPRING, LEVER, SADDLE

OUTER BEARING GUP

18" KNOTTER FAN, DUST/MOISTURE
DECAL'DIESEL FUEL ONLY™-4/2X4
25" X 4" WHITE “FREEMAN" DECAL
36" X 5" WHITE "FREEMAN" DECAL
HYDRAULIC FLUID DECAL  -1500
"CAUTIONI,.2,.3..8 WARNINGS”
“KEEP SHIELDS IN PLACE...”
“WARNING!DO NOT RIDE ON...”
"SHLDS ARE F/YOUR PROTECT..."
“STAY CLEAR OF FAN WHILE.."

"DANGERILOOK & LISTEN FOR...”

page’
page?1
page?1
pagebs
pagebs
pagebs
ragei1
page7
pageTt
paget?,23
paged7
pagels
pagel3
paged
page?d
page23
page2d
pagez3
pagez3
pagez23
pagé23
page?d
page?d
page23
page’3
pagedd
pageds
pagels
pageds
pageso
payeso
pagssy
pageso
pagesd

pagess
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FD 0023581
FD 0023951
FD 00251286
FD 0030291
FD 0034273
FD 0034275
FD 0034278
FD 0034738
FD 0034756
FD 0034821
ED 0034824
FD 0035719
FENO032427
FEN0032430
FILOO10003
FILOHFE613
FILOHHE935
FIL 1160624
FIL+1680243
FILCFS0081
FILS1510V3
FLT0034591
FLWOO31112
FRMO031308
FRMO031522

FRM0031536

. FRM0031618

FST0010401
FT 0000113
FT 0000252
FUS0000025
FUS0000061
FUS0009085

GAGOGOCOOT

“CAUTION! SHUT OFF MOTOR WHEN"
DEGAL LUG NUT 1592

PICKUP HAZARD WARNING DECAL
DECAL-WARNG CALIF PROPOSION 65
“CAUTION" .}AQK WILL SUP VERT..
TENSION RAIL SELECTOR DECAL
DECAL, *1390" INLINE BALER
DECAL-"KNOTTER FAN SWITCH"
DECAL-"RECOMMENDED TIRE.....
DECAL“NOLIFT* 1380
DECAL-"KNOTTER LUBER TANK.....
GRAPHIC OVERLAY

FENDER FLARE, PICKUR, LH 1390
FENDER FLARE, PICKUP, R¥ 1380
FILTER CAP, COMPLETE WITH SCREEN
FILTER ELEMENT-SYNTHETIC- 1390
HYDRAULIC FILTER HEAD- 1380

CIL FILTER, DEUTZ

FUEL FILTER - DEUTZ

INLINE HYD PRESSURE FiL- 1380
HYD TANK FILTER- 1300

FEEDER BEARING SEAL FELT-1300
FLYWHEEL. 1390

1/2 X 1-1/2 CARRIAGE BOLT-PLTD
REAR GEAR BOX CROSS FRM - 1390
BOTTOM FRAME CROSS MEMBER-1300
FRONT MAIN FRAME ASSY - 1390
MED DUTY FOLDING HANDLE FASTNR
CONNEGTING LINK - #41 CHAIN

5/16 - 718 MINI WORM CLAMP

FUSE HOLDER, 30 AMP, HKCC

FUSE, AGC 20 AMP

FUSE, AGC 30 AMP

4"3000PSI TENSION GUAGE-139¢

page89

paged%
paged9
page9s
pageds
pageds
pags %
paged?
pagessy
pageds
page99
paged1
page19
pageid
page?1
pageB9
pageBs
pagelis3
pages3
pageb3,71,88
page51
page?s
pageds
pagetd
pagezs 2y
pagez’ 33
page2?
pagelt
page3’8
page’i
page8t
page9t
pagedt

pageBs
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GAGO001133  HOURMETER, LCD, 12V, NON RESET, pagest HOS0034753 MANIFOLD SUPPLY HOSE-30" 1390 pageBg
GAGOU09080  FUERL GAUGE, ISSPRC #R8080 page8i HOS0034754 DRAWBAR & LUBER TC PUMP HOSES page7l,89
GERQOO06068  MODULAR CAM GEAR - WAS:GER7942  page63 HOSB0034787  HOSE, HYD, KNT LUB.PUMP-FILTER page7?t
GERQQ07862 HARDENED BHLL HOOK PINION pagets HOS0034788 HOSE KNT LUB.SOLVAL. RTN page’l
GER0O0O07873  HARDENED KNOTTER WORM PINION pageth HOB0034790  HOSEHYD, TENS GAGE-F PORT MANI pagedb
GER0033083 BONDIOL; GEARBOX- - 1390 pagedl HOS0034791  HOSEHYD,PORT 2 KNT SOL-KNT MF page?i
GRDEO34122  PICKUP CHAIN GUARD- 1380 pagetd HOS0034841  TENSION CYLINDER HOSE. 1390 pagedb
GRDEO34B4T  WIND GUARD- 1380 ‘ pagels HOS0034842 HOSE,HYD,BLKHD-KNT LUBER 1380 pageTl
GUDGO32688  GUIDE, BOTTOM, SHIELD 1390 pagel18 HRNQ034684 REMOTE TC DRAWBAR HARNESS-1380  paged3
GUDC032697  GUIDE, REAR, SHIELD 1300 page19 HRNGO34729  BALER RUNNING LIGHT HARN.-1390 pagad3
GUD0033425 CENTER BELT GUIDE ASSY- 1380 page3s HRNG034730  DRAW BAR RUNNING LIGHTS- 1390 page93
GUDO033484 REAR BELT GUIDE ASSY- 1390 page3s HRNGO34818  KNOTTER FAN HARNESS- 1380 paged3
GUD0034394 BALE CHUTE ANGEL GUIDE- 1380 pages3. HRN0034863 DRB LH VALVE JUMPER WIRE- 1390 paged3
GUBO034395  BALE CHUTE ROTATION GUIDE-1380 page83 HRN0034864  P/U"UP” VLY JUMPER WIRE. 1390 paged3
GUD0035666 BALE CHUTE FLAT GUIDE page83 HRNOO348658 DRB RH VLV JUMPER WIRE- 1390 paged3
GUDO0G35742  BELT IDLER QUTER GUIDE page39 HRNO0O34866  P/U "DOWN" VLV JUMPER WIR-1380 pagess
GUDBDD35745  INNER BELY IDLER GUIDE page39 HRN0034867 CLH "ENGAGE” JUMPER WIRE- 1390 pagedd
HANOQOO150  PLATED DOCR HANDLE pagel9 HRN0034868 YD SOLENCID VLY HARNESS- 1390 pages3
HANC000817 CHROME GRAZ HANDLE-#817 p33,49,65,79 HRNOG35724 REMOTE HARNESS RECEPTACLE page9i
HANC034448  STEP MANDLE- 1380 paged1 HRNOG35725  ENGINE HARNESS RECEPTACLE pagad
HGRE016785 HYDRAULIC HOSE HANGER pagei3 HRNDG35726 SENSCGR HARNESS RECEPTACLE pagedt
HNGGOGO810  TWINE BOX HINGE page?3,79 HRN0G35727 THROTTLE HARNESS RECEPTACLE pagedl
HNG00234552  TOOL BOX BINGE- 1390 pagedi HRN0O35728 WORK LIGHT HARNESS RECEPTACLE paget
HNGE610500 -tNLéNE HINGE ASSY pagebs HRNOG35741  BALER BOX TO DRAWBAR WIRING paged3
HOS0634404  ROD END P/U CYL TO PORT C-1380 page89 HRNOG35746  WORK LIGHT HARNESS ASSY page93
HOS0034405 BUTTEND PAUCYLTO PORT D pagesy HMRN0035751  ENGINE WIRING HARNESS ASSY paged’
HOB0034415  ENGINE FUEL INLET 7O TNK FRONT page51 HSEQ001876  3M6"D FUEL LINE HOSE-BULK pagedl
HOS0034418  TOP TNS CYL BUTT END TO LH TNS pagess H8GG032183  FEEDER BEARING HOUSING -1390 page2s
HOS0034417  TENSION CYLINDER HOSE- 1360 pagess HEN0031353  AUXILIARY DRIVE BRG HOUSING ASSY  pageds
HOS0034418  TOP TNS CYL ROD END TC RH CYL pageds HTHO021097  BALL HITCH W/FLAT PLT -NO BALL page13
HOS80034418  TENSION CYLINDER HOSE- 1380 pageds HTHGO31000  2.5/16 BALL W/NUT-WSHR,HVY DTY pageid
HOS0034749  TENSION SUPPLY HOSE-76".G 1390 pageB8s HUB0GO0348 HUB W/BRGS & SEALS -BBRS P/ pageis
HGS0034750  TENSION RETURN MHOSE-59"LG 1390 page8s HUBOQOBT1Z HUB ONLY pagel9
HOS0034751  HYD HOSE, CLUTCH,3/8 X 21, ' paged9 HUB0031140 FLYWHEEL SHEAR HUB  -1300 pageds
HOS0034752  PUMP SUCTION HOSE-1"X 25" 1380 pageB89 HUB0031350  AUXILIARY DRIVE SHEAR HUB page4s
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HYDOoO1207
HYD1088022
HYD3069021
HYD3109042
HYD3160020
HYD3162030
HYD3458030
HYD3015042
HYD5129026
HYDE205G26
HYDS5205060
HYD5315033
HYD5315034
HYD5315040
HYDL315043
HYD5325030
HYD5355022
HYDSE355030
HYDS375030
HYD5405034
HYD5405045
HYD5405080
HYD5405070
HYD5515034
HYD5515040
HYD5515046
HYD5515068
HYDB525020
HYD&605035
HYD57 15033
HYDET 16030
HYDS5716666
HYDET 55030
HYDE92403C

HYD8806080

HOSE BARE, 3/8 NPT X 3/8 HOSE, 8TR

14H0S X A/4NPT 90" MiNI-BARB

148 NPT STEEL HEX NIPPLE

112 10 44 STEEL PIPE BUSHING

1/4 SOCKET HD SYEEL PIPE PLUG
318 SOCKET HEAD STEEL PIPE PLUG
38m90°ST THREAD O'RNG MALE L
1/27T0 1/4 JIC TUBE REDUCER

174" JIC CAP

14 HC X 18 NPT MALE CONN

34 G X 3/4 NPT MALE CONN
3/8JiC X 3/8 O-RNG ST THD CONN
3/8 JIC X 172 O-RNG ST THD CON
H2HC X 172 O-RNG ST THD CONN
12JIC X 3/8 O-RNG ST THD CONN
38 JHC BULKHEAD UNION

14 JHC X 1/8 NPT 45° MALE ELB
3/8 NG X 174 NPT 45" MALE ELB
3/8 HC 45" BLKHD UNION ELBOW
378 JIC X 12 NPT 906" MALE EL8
38 JC X 3/8 NPT 9¢* MALE ELB
3/4 JC X 3/4A NPT 96* MALE ELB
1" JIC X 1" NPT 80" MALE ELB
378 JIC X 1/2 O-RING 90* ELBOW
12 JC X 112 O-RING 86~ ELBOW
12 JIC X 3/4 O-RING 90% ELBOW
1" HC X 3/4" O-RING 90* ELB

114 JIC X 80° BLKHD UNION ELB
38 JIC X 3/8 NPT MALE BR TEE
378 TUB X 4/2 O-RING BRNCH TEE

38 O-RING X 1/2M JIC RUN TEE

- 3/8 TUB X 3/8 O-RING RUN TEE

3/8"NC X 1/4 NFT MALE RUN TEE
3/8 BULKHEAD NUT

I4"O'RING X 3/4M S0*PIPE

page’1
pagesi
pageT1
pageBh
pagebi
page23
page71
pageld?
page¥t,87
page?s
page83
paged?
pageds, 71,89
pageBa
pageB7
pageB5s
page71
page53
pagels
pageds
pages1,71,85
pagas1
pagad1
pagedd
page8d
pagedd
pagesd
page7l
pageBb
pagess
page8?
page’1,87
pageds
pageds 89

pagef9

PARTS INDEX CONT.

HYD7230040
HYD7231030
IMPG0Z60608
RAPC026106
IMPG0O26106
JCKG178203
KNFOG35527
KNFO35235B
KNFO362368
KNF0362428
KNT0024098
KNTGG32132
KNTG03245¢
KNT0032478
KNT0034212
KNT0035344
KNTO035528
KNTO0035531
KNT0035544
KNT0035848
KNTD060060
KNTO0B00BA
KOBOOG1PZE
LATOCGG231
LATOC34428
LEV0025133
LEV003215¢
LEV0032482
LEV0033378
LEVG034019
LEV0034020
LIDGO24553
LINGO34231%
LINGDO24233

LINQO3E562

172" O-RING HEX HEAD PLUG

3/8" O-RING SCCKET HEAD PLUG

318" PLASTIC SLEEVE

3/8" NUT AND SLEEVE ASSEMBLY
3/8" NUT AND SLEEVE ASSEMBLY
JACK,5000LEB, SIDEWIND-1390
STATIONARY KNIFE- 1390

LH OUTER PLUNGER KNIFE

RH CUTER PLUNGER KNIFE

INNER PLUNGER KNiFE

METER WHEEL ASSY

BAR ASSY, TRIP, METER, KNOTTER
KNOTTER TRIP BELLCRNK ASY-1380
KNGITER BRAKE DISC ASSY 1390
TWINE FINGER DRIVE SHAFT ASSY
TWINE FINGER

KNOTTER MOUNT, RH, 15 1/2" CHM
KNOTTER MOUNT, LH, 15 4/2" CHM
KNOTTER TRIP SHAFT ASSY
BEARING MOUNT

KNOTTER FRAME CNLY

HEAD ASSY-W/FT661,F7869,F8049
POTENTIOMETER KNOB, EHC #1P2B
RUBBER DRAW LATCH
DRAWBAR L ATCH SHIM- 1390
LOWER SADDLE LEVER ASSY-A/1-02
LVR ADAPTOR,RODACCEL THROTTLE
LEVER ASSY, SADDLE 1380
PLUNGER STOP CAM LEVER - 1390
FICKUP LEFT CAM LEVER
PICKUP RIGHT CAM LEVER
TOOLBOX LID ASSEMBLY- 1320
FRONT TGP CHM LINER ASSY- 1390
REAR TOP CHAMBER LINER- 1390

RA BOTTOM CHAMBER LINER ASSY

page3s,89

pageB7
pageT
paga’i
page7t
pagel13
page3dt
page43
paged43
page43
pages?
page6?
pageby
page61
pageb9
pageb9
paget3
pagefl
pageb7
paged7
pagesh
pageB3
page®1
pagel? Bh5, 78
pagel13
pages1
pages3
pagelt,69
page7?5
pagel7
page 17
paged
page33
page3l

page31
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LINOD35563
LINOQ35564
LINDO35868
LINOD35569
LITOOCO001
LITO0C0012
LIT1105D18
LiT1410112
LIT1410122
L175205018
LIT5805C86
LITHg151
LITXVLA124
LNKOG31503
LNKOG32663
LNKOG32685
LNKOG32708
LNK00327 11
LNK0032823
LNK0O33487
LOKO01TEG0
LUB00B3313
LUB0323060
L UB0833116
MNT0031918
MNT0032161
MNTCG32288
MNTGU32296
MNTC032800
MNTGO33 114
MNTG033416
MNT0033417
MNTO033924
MNTG034401

MNT0034476

110

CNTR BOTTOM CHAMBER LINER ASSY
LHBOTTOM CHAMBER LINER ASSY
LM SIDE CHAMBER LINER ASSY

RH SIDE CHAMBER LINER ASSY

REPLACEMENT BULB
TAIL LAMP HOUSING - 8P
PUAND FEEDER LIGHT- 1380

DIRECTIONAL LAMP-COMPLETE
STOP/TAL |LAMP-COMPLETE
REAR SPOT PATTERN LIGHT- 1390
KNT FH)ODI LIGHT W/ SWITCH-1390
TRAPEZOID HALOGEN HEADLIGHT
LED INDICATOR LAMP, 12 VDC, SQ
AUXILIARY DRIVE DRAG LINK

LH SPRING BALANCE LINK- 1390
RH SPRING BALANCE LINK- 1380
PICKUP BALANCE LINK- - 1390
P/U LIFT FLOATING LINK- 1380
FEEDER LINKASSY 1390
PLUNGER STOP LINK - 139G

1-3/4 STD THD LOCK COLLAR-16L
INJECTOR, REPLACEMENT ONLY
PRESSURE FITTING VALVE, 1/8 NPT
LUBER MANIFOLD ASSY,

METER WHL BRG MNT-16" CHAMBER
MNTSWIVEL ACCEL THROTTLE-1380
FEEDER CHAIN IDLER MOUNT
FEEDER CHAIN GUIDE MOUNT- 1390
PICKUP MOUNT 1380
MOUNT,PUMPLUBE KNTR - 1390
FRONT TWINE BOX MOUNT
REAR TWINE BOX MOUNT
TENSION VALVE MOUNT 1390
HYD PRESSURE FILTER Ml;\l"}“’» 1390

NEEDLE YOKE BEARING MOUNT

pagedi
page31
page27,31
page27,31
page93
paged3
paged3
pages3
paged3
paged3
paged3
pagedl
pagedl
pageds
pageld
page19
page19
page19
page25
page7s
page25
page’ i
page2b
page’t
pageB?
pagesd
paged7
page47
page24
page71
page?9g
page79
page27
page53

page77

MNT0034642

MNT0034786

MNTO034837
MNT(034860
MNT0035192
MNT0O035286
MNTOC35326
MNTOé35327
MNTO035342
MNTDG35355
MNTOG35541
MNT0035548
MNTOG35557
MNTOG35702
MNTO0035706
MNT0035734
NCC0002500
NCEQ000250
NCES000313
NCEOG006375
NCEQGO0440
NCEQ0OC5G0
NCEQ00C832
NCEQ00G750
NCEQ001060
NCEO0t 5060
NCHO000250
NCGH0000312
NCHGOG0375
NCHE000437
NCHGO00500
NCHG000626
NCHG000625
NCHOQ03750

NCHMO08125

PARTS INDEX CONT.

METER WHL BRG MNT-15" CHAMBER page67
KNT CHN IDLER MOUNT ASSY- 139G paged?
PROXIMITY SWITCH MOUNT- 1390 page93
KNOTTER DUAL BRAKE MOUNT-1380 pages
MAIN SHIELD SPRING MOUNT page37
LH SIDE TNS RAIL MNT ASSY-1380 pagez7,77
SCREEN MOUNT STIFFENER pagess
AIR CLEANER SUFPPORT MOUNT pagess
SHIELD PROP MOUNT pageds,73
MAIN SHIELD BUMPER MOUNT paged7
RH SIDE TENSION RA#L MCUNT ASSY page?7,27
RELAY BRACKET pages1
REAR CHM BRACE CROSSMEMBER page33
COOLING AIR DUCT LATCH MOUNT pagebs
AIR CLEANER MOUNT page55
BELT IDLER MOUNT ASSEMBLY page3$¢
NUT, CAGE, 1/4 UNC page37,49,73

174 ESNANUT p19,53,61,63,69

5/16" NOC ESNANUT - PLATED pagett,79

3/8" NC ESNANUT - PLATED p17,23,35,45,61,63,69
ESNANUT, #4-40, PLTD page9t

NUT, ESNA, 1/2, UNC, PLATED p23,39,63,83
ESNANUT, #6-32, PLTD page9t

3/4" NG ESNANUT - PLATED pageig

1" NCESNANUT - PLATED pagei8
FRAME, SUPPORT, BALER - 1380 pageid

HEX NUT NC PLATED 14" page 17,69

HEX NUT NC PLATED 5/16 17,18,21,53,67,69
HEX NUT NC PLATED 3/8 p17,19,21,23,35 47 67,868,758
HEX NUT NC PLATED 716" pageB3

172" LOCKWASHER - PLATEDp13,19,21,47,63,69,75,77

HEX NUT NC PLATED 5/8 page19
HEX NUT NC PLATED 5/8 page4?
HEX NUT NC 3/8-PLAIN pagebt
8MB X 1.25 MC HEX BUT - GR 8.8 pagebs
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NCJO000313 516" NC JAM NUT - PLATED paga3d1 GFLOO01000  OFFSET LINKS, #100 paged?
NCJO000375  3/8" NC JAM NUT - PLATED pagedl PCY0032248 REEL, PICKUP 1390 pagal?
NCJ0000375  3/8" NC JAMNUT - PLATED paget3 PCY0032248  REEL, PICKUP . pagez3
NCJO000375 3/8" NC JAM NUT - PLATED paget7 PCY0032375  L.H. PICKUP SWING PLATE 1380 page2t
NCJ0000500 172" NC JAM NUT - PLATED pages? PCY0032376  RH PICKUP SWING PLATE 1390 pagetd
NCX0006250 FLEXLOC NUTNC PLATED 1/4” pagebto PCY0032651  FRAME, PICKUP 1390 page17
NEJOOG1250  NUT, JAM, ESNA, 1 1/4, UNF page23 . PCY0024608 = PICKUP TINE - 1390 page 17
NEJOOGB000  ESNA JAM NUT, #/2 NF, PLTD page77 PCY0024017  PICKUP TINE BAR - 1380 page 17
NFC0O010000 1" NF CASTLE NUT paget9 PINGCO00O1  1"DIA CYL ROD CLEVIS #iIN page2i
NFEDQOC25C  ESNANUT, 1/4 NF, PLTD page45 PINGOOD0OOZ  DRAWBAR LATCH- 1380 pageid
NFHOOGO313  HEX NUT, 8/16 NF, PLTD page29 PINOCO1380 . P/U STOP PIN 3/4"X 3-1/2"1380 ) page19
NFHO000375  HEX NUT, 3/8 NF, PLTD page69 PINOO30841  PLUNGER CONNECTING ROD PIN pagedl
NFHOO00500  1/2°  NF HEX NUT - PLATED pagel7.47.75 PIN0031504  DRAG LINK PiN pageds
NF#H00006256  HEX NUT, 5/8 NF, PLTD page77 PINOO31833  DRAWBAR LATCH PIN- 1380 pagell
NFHOOOO750  3/4" NF HEXNUT - PLATED page2s.75 FPINGO333958  PIN,CYLINDER,CLUTCH,BELT -13580 pagedd
NFHOO01032  10-32 NF HEX NUY - PLATED page1g PINDO33506  FEEDR LNK FRONT PWVOT PIN-1390 page2s
NFH0003125  HEX NUT, 5716 NF, PLTD . page68 PINGO34696  FLYWHEEL BELT GUIDE PIN- 1390 pagedb, 39
NFHOO03750  3/8" NF HEXNUT paged PINOO34892 N YOKE SHOCK PIVOT PIN, LOWER page’7
NFHO005000 12" NF HEXNUT page3s PINO035109  PAWL PIVOT PIN pageid
NFHO010320 HEX NUT, 10-32 NF, PLTD page91 ?INUO35288 N YOKE SHOCK PIVOT PIN, UPPER page’77
NFHOO80500  1/2™20 GRADE 8 HEX NUT-PLATED pages3 PINOD35759  SHORT BELT GUIDE PIN page3s
NFJOO0O750 314" NF HEX JAM NUT-PLAIN pagezs PLGGO31035  PLUNGER HARD SLIDE, 5/8 X 2 page43
NFLOCOOTB0  3/4" NF LH HEX NUT - PLATED page’s PLGGO31037  PLUNGER HARD SLIDE SHIM, 206 GA page43
NFLOOO3125  HEX NUT, 5118 NF, LM, PLTD pagets PLGEO31038  PLUNGER FRNT ROLLER RAIL UPPER pagesd!
NFXGGO3750  HEX JAM NUT, 3/8 NF, FLEX LOCK page45s PLGO031042  PLUNGER ROLLER RAIL, LOWER REAR  pagedt
NMRE32050¢  MACHINE SCREW RH, 10-32 X 1/2 NF pagesg1 PLG0032677 RAILROLLER,PLNGR,FRONT,LOW,LH pagedt
NMSC0G0117  NUT, WHIZ, 516 UNC, p15,19,23,37, 48,50,60,71,73,81,83 PLGOO32678  RAIL ROLLER PLNGR,FRONTLOW.RH paged!
NMSB0G0250  NUTY, WHIZ, 1/4 UNC, PLATED p37‘39,49,71,?3,79 PLG0034588 FRONT PLUNGER ROLLER BOLT paged3
NMS0000252  NUT, WHIZ, ZUNC, p15,23,25,39,45,55,61,77,79,81,83 PLG0035353 PLUNGER ROLLER RAWL, UPPER REAR  pagedt
NMS0000253  WHIZ NUT, 8/8 NC, PLTD page25,47 PLGG359240)  REAR PLUNGER SLIDE ASSEMBLY page43
NMS0000375  WHIZ NUT, 3/8 NC,15,23,25,29,35,37,38,43,45,47,687,71,81 PLG035928A . PLUNGER SLIDE, FRONT paged3
NMS0001023  LUG NUT F/ISTD0165981-3P,53,54 pagel1s PLGG36196F  PLUNGER WELDMENT page43
NMS0005000  1/2" FLATWASHER - PLATED page13 PLTOG30664  BEARING CLAMP PLATE 1390 page&7
NMS000TN13  BEARING LOCKNUT, TN13 paged5 PLTOG30665  FLYWHEEL HSG BEARING PLT-1390 pages7
NP 0000106 SERIAL NO. ID PLATE page9s PLT0031348  AUXILIARY CRANK LINK PLATE page4s
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PLTCO31352 AUXILIARY DRIVE BRG MOUNTING PLT  page45 RNGS180075  RETAINING RING, 5160-G75 page4s
PLT0O32281  FEEDER CHAIN GUIDE PLATE 1390 page7! RODO030844 CONNECYING ROD page4d
PLT0033259  BELTIDLER NUT PLATE -1390 page39 RODO032162  ROD, ACCELERATOR THROTTLE-1390 pages3
PLT0033418  BELT GUIDE %’LATE— 1390 page3s RGDO034577  PLGR STOP SPRING HOUSING- 1390 page7?5
PLTO035285  NEEDLE YOKE SHOCK LEVER PLATE paga77 RCDO034578  ROD, STOP, FRONT 1390 page7s
PLT035838A  PLUNGER FACE CAP PLATE page43 RODO034872  PLG STOP SPG ADJ ROD- 1380 page?s
PLTO35870B  REAR CHAMBER YOKE TIE PLATE pagad3 RCD0034884  TWINE FINGER DRIVE ROD pagets
PLT0358700  REAR CHAMBER YOKE TiE PLATE paged3 ROD0035081  CHAIN IDLER ADJUSTING ROD paged?
PLTO35801D  MIDDLE CHAMBER YOKE TiE PLATE paged3 RS 0006003  TWINE DISC BUSHING F/KNTE0060 pagess
PMP1288XG2  HYDRAULIC GEAR PUMP F/1380 page53,89 RS 0006022  KNIFE ARM BUSHING F/IKNTS0080 pagetb
PMP4731107  AUTC LUBER PUMP -WAS:F 8200 page7 RS 0010500  5MM WASHER-WORM SHF & KNF ARM  page85
PNLOG35729  CONTROL BOX PANEL COMPONENTS page91 RS 3451926  PIN F/BILL HOOK CAM & SPRING pagets
PNLOG35754  CONTROL BOX PANEL WIRING /COMP  page9t RS 5227344  SPIRAL PIN F/IKNOTTER GEARS pagseth
PRPO035351  TOP SHIELD PROP page4® RSC0006062  BILL HOCK BUSHING F/AKNTB0060 pagess
PRPO035703  FAN SHROUD PROP page73 RST0032148 RESTRICTOR,CHAMBER pagedt
PUL0O3077C  IDLER PULLEY ASSEMBLY page39 SCCEO00201  SCREW, CAP, 5/16 X 3/4 UNC, PLATED pagedi 49
PWB3751500 PLOW BOLT, 3/8 X 1 1/2NC page43 SCCEO00204  HEX CAP SCREW, 5M8 X 1 /2 NC . pagedl
RELO001002  RELAY SOCKET, 40 AMP SIEM pagedl SCC0000302  SCREW, CAP, MHEX, 3/8 X 1, UNC page23
RELGO41F1t  RELAY, SPST, 70 AMP, 12 VDC SIEM paged SCCN000308  HEX CAP SCREW, 3/8 X2 1/ZNC page3l
REL5058063  RELAY, 8PDT, 40 AMP, 12 VCD SIEM page@1 SCCOC10008  SCREW, CAP, 114 X 1/2 UNC, PLATED page73,79
REMOTE1390 TRACTOR REMOTE:CONTROL- 1390 page91 SCCO016001 44 X 3/4 NCHTCS - PLATED pagel8,73
RET0031144 FLYWHEEL RETAINER WASHER -1390 page3d5s SCCOCI0002  SCREW, CAP, 144 X 1 UNC, PLATED page?3
RET0516008 RETAINING RING 1300 page39 SCCO010003  HEXCS, 14X 1 Y4 NC, PLTD pagett
RIVO000108  RIVET F/KNOTTER BRAKE LINING paged SCCO00G4 /4 X 142 NC HT CS - PLATED page63
RIVO0OGI22 88 RIVET-3/116 X .126-250 GRIP page81 SCCOGI1C0CS /4 X 1-3/4 NC HT CS « PLATED page 17
RIWV00GCE04  RIVET, GRIP, 3/16 X 1/4 8§ page37 SCCO010007 14 X 2-1/4 NC HT CS - PLATED page’
RNGO00G2133 DRAWBAR MOUNT BEARING -1380 page13 SCCO016012 /4 X 3-4/ZNC HT CS - PLATED pageti
RNGG0OG2212  CAM LEVER O-RING, PARKER #2-212, paged3 © - BCCO0MG1ME 1" X 3-1/4" NC CAP SREW-PLATED pagel9
RNMNGG002239 O RING, 3.609 1D X .138W, 2-239 page4s SCCO020001 516 X 34 NG HY CS - PLATED page 17,81,83
RNGG023161 BEARING THRUST RING paga25 SCCO020002  SCREW, CAP, 516 X 1 UNC, PLATED p48,53,89,73
RNG5000166 PLG STOP SPRING SNAP RNG- 1396 page’s SCC0020003 5118 X 1-1/4 NC HT CS - PLATED paget1,68,73
RNG5000162  1-B/8"INTERNAL RETAINING RING pagez5 SCCD020004 SCREW, CAP, HEX, 5118 X 1 12, UNC, page3.69
RNG5000244  1-1/2" NC ESNA NUT-PLATED page13 SCCO020006 SCREW, CAP, 5116 X 2 UNC, PLATED page15,19,21
RNG5002281 RETAINING RING, BEVELED, N5002-281  page59 SCC0020007  5/16 X 2-1/4 NC HT CS - PLATED pagetd
RNG5100196 RETAINING RiNG, EXT N5100-195 pagedd SCCO020008  5/16 X 2-3/4 NCHT CS-PLATED pages3
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3CCa02001
SCC0030001
SCCLa30002
SCC0030002
SCCO0030003
SCCO030004
SCC00300605
SCC0030007
SCC0030008
SCCO030011
SCC0030012
SCCO030019
SCCO040004
SCLCO050003
SCCH050004
SCCO050005
SCCH050006
BCLCO050008
SCCO056009
SCC0050011
SCC0050013
SCCO056015
SCCO056016
SCG0056018
SCCO056019
SCCO070004
SCCO070006
SCC0076007
SCC0070008
SCCo08001¢
SCCo080017
SCCOo10001¢
SCCMBOBO30
SCCM108025

SCCM110020

SCREW, CAP, 5/16 X 3 3/4 UNC, PLATED
HEX CAP SCREW, 3/8 X 3/4 NC, PLTD

3/8 X1 NCHTCS-PLATED
3/8 X1 HNCHTCS-PLATED

318 X 1-1/4 NC HY CS - PLATED

paged3
pageT1
page1?
page25 4557

pageb7,67,64

SCREW, CAP, 3/8 X 1 1/2 UNC, page15,25,47,61,63,67,

3/8 X 1-3/4 NG HY C$ - PLATED

38 X 2-1/4 NCHT CS -

3/8 X 2-3/4 NC HT C§ - PLATED
SCREW, CAP, HEX, 3/8 X 3 14, UNC,
38 X 312 NC HT S - PLATED
3/8 X 61/2 NC MT CS - PLATED
716 X 1-1/2 NC HT CS - PLATED
1/2 X 1-1/4 NC HT CS - PLATED
HEX CAP SCREW, 1/2 X 1 4/2 NC, PLTD
1/2 HEX NUT NG PLATED

12 X2 NCHTCS-PLATED

V2 X 2-172 NG HT €S -PLTD

12 X 2-314 NC HT €S - PLATED
SCREW, CAP, HEX, 1/2 X 3 1/4, UNC,
HEX CAP SCREW, 1/2 X 3 53/4 NC, PLTD
SCREW, CAP, 1/2 X 4 1/2 UNC, PLATED
42 X5 NCHTCS-PLATED

12 X6 NCHTCS-PLATED

SCREW, CAP, HEX, 1/2 X 6 1/2, UNC
HEX CAP SCREW, 5/8 X 1 #/2 NC, PLTD
8i8 X2 NCHTCS-PLATED

5/8 X 2-1/4 NC HT CS - PLATED

58 X 2112 NC HT C% - PLATED

34 X3 NCHTCS-PLATED

3/4 X 5-1/2 NC HT CS - PLATED

"X 3NC HT CS - PLTD

BMM X 30MM MC HEX HD CS

BMM X 25MM MC HEX HD CS

10M X 20M MC HEX HD C8-ZP 8.8

pagety. 81

pagei7, 19,23 45

page’
pageZ3
pagest
pagedb

paged3

page21,25,45,67

p25,44,77.83

p13,15,43,47,77

page39

p12,21,23,25,67

page21
pagel3,6l
pagebs,63,67
page23
page39
paged7
page23
paged7
page2b 47
page2s
paged7
paget%d
page19
pagad7
pagebs
pageBs

pages7
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SCCM110030
SCCM11080
SCCM210025
8C00000202
SCO0030003
SC00050004
SCOM110040
SCR0028976
SDRORAG320
SEL0034823
SEL0045025
SELY507949
SFC0010000
SFCO020001
SFC0030003
SFC0O34796
SFCO050003
SFC0080513
SHD0O32702
SHDO32703
SHD0D33743
SHD0934301
SHD0O34308
SHDO034377
SHD0034378
SHD0034802
SHD0035079
SHD0O35084
SHD0035085
SHD0O35123
SHD0035133
SHD0035134
SHBPO0035336
SHD0D35348

SHDO03567Y

10M X 30M MC HEX HD CS-PLT-8.8
HEX CAP SCREW, M10 X 1.6 X 80mm,
10M X 25M MC HEX HD CS-PLT-8.8

FH SCCKET SCREW, 5116 X 1, NC
HEX SOCKET CAP SCR, 3/8 X 1 1/ANC,
FLAT SH, CS, 172 X 1 1/2 NC, PLTD

10M X 40M 1.6 SOCKET HD CS-8.8

SCREEN ATTACHMENT PANEL ASSY

FUEL LEVEL SENDER - 1380
SEAL F/HUB
OiL SEAL C/R 45025 1380

BRG SEAL-USE W/SPC34397- 1380
HEX CAP SCREW, 1/4 X 1 3/4 NF, PLTD
HEX CAP SCREW, 5/18 X 3/4 NF, PLTD
HEX CAP SCR.EW, 3/8 X 1 1/4 NF, PLTD
LOWER R, NDL YOKE BOLT- 1380

12 X 1-14 NF HT CS - PLATED

12"X 3.75"NF GRD 8 CS-PLID

LEFT PICKUP SHIELD 1390
RIGHT PICKUP SHIELD  138¢
MAIN SHIELD

ENGINE DRV BELT SHIELD- 1390
SHIELD, BELT . - 1380

RIGHT FRONT SHIELD

LEFT FRONT SHIELD

SHIELD MANIFOLD HYDRAULIC 1390
FRONT SHIELD STIFFENER
CONTROL BOX SHADE

FRONT SHIELD CORNER

TOP 8MIELD STIFFENER

RIGHT FRONT SHIELD GUSSET

LEFT FRONT SHIELD GUSSET
KNOTTER FAN SHROUD REST, 15 42"
TOP SHIELD CORNER

TOP SHIELD

page57
pagess
pages3
pageb9,71
page43
pager?
page57
pagabb
pagesi
page19
pageds
page2h
paged’
pagely
pageds
page75
pagedy
page3
page19
page21
page3’
pages3
page39
page37?
paged7?
pages1
page37
page37
page3’?
page4y
page37?
page3’
page¥3
page49

pagedd
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SHDOO35683  FAN SHROUD TOP page7?3 SMB0000182  WHIZ BOLT, 3/8 X 1 1/4 NC, PLTD pagel9

SHD0035684  FAN SHROUD BACK page73 SMS0000184  BOLT, WHIZ, 3/8 X 1 UNC, PLATED pagelds

BHO0O38685  FAN SHROUD STIFFENER page7?3 SMS0006198  5/16 X 172 NC WHIZ BOLT-PLATED pagat?

SHDCO035602  ALTERNATOR BELT SHIELD ASSY page5s SMS30000201  SMS #8 X 5/8 HEX HEAD TY®PE AB paged?

SHDGO35693  TOP SHIELD SIDE page49 SMS0000403  BOLT, WHIZ, 1/2 X 1 1/4 UNC, PLATED pagedg

SHFG032184 FEEDER TINE PVOT SHAFT-1390 page2s SMS0000811  FLANGED 12 POINT CS, 1/2 X 1 34 NC pager?

SHFO032317  R.H.FEEDER DRIVE SHAFT -1390 page25 SMB0001386 OPEN EYE STEEL WIRE EYEBOLY.ZP page3s

SHF0032318  L.M.FEEDER DRIVE SHAFT —1390 page2s SMS0080319  FLNG 12POINT CS, 3/8 X2 112 NC page43

SHF00324565 KNOTTER SHAFT- 1380 - paget3 SMTOG01000  SCREW, TRUSS HEAD, 1/4 X 1/2 UNC pageT79

SHFOG32786  SHAFT, DRIVE, PICKUP page23 SMTOG02001 516 X 34 TH MACH SCREW-PLT paga19

SHFOG33346  PLUNGER STOP SHAFT - 1390 page75s SMTO602001  5/16 X 34 TH MACH SCREW-PLT page19

SHFOG34018  TINE BAR CENTER SHAFT- 1390 page 17 SOKOCO0001  MEYAL BALL SOK END FITTING page79

SHFOG34538  CLUTCH BELLCRANK PIVOT ASSEMBLY  page309 SOKOG00002  GAS SPRING BALL SOCKET page3’

SHMOGO0103  1-3/8 X 1-7/8 X 015 STEEL SHIM page63 SOK000CO07  SOCKET BOOT FOR 7 CONDUCTOR page9d

SHMO00C105  1-3/8"X 1-7/8 X.020 STEEL SHIM page63 SOK0012316  ELECTRICAL SOCKET, 7 POLE page93

SHMG031848  BOTTOM CHAMBER LINER SHIM page3i SPC0031714  PARKER O'RING-NITRILE COMPOUND pagel3

SHMG033448  PLUNGER STOP SHIM - - 1390 page75 SPC0032280 SPACER, 114 OD X 5MBW X 13M6LG  paged?

SHMC03443¢ DRAWBAR BEARING SPACER-1380 page13 SPCO032740  SPACER, IDLER, PICKUP page23

SHMOD035661  INNER PLUNGER KNIFE SHIM, 16 GA page43 SPCOG33343 SPACER, STOP, PLUNGER-1390 page’s

SHMDO35662  INNER PLUNGER KNIFE SHIM, 30 GA paged3 SPCO034170  BELT IDLER OUTER GUD SPC- 1380 pagedd

SHMO036237A OUTER PLUNGER KNIFE SHIM, 16 GA page43 SPG0034229  PICKUP SPRING SPACER- 1390 pagets

SHM036238A  OUTER PLUNGER KNIFE SHIM, 30 GA page43 SPCO034242  TOP TENSIGN RAIL SPACER- 1390 pagedd

SHOO144279  SHOCK ABSORBER, 144279 page?7? SPC0034397 FEEDER BRG SEAL SPACER- 1390 pages

BHVOG30660  DRIVE BELT SHEAVE »3395 pageby SPCO035238  KNT LUBER PMP MNT SPACER- 1380 paged?

SMFG001001 14 X 3/4 FM MACH SCREW-PLT pageb3 SPCO035477  SCREEN PANEL SPACER TUBE PLATE pagess

SMFC00200%  5/18 X 34 FH MACH. SCR - PLTD pagebt SPCO035689  AIR SCREEN SPACER pagess

SMF1032500  10-32 X 1/2 FH MACHINE SCREW page19 SPCO035701  HINGE SPACER page5s5 i
SMR1032500 MACHINE SCREW, RH, 10-32 X 1/2 NF, page91 SPCO35827TA  BELY DRIVE SPINDLE SPACER pagab?
SMR1032750  MACHINE SCREW, 10-32 X 3/4 NF, PLTD  page®1 SPGO0000CZ  GAS SPRING, McMaster-Carr page3?
SMR4A405000  MACHINE SCREW, #4-40 X 1/2, PLT page91 SPGO000090  TWINE BOX LID GAS SPRING page’s |
SMS0000172  BOLT, WHEZ, 1/4 X 3/4 UNC, PLATED page37,49 SPGO0Z0662  PLUNGER LATCH SPRING 370 page3s,75

SMS0000173  BOLT, WHIZ, /4 X 1/2 UNC, PLATED paged? 49,73 SPGO023160  SIDE HAY DOG SPRING-A/Q5 -1590 page63

SMSB0000178  WHIZ BOLT, 3/8 X 1 NC, PLTD page31 SPGO025466  KNT HOOK CAM ADJ SPRING page6s

SMS0000181  BOLT, WHIZ, 3/8 X 3/, UNC, PLATED paged3 SPGO035332 LEAF SPRING, 3 /2" page29

SMS0000181  WHIZ BOLT, 3/8 X 3/4 NG, PLTD paged1,39,43 SPGO035333 LEAF SPRING, 5" pagez9

114



SPGO035334
SPGOD3EI3E
SPG1O00175
SPGE150G800
SPGE758535
SPKCo0G100
SPK0002446
$PKO031501
SPKO033110
SPKOD33113
SPKO033912
SPKOGS0BZ4
SPKOGS0B32
SPKOGB0B18
SPKO100E30
SPKOBDSKAS
SPKEOBTB24
SPNOO30E61
SPNOO3I3158
SPNDO34103
SPNOO34Z24
SQB3751000
STOO000M10
STDO0OOMA13
STOD034879
STO0034880
STO0035484
STPO035717
STPOOSST18
STRO0O32060
STROO32387
$TRG032388
STRO035574
STRO035505

STR0O0365096

LEAF SPRING, 8 1/2°

LEAF SPRING, 8"

PLUNGER STOP DOG SPRING-1390
PLUNGER STOP CAM SPRING-1390
SPRING, 3/4 OD X 3 1/2 LG X .085 WIRE,
FIR DRV IDLER SPROCKET- 1360
SPROCKET, IDLER, 50 CHAIN, 17 T
FEEDER BRIVE SPROCKET

PUMP SPROCKET, #50A14, 1" BORE
KNOTTER DRIVE SPROCKET
SPROCKET, PICKUP, DRIVEN
SPROCKET, AUGER, RIGHY
SPROCKET, RIGHT, REEL, PICKUP
SPROCKET, AUGER, LEFT
SPROCKET-FEEDER ASSEMBLY-1380
P/U DRIVE SPROCKET-1300
SPROCKET, LEFT, REEL, PICKUP
BELT DRIVE SPINDLE ASSY -1390
HIWAY TIRE BALER SPINDLE
PICKUP WHEEL SPINDLE - 1380
FIELD TIRE BALER SPINDLE-1380

3/8 X 1"SQUARE HD SET SCREW
10mm BALL STUD FOR SPGOOD0090
GAS SPRING BALL STUD #9416K83
STOF, GUARD, WIND, LEFT-1380
STOP, GUARD, WIND,RIGHT - 1390
METER TRIP BAR STOP ASSY

LEFY STEP ASSEMBLY

RIGHT STEP ASSMBLY

STRIPPER, CENTER, PICKUP-—1390
LEFT £ND STRIPPER-PICKUP- 1380
RIGHT END STRIPPER-PICKUP-1390
FEEDER CENTER STRIPPER MNT ASSY
LH FEEDER STRIPPER

RH FEEDER STRIPPER
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STROG3SE97
$T52600313
SUP0OE32163
SUP0034447

SUPDOG35328

SUPOG35478

SUPD035489
SWIB000003
SWIO000007
SWID00O04
SWIDZAZBG3
SWIOZAZEGS
SWIBUMT12P
SWIZA2BZ10
TEB00D2140
TERO491022
TINOO34601
TINOD34907
TIR0D04008
TIR0199128
TIR14175F3
TIR4006020
TIR4060155
TNKD0aZ767
TNKO04ZI80
TNKD3I5761D
TNSD033586
TNSO033587
TNSD033588
TNS0033601
TNS0033671
TNS0035577
TUB0O34679
TUB0034789

TUBC034833

CENTER FEEDER STRIPPER

SET S8CREW, SOCKET, 14 X 3116
THROTTLE ACCEL SWIVEL SUP-1380
LIGHT SUPPORT- 1390

AR CLEANER SUPPORT

SCREEN PANEL SUPPORT

GEAR BOX SUP ASSY, UPPER REAR
ROCKER SWITCH, 2 POS, MAINTAINED,
ROCKER SWITCH, 3 POS, MOMENTARY,
PUSHBUTTON SWITCH, SPST, NO,
KEYSWITCH OPERATOR, 3 POSITION
KEYSWITCH OPERATOR, 3 POSITION,
INDUCTIVE PROXIMITY SENSOR
SWITCH CONTACT BLOCK ASSY
TERMINAL BLOCK, 2 POS, #2-140
BLOCK SPADE, #6 STUD, 18/22 GA
TINE, FEEDER - 13890

FEEDER PIVOT TINE ASSY- 1390
TIRE FM500 P/U400X3 4 PLY}

4.60 X 8 TUBE F/TIR4008

HIWAY TIRE 14 X 17.5-14 PLY

FIELD TIRE ONLY

FIELD TIRE AND WHEEL ASSY-1380
30 GAL. FUEL TANIKJAFT 12/99

HYD RESERVOIR W/FILL NECK-5GAL
KNOTTER LUBER TANK

TOPR (LK ONLY) & BTM TNS RAIL

TOP R.H. TENSION RAIL - 1380
BEAM, RAIL, TENSION - 1390

SIDE TENSION RAIL - 1390
TENSIONER, CHAIN, PICKUP
HORIZONTAL TNS RAR. SQZ
HYDL TUBE, PUMP TO FILTER
HYD TUBE ASSY

HYD TUBE, H PORT-ACCUM.
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TUBD024834
TUBD034838
TUB0034838
TUBDO34836
TUB0034843
TUBDO24871
TUB0O35709
TUBDO3YS00
UBL0O34451
UBL0034520
VLVEO00063
VIVGO006415
VLVE00GEG0
VLVG02X611
VIVEO31751
VLV3175100
VLV7114920
VLVCNCC116
VIVONGCC132
VEVCNCC164
VIVCP5081B
VIVCP50828
VLVCOP55820)
VIVOXCDXCN
VIVEXDAXCN
VIVPVDALEN
VEVQCDALAN
V?.VRVCALAN
WAS0000104
WASO0GO10
WASOCC0118
WAS0000128
WASO060128
WASO000138

WASDG00141

e

HYD TUBE, TNS TO CYL ROD END
HYDTUBE, TANK TC FILTER

HYD TUBE, TNS REL VLV TO CYIL.
HYD TUBE, LOWER TENSION

HYD TUBE,PORT B TO BULKHEAD
HYD TUBE, PORT G-PORT IN
INTAKE TUBE, 4" OD X 34" LG

3/8" BUNDY TUBING, 1" LONG

4 X5, 12 NC 8Q BEND U-BOLT

U BOLT, 518 UNF

KNOTTER LUBE VALVE AS8Y-1380
VALVE STEM

SELECTOR VALVE -WAS:01-504
CHECK VALVE 3/4" NPT - 1380
VALVE MANIFOLD BLOCK, 6061-T6511
MAIN HYD VALVE COMPLETE- 1380
PROP/CONTROLLER/AMPLIFIER-139C
1716 FIXED ORIFICE RESTIRC CAR
132 FIXED ORIFICE RESTRIC CAR
SUN CNCC-XEN 1/64 FIXED RSTRCR
POPPET SOLENOID VALVENC
POPPET SCLENOID VALVE.NO
PROPORTIONAL RELIER VALVE
CHECK VALVE CARTRIDGE

SUN CHECK VALVE CARTRIDGE-1390
PILOTED PRESS REDUCING VALVE
DIFFERENTIAL UNLOAD PILOT CART
PRLOTED RELIEF CARTRIDGE-1390
12"A-325 STRUCTURAL WASHER

1" BAE FLAT WASHER

3/4 A325 STRUCTURAL WASHER-ZP
12 SAE FLATWASHER

FLAT WASHER, 1/2, PLTD

3/8" SAE FLATWASHER-PLATED

FLAT WASHER, 5/8
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WAS0015783
WAS0034578
WASDOTW113
WASE710199
WOCTEOG0250
WCTCO00313
WCTG000375
WCTE000438
WCT0060500
WOCTO000625
WCT000313
WCTM1G0100
WHL0O00GO
WHL0175105
WHL0401530
WHL0412530
WHLHWY 1380
WIS00005800
WIS0001000
WIS0003128
WIS0005625
WHLKO00G100
WL KOO00250
WELKODO0313
WLKO000G375
WLKOD000438
WLKO0OC500
WLKO000625
WLKO00O500
WLKMO0GO80
WILKMO0G160
WLKM100160
YOKG031895
YOKG034479

YOKG034643
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HARDENED 27228 MACHINE BUSHING  page23
WASHER, STOP, PLUNGER 13990 page’7s
BEARING LOCKWASHER, TW 13 page4s
WASHER, .566 1D X1.05 0D X .06 TH, 88, page?7

14" FLATWASHER - PLATED page1s,61,71

516" FLATWASHER-p15,19,23,37,53,61,65,68,73,79,83

38" FLATWASHER  p15,17,19,21,23,35,47,61,63,69,71

7/46" FLATWASHER - PLATED paget3

12 X 1-3/4 NC HT C5p13,15,17,19,21,23,47 63,83

5/8" FLATWASHER .PLATED page19,47
FLLAT WASHER, 5/16, PLTD pagety
10 MM FLATWASHER - PLYD pages3,55
FIELD WHEEL ONLY page$s
HIWAY WHEEL 17.5 X 10.5 pagess
WHL/TIR ASSY 4 X 8 pagel9
WHEEL-8 X 3.75(4 ON 4)P/U pageid
HIWAY TIRE AND WHEEL ASSY pagess
WASHER, INTERNAL STAR, #6 paged1
WASHER, INTERNAL STAR, #10 paged!
INTERNAL STAR WASHER, 5/16, PLTD page&9
916 INTERNAL STAR WASHER-PLT page85,89
#10 LOCKWASHER - PLATED page1s
144" LOCKWASHER - PLATED page1s

516" MEDIUM LOCKWASHER p 17,19,21,29,53
3/8" MEDIUM LOCKWASHER p17,18,21,47,57,61,65,67,69
7/16" LOCKWASHER - PLATED page&3

12" LOCKWASHER p13,17,21,43,47,63,87,75,77

5/8" MEDIUM LOCKWASHER - PLTD paged 7,77
SPLIT LOCK WASHER, /2 page25
8 MM LOCKWASHER pagess
16 MM LOCKWASHER pages3
SPLIT LOCK WASHER, M18, PLTD page58,57
BOTTOM REAR CHAMBER YOKE—1380  page33
NEEDLE YOKE ASSY, RASSPE page’5,77
WIND GUARD YOKE- 1360 pagels




YOKQO35872
YOKG35878D
£Z.0060103
ZZ 000C201
z GGOG214
ZZ 6000218
£2.0900220
ZZ Q009414
ZZ 000041
ZZ 0000433
££.00600434
ZZ 0000435
Z2 6000440
ZZ 0000447
ZZ 0000451
2Z 00600463
ZZ 06002003
£200000208
ZZoo000418
ZZ00000454

ZZ0000428

TOP REAR CHAMBER YOKE ASSY
MIDDLE CHAMBER YOKE

GREASE ZERK, 1/8 NPT STRAIGHT

MACHINE BUSHING, 3/4 X 1 14 X 18 GA

1X1-1/2X14 GAMACHINE BUSHING
1 X 2 X 14 GAMACHINE BUSHING
MACHINERY BSH, 3/4 X 1 1/4 X 10 GA
KEY, 318 X 5/18 X 2

3/8 X 5146 X 2 KEY (HITON SHV}

3/8 X 5116 X 1-12 KEY

38 X 516 X 3 LONG KEY

3/8 X 516 X 1-1/4 LONG KEY

3/8 X 516 X 3/4 LONG KEY

KEY #2 X112 X212

172 X112 X112 KEY

KEY, 38 X 12 X334

1" STEEL SET COLLAR

WASHER, MACHINE, 7/8 X 18 GA
KEY, 114 X 1/4 X 3/4

KEY, 14 X 1/4 X 2

KEY, 5116 X 5/16 X 1"
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CALIFORNIA

Proposition 65 Warning
Diesel engine exhaustand some
of its constituents are known to

‘the State of California to cause
- cancer, birth defects, and other
reproductive harm.







